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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR072904-01E

Summary of Test Result

Report Ref Std. Test ltems Result Remark
Clause Clause (PASS/FAIL)
- 15.403(i) 26dB Bandwidth Not Required -
- 2.1049 99% Occupied Bandwidth Not Required -
3.1 15.407(a) Maximum Conducted Output Power Pass -
- 15.407(a) Power Spectral Density Not Required -
Under limit
3.2 15.407(b) Unwanted Emissions Pass 1.13 dB at
5466.640 MHz
- 15.207 AC Conducted Emission Not Required -
- 15.407(c) Automatically Discontinue Transmission Not Required -
15.203 :
: P -
3.3 15.407(a) Antenna Requirement ass
Note:

1. Notrequired means after assessing, test items are not necessary to carry out.

2. This is a variant report which can be referred Product Equality Declaration. All the test cases were performed on

original report which can be referred to Sporton Report Number FR072903-01E as appendix E. Based on the

original report, the test cases were verified.

Declaration of Conformity:

regulation limits or requirements declared by manufacturers.

The test results with all measurement uncertainty excluded are presented in accordance with the

Comments and Explanations:

specification.

The declared of product specification for EUT presented in the report are provided by the
manufacturer, and the manufacturer takes all the responsibilities for the accuracy of product

Reviewed by: Wii Chang
Report Producer: Cindy Liu
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1 General Description
1.1 Product Feature of Equipment Under Test

Product Feature

Equipment Tablet
Brand Name Zebra
Model Name ET56ET
FCCID UZ7ETS56ET

WCDMA/HSPA/LTE/NFC/GNSS
WLAN 11a/b/g/n HT20/HT40
WLAN 1lac VHT20/VHT40/VHT80
Bluetooth BR/EDR/LE

EUT supports Radios application

HW Version DV1

SW Version Android 10

FW Version 10-13-05.00-QG-U00-PRD-HEL-04 (For TX)
10-11-23.00-QG-U00-PLT-HEL-04 (For TXBF only)

MFD 15JUL20

EUT Stage Identical Prototype

Remark: The above EUT's information was declared by manufacturer.

Specification of Accessories
Spare Standard Battery 36.75Wh |Brand Name [Zebra |Part Number |BT-000394

Supported Unit Used in Test Configuration and System

Cradle (Dock) for EMC Brand Name |Zebra [Part Number |CRD-ET5X-1SCG1
Cradle (Dock) for RSE Brand Name |Zebra |Part Number |CHG-ET5X-CBL1-01
Adapter for Cradle Brand Name |Zebra |Part Number |[PWRBGA12V50W0WW
DC Cable for Cradle Brand Name [Zebra |Part Number|CBL-DC-388A1-01
USB Cable Brand Name [Zebra |Part Number|CBL-TC2X-USBC-01
Adapter Brand Name |Zebra [Part Number |PWR-WUA5V12W0US

TEL : 886-3-327-3456 Page Number : 50f 44
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1.2 Product Specification of Equipment Under Test

Product Specification subjective to this standard

5180 MHz ~ 5240 MHz
Tx/Rx Frequency Range 5260 MHz ~ 5320 MHz
5500 MHz ~ 5720 MHz

<5180 MHz ~ 5240 MHz>

<Ant. 1>

802.11a : 20.30 dBm / 0.1072 W
802.11n HT20 : 20.20 dBm / 0.1047 W
802.11n HT40: 18.90 dBm / 0.0776 W
802.11ac VHT20: 20.10 dBm / 0.1023 W
802.11ac VHT40: 18.80 dBm / 0.0759 W
802.11ac VHT80: 18.50 dBm / 0.0708 W
<Ant. 2>

802.11a:20.50 dBm /0.1122 W
802.11n HT20 : 20.40 dBm / 0.1096 W
802.11n HT40: 19.20 dBm / 0.0832 W
802.11ac VHT20: 20.30 dBm / 0.1072 W
802.11ac VHT40: 19.10 dBm / 0.0813 W
802.11ac VHT80: 19.30 dBm / 0.0851 W
MIMO <Ant. 1+2>

802.11a:22.81 dBm /0.1910 W
802.11n HT20 : 22.66 dBm / 0.1845 W
802.11n HT40 : 22.21 dBm / 0.1663 W
802.11ac VHT?20: 22.56 dBm / 0.1803 W
802.11ac VHT40: 22.11 dBm / 0.1626 W
Maximum Output Power to Antenna | 802.11ac VHT80: 21.36 dBm / 0.1368 W
<CDD Mode> <5260 MHz ~ 5320 MHz>

<Ant. 1>

802.11a:20.70 dBm / 0.1175W
802.11n HT20 : 20.70 dBm / 0.1175 W
802.11n HT40 : 18.50 dBm / 0.0708 W
802.11ac VHT20: 20.60 dBm / 0.1148 W
802.11ac VHT40: 18.40 dBm / 0.0692 W
802.11ac VHT80: 16.30 dBm / 0.0427 W
<Ant. 2>

802.11a:20.60 dBm /0.1148 W
802.11n HT20 : 20.60 dBm / 0.1148 W
802.11n HT40 : 20.00 dBm / 0.1000 W
802.11ac VHT20: 20.50 dBm / 0.1122 W
802.11ac VHT40: 19.90 dBm / 0.0977 W
802.11ac VHT80: 18.10 dBm / 0.0646 W
MIMO <Ant. 1+2>

802.11a: 23.02 dBm / 0.2004 W
802.11n HT20 : 23.07 dBm / 0.2028 W
802.11n HT40: 22.41 dBm / 0.1742 W
802.11ac VHT?20: 22.97 dBm / 0.1982 W
802.11ac VHT40: 22.31 dBm / 0.1702 W
802.11ac VHT80: 19.32 dBm / 0.0855 W
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Product Specification subjective to this standard

<5500 MHz ~ 5720 MHz>

<Ant. 1>

802.11a : 20.80 dBm / 0.1202 W
802.11n HT20 : 20.60 dBm / 0.1148 W
802.11n HT40: 19.60 dBm / 0.0912 W
802.11ac VHT20: 20.50 dBm / 0.1122 W
802.11ac VHT40: 19.50 dBm / 0.0891 W
802.11ac VHT80: 20.10 dBm / 0.1023 W
<Ant. 2>

802.11a : 20.90 dBm / 0.1230 W
Maximum Output Power to Antenna | 802.11n HT20 : 20.60 dBm / 0.1148 W
<CDD Mode> 802.11n HT40 : 19.50 dBm / 0.0891 W
802.11ac VHT?20: 20.50 dBm / 0.1122 W
802.11ac VHT40: 19.40 dBm / 0.0871 W
802.11ac VHT80: 20.20 dBm / 0.1047 W
MIMO <Ant. 1+2>

802.11a: 23.21 dBm / 0.2094 W
802.11n HT20 : 23.31 dBm / 0.2143 W
802.11n HT40 : 22.76 dBm / 0.1888 W
802.11ac VHT?20: 23.21 dBm / 0.2094 W
802.11ac VHT40: 22.66 dBm / 0.1845 W
802.11ac VHT80: 22.71 dBm / 0.1866 W

MIMO <Ant. 1+2>

<5180 MHz ~ 5240 MHz>

802.11ac VHT20: 20.64 dBm / 0.1159 W
802.11ac VHT40: 21.56 dBm / 0.1432 W
802.11ac VHT80: 20.97 dBm / 0.1250 W
<5260 MHz ~ 5320 MHz>

802.11ac VHT20: 20.64 dBm / 0.1159 W
802.11ac VHT40: 21.41 dBm / 0.1384 W
802.11ac VHT80: 19.41 dBm / 0.0873 W
<5500 MHz ~ 5720 MHz>

802.11ac VHT20: 20.62 dBm / 0.1153 W
802.11ac VHT40: 21.71 dBm / 0.1483 W
802.11ac VHT80: 21.21 dBm / 0.1321 W

Maximum Output Power to Antenna
<TXBF Mode>

TEL : 886-3-327-3456 Page Number 1 70f44
FAX : 886-3-328-4978 Issued Date : Sep. 18, 2020
Report Template No.: BU5-FR15EWL AC MA Version 2.4 Report Version 101



samonias. FCC RADIO TEST REPORT

Report No. : FR072904-01E

Product Specification subjective to this standard

Antenna Type / Gain

<5180 MHz ~ 5240 MHz>
Ant. 1 : Chip Antenna with gain 3.06 dBi
Ant. 2 : Chip Antenna with gain 2.24 dBI
<5260 MHz ~ 5320 MHz>
Ant. 1 : Chip Antenna with gain 3.10 dBi
Ant. 2 : Chip Antenna with gain 2.60 dBi
<5500 MHz ~ 5720 MHz>
Ant. 1 : Chip Antenna with gain 2.65 dBI
Ant. 2 : Chip Antenna with gain 2.48 dBi

Type of Modulation

802.11a/n : OFDM (BPSK/QPSK/16QAM/64QAM)

802.11ac : OFDM (BPSK/QPSK/16QAM/64QAM/256QAM)

Antenna Function Description

Ant. 1 Ant. 2
802.11 a/n/ac \/ \/
802.11 a/n/ac
MIMO v v
802.11 ac
TXBF v v

Note: MIMO Ant. 1+2 is a calculated result from sum of the power MIMO Ant. 1 and MIMO Ant. 2.

1.3 Modification of EUT

No modifications are made to the EUT during all test items.

TEL : 886-3-327-3456
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1.4 Testing Location

Test Site SPORTON INTERNATIONAL INC. EMC & Wireless Communications
Laboratory

No.52, Huaya 1st Rd., Guishan Dist.,
Taoyuan City, Taiwan (R.O.C.)

TEL: +886-3-327-3456

FAX: +886-3-328-4978

Test Site Location

Sporton Site No.

Test Site No.
THO5-HY

Test Site SPORTON INTERNATIONAL INC. EMC & Wireless Communications
Laboratory

No.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Test Site Location

Sporton Site No.
03CH15-HY

Test Site No.

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC designation No.: TW1190 and TW0007

1.5 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

¢+ FCC Part 15 Subpart E

+ FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
+ FCC KDB 414788 D01 Radiated Test Site vO1r01.

+ FCC KDB 662911 D01 Multiple Transmitter Output vO2r01.

+ ANSI C63.10-2013

Remark:

1. All test items were verified and recorded according to the standards and without any deviation during
the test.

2. The TAF code is not including all the FCC KDB listed without accreditation.

3. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,
recorded in a separate test report.
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2 Test Configuration of Equipment Under Test

The EUT has been associated with peripherals and configuration operated in a manner tended to

maximize its emission characteristics in a typical application. Frequency range investigated:

radiation emission (9 kHz to the 10th harmonic of the highest fundamental frequency or to 40 GHz,

whichever is lower). For radiated measurement, pre-scanned in three orthogonal panels, X, Y, Z.

The worst cases (CDD Mode: X plane for Ant. 1 and MIMO Ant. 1+2, Z plane for Ant. 2; TXBF

Mode: Y plane) were recorded in this report.

2.1 Carrier Frequency and Channel

Freq. Freq.
Frequency Band Channel Channel
quency (MHz) (MH2)
36 5180 44 5220
5150-5250 MHz 3g* 5190 46+ 5230
Band 1
(U-NII-1) 40 5200 48 5240
42*% 5210
Freq. Freq.
Frequency Band Channel Channel
quency (MHz) (MHz)
52 5260 60 5300
5250-5350 MHz 54* 5270 62* 5310
Band 2 5 >
(U-NII-2A) 56 5280 64 5320
58" 5290
Freg. Freq.
Frequency Band Channel (Mqu) Channel (Mqu)
100 5500 112 5560
102* 5510 116 5580
5470-5725 MHz 104 5520 132 5660
Band 3 p -
(U-NII-2C) 106 5530 134 5670
108 5540 136 5680
110% 5550 140 5700
TEL : 886-3-327-3456 Page Number : 10 of 44
FAX : 886-3-328-4978 Issued Date : Sep. 18, 2020
Report Version 101
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Freq. Freq.
F B h I h I
requency Band Channe (MH2) Channe (MH2)
118* 5590 124 5620
TDWR Channel 120 5600 126* 5630
122* 5610 128 5640
Freq. Freq.
Frequency Band Channel Channel
quency (MH2) (MH2)
138" 5690 144 5720
Straddle Channel
142* 5710

Note:

1. The above Frequency and Channel in "*" were 802.11n HT40 and 802.11ac VHT4O0.
2. The above Frequency and Channel in "*" were 802.11ac VHT8O0.

TEL : 886-3-327-3456 Page Number 111 of 44
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2.2 Test Mode

Final test modes are considering the modulation and worse data rates as below table.

CDD Mode
Modulation Data Rate
802.11a 6 Mbps
802.11n HT20 MCSO0
802.11n HT40 MCSO0
802.11ac VHT20 (Covered by HT20) MCSO0
802.11ac VHT40 (Covered by HT40) MCSO0
802.11ac VHTS80 MCSO0
TXBF Mode
Modulation Data Rate
802.11ac VHT20 MCSO0
802.11ac VHT40 MCSO0
802.11ac VHTS80 MCS6
TEL : 886-3-327-3456 Page Number : 12 of 44
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072904-01E

<CDD Mode>
Band Il : 5250-5350 MHz Band IIl : 5470-5725MHz
ch-# 802.11a 802.11a
L Low - 100
Middle - -
H | High 64 -
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Il : 5470-5725MHz
ch.# 802.11n HT20 802.11n HT20 802.11n HT20
L Low 36 - -
Middle - 60 -
H High - 64 140
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Ill : 5470-5725MHz
ch.# 802.11n HT40 802.11n HT40 802.11n HT40
L Low 38 - 102
Middle - - -
H High - 62 134
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Ill : 5470-5725MHz
ch.# 802.11ac VHTS80 802.11ac VHTS80 802.11ac VHT80
L Low - - 106
Middle 42 58 -
H High - - -
TEL : 886-3-327-3456 Page Number : 13 of 44
FAX : 886-3-328-4978 Issued Date : Sep. 18, 2020
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072904-01E

<TXBF Mode>

Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band lll : 5470-5725MHz
ch-# 802.11ac VHT20 802.11ac VHT20 802.11ac VHT20
L Low 36 - -
Middle - 60 -
H | High - : 140
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band lll : 5470-5725MHz
ch.# 802.11ac VHT40 802.11ac VHT40 802.11ac VHT40
L Low 38 54 102
Middle - - -
H | High 46 62 -
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Ill : 5470-5725MHz
ch.# 802.11ac VHTS80 802.11ac VHT80 802.11ac VHT80
L Low - - 106
Middle 42 58 -
H High - - -

Remark: For radiation spurious emission, the final modulation and the worst data rate was reference
the max RF conducted power.

TEL : 886-3-327-3456 Page Number 114 of 44
FAX : 886-3-328-4978 Issued Date : Sep. 18, 2020
Report Template No.: BU5-FR15EWL AC MA Version 2.4 Report Version 101



samonias. FCC RADIO TEST REPORT Report No. : FR072904-01E

<CDD Mode>
<Ant. 1>

802.11a RF Output Power (dBm)

Power vs. Channel

Channel Frequency Data Rate (bps)
(MHz) py
CH 036 5180 20.30
CH 044 5220 20.20
CH 048 5240 20.00
CH 052 5260 20.30
CH 060 5300 20.70
CH 064 5320 20.20
CH 100 5500 20.40
CH 116 5580 20.80
CH 140 5700 20.70
CH 144* 5720 20.30

Note: The above Frequency and Channel in "*" were straddle Channel.

802.11n HT20 RF Output Power (dBm)

Power vs. Channel

S Frequency MCS Index
(MHz) MCSO0
CH 036 5180 20.20
CH 044 5220 20.00
CH 048 5240 19.90
CH 052 5260 20.10
CH 060 5300 20.60
CH 064 5320 20.70
CH 100 5500 20.30
CH 116 5580 20.60
CH 140 5700 20.50
CH 144~ 5720 20.50

Note: The above Frequency and Channel in "*" were straddle Channel.

TEL : 886-3-327-3456 Page Number 1 150f 44
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802.11n HT40 RF Output Power (dBm)

Power vs. Channel

Channel Frequency MCS Index
Ui MCSO0
CH 038 5190 18.60
CH 046 5230 18.90
CH 054 5270 1850
CH 062 5310 1790
CH 102 5510 19.20
CH 110 5550 19,60
CH 134 5670 1870
CH 142* 5710 19.60

Note: The above Frequency and Channel in "*" were straddle Channel.

802.11ac VHT20 RF Output Power (dBm)

Power vs. Channel

N Frequency MCS Index
(MHz) MCSO0
CH 036 5180 20.10
CH 044 5220 19.90
CH 048 5240 19.80
CH 052 5260 20.00
CH 060 5300 20.50
CH 064 5320 20.60
CH 100 5500 20.20
CH 116 5580 20.50
CH 140 5700 20.40
CH 144* 5720 20.40

Note: The above Frequency and Channel in "*" were straddle Channel.
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802.11ac VHT40 RF Output Power (dBm)

Power vs. Channel

Channel | Freauency MCS Index
(MR2) MCS0
CH 038 5190 18.50
CH 046 5230 1660
CH 054 5270 16.40
CH 062 5310 17.80
CH 102 5510 1910
CH 110 5550 1950
CH 134 5670 18.60
CH 142* 5710 19.50

Note: The above Frequency and Channel in "*" were straddle Channel.

802.11ac VHT80 RF Output Power (dBm)

Power vs. Channel

N Frequency MCS Index
(MHz) MCSO0
CH 042 5210 18.50
CH 058 5290 16.30
CH 106 5530 16.80
CH 122 5610 20.10
CH 138* 5690 19.90

Note: The above Frequency and Channel in "*" were straddle Channel.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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<Ant. 2>

802.11a RF Output Power (dBm)

Power vs. Channel

Channel Frequency Data Rate (bps)
(MHz) py
CH 036 5180 2050
CH 044 5220 20.40
CH 048 5240 20.30
CH 052 5260 20.60
CH 060 5300 20.20
CH 064 5320 20.60
CH 100 5500 20.90
CH 116 5580 2050
CH 140 5700 20.70
CH 144* 5720 20.70

Note: The above Frequency and Channel in "*" were straddle Channel.

802.11n HT20 RF Output Power (dBm)

Power vs. Channel

S Frequency MCS Index
(MHz) MCSO0
CH 036 5180 20.40
CH 044 5220 20.30
CH 048 5240 20.30
CH 052 5260 20.40
CH 060 5300 20.50
CH 064 5320 20.60
CH 100 5500 20.50
CH 116 5580 20.40
CH 140 5700 20.60
CH 144~ 5720 20.60

Note: The above Frequency and Channel in "*" were straddle Channel.
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802.11n HT40 RF Output Power (dBm)

Power vs. Channel

Channel Frequency MCS Index
Ui MCSO0
CH 038 5190 18.90
CH 046 5230 1920
CH 054 5270 20,00
CH 062 5310 1850
CH 102 5510 19.40
CH 110 5550 1050
CH 134 5670 1950
CH 142* 5710 1050

Note: The above Frequency and Channel in "*" were straddle Channel.

802.11ac VHT20 RF Output Power (dBm)

Power vs. Channel

N Frequency MCS Index
(MHz) MCSO0
CH 036 5180 20.30
CH 044 5220 20.20
CH 048 5240 20.20
CH 052 5260 20.30
CH 060 5300 20.40
CH 064 5320 20.50
CH 100 5500 20.40
CH 116 5580 20.30
CH 140 5700 20.50
CH 144* 5720 20.50

Note: The above Frequency and Channel in "*" were straddle Channel.
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802.11ac VHT40 RF Output Power (dBm)

Power vs. Channel

Channel | Freauency MCS Index
(MR2) MCS0
CH 038 5190 18.80
CH 046 5230 010
CH 054 5270 19.90
CH 062 5310 18.40
CH 102 5510 1930
CH 110 5550 19.40
CH 134 5670 19.40
CH 142* 5710 19.40

Note: The above Frequency and Channel in "*" were straddle Channel.

802.11ac VHT80 RF Output Power (dBm)

Power vs. Channel

N Frequency MCS Index
(MHz) MCSO0
CH 042 5210 19.30
CH 058 5290 18.10
CH 106 5530 20.20
CH 122 5610 20.10
CH 138* 5690 20.10

Note: The above Frequency and Channel in "*" were straddle Channel.
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MIMO <Ant. 1+2>

802.11a RF Output Power (dBm)

Power vs. Channel

Channel Frequency Data Rate (bps)
(MHz) py
CH 036 5180 2271
CH 044 5220 22 66
CH 048 5240 22 81
CH 052 5260 22 61
CH 060 5300 23.02
CH 064 5320 2297
CH 100 5500 2297
CH 116 5580 2301
CH 140 5700 2291
CH 144* 5720 2321

Note: The above Frequency and Channel in "*" were straddle Channel.

802.11n HT20 RF Output Power (dBm)

Power vs. Channel

S Frequency MCS Index
(MHz) MCSO0
CH 036 5180 22.66
CH 044 5220 22.37
CH 048 5240 22.58
CH 052 5260 22.88
CH 060 5300 23.07
CH 064 5320 22.87
CH 100 5500 22.97
CH 116 5580 23.06
CH 140 5700 23.17
CH 144~ 5720 23.31

Note: The above Frequency and Channel in "*" were straddle Channel.
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802.11n HT40 RF Output Power (dBm)

Power vs. Channel

Channel Frequency MCS Index
Ui MCSO0
CH 038 5190 2146
CH 046 5230 P
CH 054 5270 a1
CH 062 5310 2027
CH 102 5510 1a
CH 110 5550 2256
CH 134 5670 p—
CH 142* 5710 276

Note: The above Frequency and Channel in "*" were straddle Channel.

802.11ac VHT20 RF Output Power (dBm)

Power vs. Channel

N Frequency MCS Index
(MHz) MCSO0
CH 036 5180 22.56
CH 044 5220 22.27
CH 048 5240 22.48
CH 052 5260 22.78
CH 060 5300 22.97
CH 064 5320 22.77
CH 100 5500 22.87
CH 116 5580 22.96
CH 140 5700 23.07
CH 144* 5720 23.21

Note: The above Frequency and Channel in "*" were straddle Channel.
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802.11ac VHT40 RF Output Power (dBm)

Power vs. Channel

e | FEELEIEY MCS Index
Ui MCSO0
CH 038 5190 21.36
CH 046 5230 o
CH 054 5270 —
CH 062 5310 2017
CH 102 5510 o
CH 110 5550 22.46
CH 134 5670 S
CH 142+ 5710 22.66

Note: The above Frequency and Channel in "*" were straddle Channel.

802.11ac VHT80 RF Output Power (dBm)

Power vs. Channel

N Frequency MCS Index
(MHz) MCSO0
CH 042 5210 21.36
CH 058 5290 19.32
CH 106 5530 21.87
CH 122 5610 22.71
CH 138* 5690 22.66

Note: The above Frequency and Channel in "*" were straddle Channel.
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<TXBF Mode>
MIMO <Ant. 1+2>

802.11ac VHT20 RF Output Power (dBm)

Power vs. Channel

] | TUEGLELE MCS Index
Ui MCSO0
CH 036 5180 20,64
CH 044 5220 2047
CH 048 5240 20.58
CH 052 5260 20,64
CH 060 5300 20.60
CH 064 5320 20,48
CH 100 5500 50,45
CH 116 5580 20.62
CH 140 5700 20,33
CH 144* 5720 20,23

Note: The above Frequency and Channel in "*" were straddle Channel.

802.11ac VHT40 RF Output Power (dBm)

Power vs. Channel

ST Frequency MCS Index
(MHz) MCSO0
CH 038 5190 21.56
CH 046 5230 21.41
CH 054 5270 21.41
CH 062 5310 20.97
CH 102 5510 21.57
CH 110 5550 21.71
CH 134 5670 21.41
CH 142* 5710 21.37

Note: The above Frequency and Channel in "*" were straddle Channel.
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802.11ac VHT80 RF Output Power (dBm)

Power vs. Channel

S Frequency MCS Index
(MHz) MCSO0
CH 042 5210 20.97
CH 058 5290 19.41
CH 106 5530 22.21
CH 122 5610 22.17
CH 138* 5690 22.01

Note: The above Frequency and Channel in "*" were straddle Channel.
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2.3 Connection Diagram of Test System

<WLAN TX Mode>

120%WackiHz

Adapter

L]

DC Cable

1

EUT

with Cradle

2.4 Support Unit used in test configuration and system

Item |Equipment Brand Name |Model Name [FCC ID Data Cable Power Cord
AC I/P:
Unshielded, 1.2 m
1. |Notebook Lenovo L570 FCC DoC N/A DC O/P:
Shielded, 1.8 m

2.5 EUT Operation Test Setup

The RF test items, utility “QRCT V3.0.303.0” was installed in Notebook which was programmed in order
to make the EUT get into the engineering modes to provide channel selection, power level, data rate

and the application type and for continuous transmitting signals.

For TXBF mode, the modulation modes and data rates manipulated by the command lines in the
engineering program made the EUT link to another EUT by power under the normal operation. The

“CMD” software tool was used to enable the EUT to transmit signals continuously.
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3 Test Result
3.1 Maximum Conducted Output Power Measurement

3.1.1Limit of Maximum Conducted Output Power

<ECC 14-30 CFR 15.407>

For the 5.15-5.25 GHz bands:

I For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum conducted
output power over the frequency band of operation shall not exceed 250 mW. For an indoor
access point operating in the band 5.15-5.25 GHz, the maximum conducted output power over the
frequency band of operation shall not exceed 1 W.

For the 5.25-5.725 GHz bands:

B The maximum conducted output power over the frequency bands of operation shall not exceed
the lesser of 250 mW or 11 dBm 10 log B, where B is the 26 dB emission bandwidth in megahertz.

For Straddle Channel, according to KDB 789033 D02 General UNIlI Test Procedures New Rules
v02r01, if the power and PSD of the devices are uniform and comply with the lower limits specified for
the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to

show compliance.

If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall

be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.
Note that U-NII-2 band, devices with a maximum e.i.r.p. greater than 500 mW shall implement TPC in

order to have the capability to operate at least 6 dB below the maximum permitted e.i.r.p. of 1 W.

3.1.2Measuring Instruments

See list of measuring equipment of this test report.

TEL : 886-3-327-3456 Page Number 127 0of 44
FAX : 886-3-328-4978 Issued Date : Sep. 18, 2020
Report Template No.: BU5-FR15EWL AC MA Version 2.4 Report Version 101



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FR072904-01E

3.1.3Test Procedures

The testing follows Method PM-G of FCC KDB 789033 D02 General UNII Test Procedures New
Rules v02r01.

Method PM-G (Measurement using a gated RF average power meter):

1.

2
3.
4

Measurement is performed using a wideband RF power meter.

The EUT is configured to transmit at its maximum power control level.

Measure the average power of the transmitter

Since the measurement is made only during the ON time of the transmitter, no duty cycle

correction factor is required.

For Straddle Channel, according to KDB 789033 D02 General UNIlI Test Procedures New Rules

v02r01, if the power and PSD of the devices are uniform and comply with the lower limits specified for

the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to

show compliance.

3.1.4Test Setup

[ 1 ] g

Attenuator
Power Meter i EUT
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3.1.5Test Result of Maximum Conducted Output Power

<CDD Mode>
_ Temperature : 23.5~24.5C
Test Engineer : Jacob Yu - —
Relative Humidity : |53~54.5%
Band |
Average FCC
Conducted Conducted DG
Mod. g:z NTX | CH. (F,\;ig) Power Power Limit (dBi) Pass/Falil
(dBm) (dBm)
Antl | Ant2 | SUM | Antl | Ant2 | Antl | Ant2
1la 6Mbps 1 36 5180 | 20.30 | 20.50 24.00 | 24.00 3.06 2.24 Pass
1lla 6Mbps 1 44 5220 | 20.20 | 20.40 24.00 | 24.00 3.06 2.24 Pass
1la 6Mbps 1 48 5240 | 20.00 | 20.30 24.00 | 24.00 3.06 2.24 Pass
HT20 MCSO 1 36 5180 | 20.20 | 20.40 24.00 | 24.00 3.06 2.24 Pass
HT20 MCSO 1 44 5220 | 20.00 | 20.30 24.00 | 24.00 3.06 2.24 Pass
HT20 MCSO 1 48 5240 | 19.90 | 20.30 24.00 | 24.00 3.06 2.24 Pass
HT40 MCSO 1 38 5190 | 18.60 | 18.90 24.00 | 24.00 3.06 2.24 Pass
HT40 MCSO0 1 46 5230 | 18.90 | 19.20 ) 24.00 | 24.00 3.06 2.24 Pass
VHT20 MCSO 1 36 5180 | 20.10 | 20.30 24.00 | 24.00 3.06 2.24 Pass
VHT20 MCSO 1 44 5220 19.90 | 20.20 24.00 | 24.00 3.06 2.24 Pass
VHT20 MCSO0 1 48 5240 19.80 | 20.20 24.00 | 24.00 3.06 2.24 Pass
VHT40 MCSO 1 38 5190 | 18.50 | 18.80 24.00 | 24.00 3.06 2.24 Pass
VHT40 MCSO0 1 46 5230 18.80 | 19.10 24.00 | 24.00 3.06 2.24 Pass
VHT80 MCSO 1 42 5210 | 18.50 | 19.30 24.00 | 24.00 3.06 2.24 Pass
1la 6Mbps 2 36 5180 19.60 | 19.80 | 22.71 24.00 3.06 Pass
1la 6Mbps 2 44 5220 | 19.50 | 19.80 | 22.66 24.00 3.06 Pass
1la 6Mbps 2 48 5240 19.60 | 20.00 | 22.81 24.00 3.06 Pass
HT20 MCSO 2 36 5180 | 19.50 | 19.80 | 22.66 24.00 3.06 Pass
HT20 MCSO0 2 44 5220 19.10 | 19.60 | 22.37 24.00 3.06 Pass
HT20 MCSO 2 48 5240 | 19.10 | 20.00 | 22.58 24.00 3.06 Pass
HT40 MCSO0 2 38 5190 18.30 | 18.60 | 21.46 24.00 3.06 Pass
HT40 MCSO0 2 46 5230 19.10 | 19.30 | 22.21 24.00 3.06 Pass
VHT20 MCSO0 2 36 5180 19.40 | 19.70 | 22.56 24.00 3.06 Pass
VHT20 MCSO0 2 44 5220 19.00 | 19.50 | 22.27 24.00 3.06 Pass
VHT20 MCSO0 2 48 5240 | 19.00 | 19.90 | 22.48 24.00 3.06 Pass
VHT40 MCSO0 2 38 5190 18.20 | 18.50 | 21.36 24.00 3.06 Pass
VHT40 MCSO0 2 46 5230 19.00 | 19.20 | 22.11 24.00 3.06 Pass
VHT80 MCSO0 2 42 5210 | 18.20 | 18.50 | 21.36 24.00 3.06 Pass
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Band Il
Average FCC
Conducted Conducted DG Sl
Mod. 22:2 NTX | CH. ('lz\;eHi') I(Ddogvrs; PO\z\;eé ;i)mit (dBi) 'T_ci"’m"ﬁr Pass/Fall
(dBm)
Antl | Ant2 | SUM | Antl | Ant2 [ Ant1l | Ant2

1l1a | 6Mbps | 1 | 52 | 5260 | 20.30 | 20.60 23.98 | 23.98 | 3.10 | 2.60 30 Pass
1la | 6Mbps | 1 | 60 | 5300 | 20.70 | 20.20 23.98 | 23.98 | 3.10 | 2.60 30 Pass
1la | 6Mbps | 1 | 64 | 5320 | 20.20 | 20.60 23.98 | 23.98 | 3.10 | 2.60 30 Pass
HT20 | MCSO 1 | 52 | 5260 | 20.10 | 20.40 23.98 | 23.98 | 3.10 | 2.60 30 Pass
HT20 | MCSO 1 | 60 | 5300 | 20.60 | 20.50 23.98 | 23.98 | 3.10 | 2.60 30 Pass
HT20 | MCSO 1 | 64 | 5320 | 20.70 | 20.60 23.98 | 23.98 | 3.10 | 2.60 30 Pass
HT40 | MCSO 1 | 54 | 5270 | 18.50 | 20.00 23.98 | 23.98 | 3.10 | 2.60 30 Pass
HT40 | MCSO 1 | 62 | 5310 | 17.90 | 18.50 ) 23.98 | 23.98 | 3.10 | 2.60 30 Pass
VHT20 | MCSO0 1 | 52 | 5260 | 20.00 | 20.30 23.98 | 23.98 | 3.10 | 2.60 30 Pass
VHT20 | MCSO 1 | 60 | 5300 | 20.50 | 20.40 23.98 | 23.98 | 3.10 | 2.60 30 Pass
VHT20 | MCSO0 1 | 64 | 5320 | 20.60 | 20.50 23.98 | 23.98 | 3.10 | 2.60 30 Pass
VHT40 | MCSO0 1 | 54 | 5270 | 18.40 | 19.90 23.98 | 23.98 | 3.10 | 2.60 30 Pass
VHT40 | MCSO 1 62 | 5310 | 17.80 | 18.40 23.98 | 23.98 | 3.10 | 2.60 30 Pass
VHT80 | MCSO0 1 | 58 | 5290 | 16.30 | 18.10 23.98 | 23.98 | 3.10 | 2.60 30 Pass
1lla 6Mbps 2 52 | 5260 | 19.40 | 19.80 | 22.61 23.98 3.10 30 Pass
1lla 6Mbps 2 60 | 5300 | 19.70 | 20.30 | 23.02 23.98 3.10 30 Pass
1la | 6Mbps | 2 | 64 | 5320 | 19.70 | 20.20 | 22.97 23.98 3.10 30 Pass
HT20 MCSO 2 52 | 5260 | 19.40 | 20.30 | 22.88 23.98 3.10 30 Pass
HT20 | MCSO | 2 | 60 | 5300 | 19.80 | 20.30 | 23.07 23.98 3.10 30 Pass
HT20 MCSO 2 64 | 5320 | 19.50 | 20.20 | 22.87 23.98 3.10 30 Pass
HT40 | MCSO | 2 | 54 | 5270 | 19.20 | 19.60 | 22.41 23.98 3.10 30 Pass
HT40 | MCSO | 2 | 62 | 5310 | 17.00 | 17.50 | 20.27 23.98 3.10 30 Pass
VHT20 | MCSO 2 52 | 5260 | 19.30 | 20.20 | 22.78 23.98 3.10 30 Pass
VHT20 | MCSO | 2 | 60 | 5300 | 19.70 | 20.20 | 22.97 23.98 3.10 30 Pass
VHT20 | MCSO 2 64 | 5320 | 19.40 | 20.10 | 22.77 23.98 3.10 30 Pass
VHT40 | MCSO | 2 | 54 | 5270 | 19.10 | 19.50 | 22.31 23.98 3.10 30 Pass
VHT40 | MCSO 2 62 | 5310 | 16.90 | 17.40 | 20.17 23.98 3.10 30 Pass
VHT80 | MCSO 2 58 | 5290 | 16.00 | 16.60 | 19.32 23.98 3.10 30 Pass
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Band Il
Average FCC
. . Conducted Conduc_teq DQ PEoIvTZr
Mod. | oo [NTX|CH. (MHOL') '(°d0|;/vn?)r PO\E\;eE:rtl)mlt (dBi) Limit | Pass/Fail
(dBm)
Antl | Ant2 | SUM | Antl | Ant2 | Antl | Ant2

1la | 6Mbps | 1 |100| 5500 |20.40|20.90 23.98 | 23.98 | 2.65 | 2.48 30 Pass
1la | 6Mbps | 1 |116| 5580 |20.80|20.50 23.98 | 23.98 | 2.65 | 2.48 30 Pass
1la | 6Mbps | 1 |140| 5700 |20.70|20.70 23.98 | 23.98 | 2.65 | 2.48 30 Pass
HT20 | MCSO | 1 |100| 5500 |20.30|20.50 23.98 | 23.98 | 2.65 | 2.48 30 Pass
HT20 | MCSO | 1 |116| 5580 |20.60|20.40 23.98 | 23.98 | 2.65 | 2.48 30 Pass
HT20 | MCSO | 1 |140| 5700 |20.50]20.60 23.98 | 23.98 | 2.65 | 2.48 30 Pass
HT40 | MCSO | 1 |102| 5510 |19.20|19.40 23.98 | 23.98 | 2.65 | 2.48 30 Pass
HT40 | MCSO | 1 |110| 5550 |19.60|19.50 23.98 | 23.98 | 2.65 | 2.48 30 Pass
HT40 | MCSO | 1 |134| 5670 |18.70|19.50 - 23.98 | 23.98 | 2.65 | 2.48 30 Pass
VHT20 | MCSO | 1 |100| 5500 |20.20]|20.40 23.98 | 23.98 | 2.65 | 2.48 30 Pass
VHT20 | MCSO | 1 |116| 5580 |20.50|20.30 23.98 | 23.98 | 2.65 | 2.48 30 Pass
VHT20 | MCSO | 1 |140| 5700 |20.40|20.50 23.98 | 23.98 | 2.65 | 2.48 30 Pass
VHT40 | MCSO 1 |102| 5510 |[19.1019.30 23.98 | 23.98 | 2.65 | 2.48 30 Pass
VHT40 | MCSO | 1 |110| 5550 |19.50|19.40 23.98 | 23.98 | 2.65 | 2.48 30 Pass
VHT40 | MCSO 1 |134| 5670 |18.6019.40 2398 | 23.98 | 2.65 | 2.48 30 Pass
VHT80 | MCSO 1 |106| 5530 |16.80|20.20 23.98 | 23.98 | 2.65 | 2.48 30 Pass
VHT80 | MCSO | 1 |122]| 5610 |20.10]|20.10 23.98 | 23.98 | 2.65 | 2.48 30 Pass
1la 6Mbps 2 [100| 5500 |19.70]20.20| 22.97 23.98 2.65 30 Pass
1la | 6Mbps | 2 |116| 5580 |19.90|20.10|23.01 23.98 2.65 30 Pass
1la 6Mbps 2 [140| 5700 |19.90|19.90|22.91 23.98 2.65 30 Pass
HT20 | MCSO | 2 |100| 5500 |19.60|20.30|22.97 23.98 2.65 30 Pass
HT20 | MCSO | 2 |116| 5580 |20.00|20.10|23.06 23.98 2.65 30 Pass
HT20 MCSO0 2 [140| 5700 |19.9020.40| 23.17 23.98 2.65 30 Pass
HT40 MCSO0 2 |102| 5510 |18.50|19.20| 21.87 23.98 2.65 30 Pass
HT40 MCSO0 2 |110| 5550 |19.40|19.70| 22.56 23.98 2.65 30 Pass
HT40 MCSO0 2 |134| 5670 |19.80|19.70| 22.76 23.98 2.65 30 Pass
VHT20 | MCSO 2 |100| 5500 |19.50]20.20|22.87 23.98 2.65 30 Pass
VHT20 | MCSO 2 |116| 5580 |19.9020.00 | 22.96 23.98 2.65 30 Pass
VHT40 | MCSO 2 |102| 5510 |18.40|19.10| 21.77 23.98 2.65 30 Pass
VHT40 | MCSO 2 |110| 5550 |19.30|19.60 | 22.46 23.98 2.65 30 Pass
VHT40 | MCSO 2 |134| 5670 |19.70|19.60 | 22.66 23.98 2.65 30 Pass
VHT80 | MCSO 2 |106| 5530 |18.60|19.10| 21.87 23.98 2.65 30 Pass
VHT80 | MCSO 2 [122| 5610 |19.70|19.70| 22.71 23.98 2.65 30 Pass
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Band lll straddle channel

Average FCC

. . Conducted Conduc_teql DG_ PEoIvT/zr
Mod. | oo [NTX|CH. (MH‘l‘) I(Ddogvrs)r PO\E\;eé;I)mlt (dBi) Limit | Pass/Fail

(dBm)

Antl | Ant2 | SUM | Antl | Ant2 [ Ant1l | Ant2

1la | 6Mbps | 1 |144| 5720 |20.30|20.70 23.32 | 23.33 | 2.65 | 2.48 30 Pass
HT20 | MCSO 1 |144| 5720 |20.50|20.60 2352 | 2342 | 2.65 | 2.48 30 Pass
HT40 MCSO 1 142 | 5710 |19.60|19.50 23.98 | 23.98 | 2.65 | 2.48 30 Pass
VHT20 | MCSO 1 144 | 5720 |20.40|20.50 ) 23.98 | 23.98 | 2.65 | 2.48 30 Pass
VHT40 | MCSO0 1 |142| 5710 |19.50|19.40 23.98 | 23.98 | 2.65 | 2.48 30 Pass
VHT80 | MCSO0 1 138 | 5690 |19.90|20.10 23.98 | 23.98 | 2.65 | 2.48 30 Pass
1lla 6Mbps 2 144 | 5720 |20.3020.10|23.21 23.24 2.65 30 Pass
HT20 MCSO 2 144 | 5720 |20.20|20.40|23.31 23.43 2.65 30 Pass
HT40 MCSO 2 142 | 5710 [19.80(19.70|22.76 23.98 2.65 30 Pass
VHT20 | MCSO 2 144 | 5720 |20.10|20.30|23.21 23.98 2.65 30 Pass
VHT40 | MCSO 2 142 | 5710 [19.70|19.60 | 22.66 23.98 2.65 30 Pass
VHT80 | MCSO | 2 |138| 5690 |19.60|19.70 |22.66 23.98 2.65 30 Pass

<TXBF Mode>

_ Temperature : 21~25C
Test Engineer : Hank Hsu - —
Relative Humidity :  |51~54%
Band |
Average FCC
b . Conducted Conducted DG
Mod. Rata NTX | CH. ,\;qu' Power Power Limit (dBi) Pass/Fail
ate (MHz) (dBm) (dBm)
Antl | Ant2 | SUM | Antl | Ant2 | Antl | Ant 2
VHT20 MCSO0 2 36 5180 | 17.10 | 18.10 | 20.64 24.00 5.67 Pass
VHT20 MCSO0 2 44 5220 | 17.10 | 17.80 | 20.47 24.00 5.67 Pass
VHT20 MCSO0 2 48 5240 | 17.10 | 18.00 | 20.58 24.00 5.67 Pass
VHT40 MCSO0 2 38 5190 | 18.40 | 18.70 | 21.56 24.00 5.67 Pass
VHT40 MCSO0 2 46 5230 | 18.30 | 18.50 | 21.41 24.00 5.67 Pass
VHT80 MCSO0 2 42 5210 | 18.20 | 17.70 | 20.97 24.00 5.67 Pass
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Band Il
Average FCC
Conducted Conducted DG Sl
Mod. g:ﬁ: NTX | CH. (F,\;ﬁg) Power Power Limit (dBi) PLCI"’m"ﬁr Pass/Fail
(dBm) (dBm)
(dBm)
Antl | Ant2 | SUM | Antl | Ant2 | Ant1l | Ant 2
VHT20 | MCSO 2 52 | 5260 [17.10|18.10|20.64 23.98 5.86 30 Pass
VHT20 | MCSO 2 60 | 5300 |17.00|18.10]20.60 23.98 5.86 30 Pass
VHT20 | MCSO 2 64 | 5320 [17.00|17.90]|20.48 23.98 5.86 30 Pass
VHT40 | MCSO 2 54 | 5270 |18.30|18.50|21.41 23.98 5.86 30 Pass
VHT40 | MCSO 2 62 | 5310 |17.70|18.20|20.97 23.98 5.86 30 Pass
VHT80 | MCSO 2 58 | 5290 |16.60|16.20|19.41 23.98 5.86 30 Pass
Band Ill
Average FCC
Conducted Conducted DG Elll
Mod. g::: NTX | CH. (T\;quz) Power Power Limit (dBi) F’L‘?"m"ir Pass/Fail
(dBm) (dBm)
(dBm)
Antl | Ant2 | SUM | Antl | Ant2 | Ant1l | Ant 2
VHT20 | MCSO 2 100 | 5500 |16.80|18.00| 20.45 23.98 5.58 30 Pass
VHT20 | MCSO 2 116 | 5580 |17.30|17.90]| 20.62 23.98 5.58 30 Pass
VHT20 | MCSO 2 140 | 5700 |16.90|17.70]| 20.33 23.98 5.58 30 Pass
VHT40 | MCSO 2 102 | 5510 |18.30|18.80| 21.57 23.98 5.58 30 Pass
VHT40 | MCSO 2 110 | 5550 |18.50|18.90|21.71 23.98 5.58 30 Pass
VHT40 | MCSO 2 134 | 5670 |18.20|18.60|21.41 23.98 5.58 30 Pass
VHT80 | MCSO 2 | 106 | 5530 |[19.10|19.30|22.21 23.98 5.58 30 Pass
VHT80 | MCSO 2 122 | 5610 |19.50|18.80|22.17 23.98 5.58 30 Pass
Band Ill straddle channel
Average FCC
Data Freq. Conducted Conduc.teq DQ PEoIvl?/Fe)r _
Mod. | o .0 | NTX|CH. (MH2) E’dOI;an)r Pomeénlgl)mlt (dBi) Limit | Pass/Fail
(dBm)
Antl | Ant2 | SUM | Antl | Ant2 | Antl | Ant2
VHT20 | MCSO 2 144 | 5720 |16.80|17.60 | 20.23 23.33 5.58 30 Pass
VHT40 | MCSO 2 142 | 5710 |18.10|18.60 | 21.37 23.98 5.58 30 Pass
VHT80 | MCSO 2 138 | 5690 |[19.10|18.90|22.01 23.98 5.58 30 Pass
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3.2 Unwanted Emissions Measurement

This section is to measure unwanted emissions through radiated measurement for band edge spurious

emissions and out of band emissions measurement.

3.2.1Limit of Unwanted Emissions

(1) For transmitters operating in the 5150-5250 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of —27dBm/MHz.

For transmitters operating in the 5250-5350 MHz band: all emissions outside of the 5150-5350

MHz band shall not exceed an EIRP of -27 dBm/MHz. Devices operating in the 5250-5350 MHz

band that generate emissions in the 5150-5250 MHz band must meet all applicable technical

requirements for operation in the 5150-5250 MHz band (including indoor use) or alternatively
meet an out-of-band emission EIRP limit of -27 dBm/MHz in the 5150-5250 MHz band.

For transmitters operating in the 5470-5600 MHz and 5650-5725MHz band: all emissions outside
of the 5470-5600 MHz and 5650-5725MHz band shall not exceed an EIRP of -27 dBm/MHz.

(2) Unwanted spurious emissions fallen in restricted bands shall comply with the general field

strength limits as below table:

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 — 0.490 2400/F(kHz) 300
0.490 — 1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3
Note: The following formula is used to convert the EIRP to field strength.
E= —10000050«;"30}9 HV/m, where P is the eirp (Watts)
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EIRP (dBm)

Field Strength at 3m (dBuV/m)

-27

68.3

(3) KDB789033 D02 v02r01 G)2)c)

(i) Sections 15.407(b)(1-3) specifies the unwanted emissions limit for the U-NII-1 and U-NII-2
bands. As specified, emissions above 1000 MHz that are outside of the restricted bands are

subject to a peak emission limit of —27 dBm/MHz.

(ii) Section 15.407(b)(4) specifies the unwanted emissions limit for the U-NII-3 band. A band
emissions mask is specified in Section 15.407(b)(4)(i). The emission limits are based on the

use of a peak detector.

3.2.2Measuring Instruments

See list of measuring equipment of this test report.

3.2.3Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section G) Unwanted emissions measurement.

(1) Procedure for Unwanted Emissions Measurements Below 1000MHz

RBW = 120 kHz
VBW = 300 kHz

Detector = Peak

Trace mode = max hold

(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz

RBW =1 MHz
VBW = 3 MHz

Detector = Peak

Sweep time = auto

Trace mode = max hold

(3) Procedures for Average Unwanted Emissions Measurements Above 1000MHz

RBW =1 MHz

VBW = 10 Hz, when duty cycle is no less than 98 percent.

VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum

transmission duration over which the transmitter is on and is transmitting at its maximum

power control level for the tested mode of operation.
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2. The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.

3. The EUT was set 3 meters from the interference receiving antenna which was mounted on the
top of a variable height antenna tower.

4. The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

5. For each suspected emission, the EUT was arranged to its worst case and then adjust the
antenna tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the
maximum reading.

6. For testing below 1GHz, if the emission level of the EUT in peak mode was 3 dB lower than the
limit specified, then peak values of EUT will be reported, otherwise, the emissions will be
repeated one by one using the CISPR quasi-peak method and reported.

7. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in average mode also complies with the limit in
average mode), then peak values of EUT will be reported, otherwise, the emissions will be

measured in average mode again and reported.

3.2.4Test Setup

For radiated emissions below 30MHz

i : RX Antenna
1l 3m |
[}
EUT
£ | T
g0cm 1m

Metal Full Soldered Ground Plane

==

Spectrum Analyzer / Receiver
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For radiated emissions from 30MHz to 1GHz
<CDD Mode>

RX Antenna

Metal Full Soldered Ground Plane

[

Spectrum Analyzer | Receiver

<TXBF Mode>

RX Antenna

Companion

Metal Full Soldered Ground Plane

= .

Spectrum Analyzer | Receiver
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For radiated emissions from 1GHz to 18GHz
<CDD Mode>

[_ gy —_—

Metal Full Soldered Ground Plane

==..

Spectrum Analyzer ! Receiver

<TXBF Mode>

Companion

device
1-4m

3m — ¢

Metal Full Soldered Ground Plane

|ff.<,>"

Spectrum Analyzer / Receiver
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For radiated emissions above 18GHz
<CDD Mode>

RX Antenna

Metal Full Soldered Ground Plane

==

Spectrum Analyzer / Receiver

<TXBF Mode>

Metal Full Soldered Ground Plane

oc
Spectrum Analyzer / Receiver
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3.2.5Test Results of Radiated Spurious Emissions (9 kHz ~ 30 MHz)

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.
There is a comparison data of both open-field test site and alternative test site - semi-Anechoic

chamber according to 414788 D01 Radiated Test Site vO1r01, and the result came out very similar.

3.2.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix A and B.

3.2.7Duty Cycle

Please refer to Appendix C.

3.2.8 Test Result of Radiated Spurious Emissions (30MHz ~ 10th Harmonic)

Please refer to Appendix A and B.
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SPORTON LAB.

3.3 Antenna Requirements

3.3.1Standard Applicable
If transmitting antenna directional gain is greater than 6 dBi, both the peak transmit power and the
peak power spectral density shall be reduced by the amount in dB that the directional gain of the
antenna exceeds 6 dBi.

3.3.2Antenna Anti-Replacement Construction
An embedded-in antenna design is used.

3.3.3Antenna Gain
The antenna peak gain of EUT is less than 6 dBi. Therefore, it is not necessary to reduce maximum

peak output power limit.
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4 List of Measuring Equipment

. . Calibration
Instrument [ Brand Name Model No. Serial No. [Characteristics Date Test Date Due Date Remark
Loop Rohde & Sep. 09, 2020~ Radiation
HFH2-22 100488 | 9 kHz~30 MHz | Jan. 09, 2020 Jan. 08, 2021
Antenna Schwarz Sep. 12, 2020 (03CH15-HY)
Bilog CBL6111D&0080 Sep. 09, 2020~ Radiation
TESEQ 41912&05 |30MHz to 1GHz | Feb. 09, 2020 Feb. 08, 2021
Antenna ON1DO01N-06 Sep. 12, 2020 (03CH15-HY)
. Sep. 09, 2020~ Radiation
Amplifier SONOMA 310N 363440 9kHz~1GHz |[Dec. 27, 2019 Dec. 26, 2020
Sep. 12, 2020 (03CH15-HY)
SCHWARZBEC Sep. 09, 2020~ Radiation
Horn Antenna BBHA 9120 D (9120D-1620 1-18GHz Oct. 28, 2019 Oct. 27, 2020
K Sep. 12, 2020 (03CH15-HY)
SHF-EHF [ SCHWARZBEC BBHA91705 Sep. 09, 2020~ Radiation
BBHA 9170 18GHz- 40GHz | Dec. 10, 2019 Dec. 09, 2020
Horn Antenna K 84 Sep. 12, 2020 (03CH15-HY)
. 1710001800 Sep. 09, 2020~ Radiation
Preamplifier Jet-Power JPA0118-55-303 1GHz~18GHz | May 07, 2020 May 06, 2021
055006 Sep. 12, 2020 (03CH15-HY)
. ) MY5327019 Sep. 09, 2020~ Radiation
Preamplifier Keysight 83017A 1GHz~26.5GHz | Aug. 21, 2020 Aug. 20, 2021
5 Sep. 12, 2020 (03CH15-HY)
o Sep. 09, 2020~ Radiation
Preamplifier EMEC EM18G40G 060715 |18GHz ~ 40GHz|Dec. 13, 2019 Dec. 12, 2020
Sep. 12, 2020 (03CH15-HY)
EMI Test . MY5413008 Sep. 09, 2020~ Radiation
. Keysight N9038A(MXE) 20MHz~8.4GHz | Nov. 01, 2019 Oct. 31, 2020
Receiver 5 Sep. 12, 2020 (03CH15-HY
Spectrum . MY5018013 Sep. 09, 2020~ Radiation
Agilent E4446A 3Hz~44GHz | May 04, 2020 May 03, 2021
Analyzer 6 Sep. 12, 2020 (03CH15-HY)
. Sep. 09, 2020~ Radiation
Antenna Mast ChainTek MBS-520-1 N/A 1m~4m N/A N/A
Sep. 12, 2020 (03CH15-HY)
. Sep. 09, 2020~ Radiation
Turn Table ChainTek T-200-S-1 N/A 0~360 Degree N/A N/A
Sep. 12, 2020 (03CH15-HY)
) E3 Sep. 09, 2020~ Radiation
Software Audix RK-000451 N/A N/A N/A
6.2009-8-24(k5) Sep. 12, 2020 (03CH15-HY)
HUBER + Sep. 09, 2020~ Radiation
RF Cable SUCOFLEX 104 [ MY36980/4 30M-18G Apr. 14, 2020 Apr. 13, 2021
SUHNER Sep. 12, 2020 (03CH15-HY)
HUBER + MY9838/4P Sep. 09, 2020~ Radiation
RF Cable SUCOFLEX 104 30M-18G Apr. 14, 2020 Apr. 13, 2021
SUHNER E Sep. 12, 2020 (03CH15-HY)
HUBER + Sep. 09, 2020~ Radiation
RF Cable SUCOFLEX 104 [ MY37710/4 30M-18G Apr. 17, 2020 Apr. 16, 2021
SUHNER Sep. 12, 2020 (03CH15-HY)
HUBER + Sep. 09, 2020~ Radiation
RF Cable SUCOFLEX 102 | 505134/2 | 30MHz-40GHz | Feb. 25, 2020 Feb. 24, 2021
SUHNER Sep. 12, 2020 (03CH15-HY)
HUBER + Sep. 09, 2020~ Radiation
RF Cable SUCOFLEX 102 | 800740/2 | 30MHz-40GHz | Feb. 25, 2020 Feb. 24, 2021
SUHNER Sep. 12, 2020 (03CH15-HY)
HUBER + MY9837/4P Sep. 09, 2020~ Radiation
RF Cable SUCOFLEX 104 9kHz~30MHz | Mar. 12, 2020 Mar. 11, 2021
SUHNER E Sep. 12, 2020 (03CH15-HY)
) . WLK4-1000-1530 Sep. 09, 2020~ Radiation
Filter Wainwright SN4 1.53G Low Pass| Jul. 03, 2020 Jul. 02, 2021
-8000-40SS Sep. 12, 2020 (03CH15-HY)
) o WHKX8-5872.5-6 6.75GHz High Sep. 09, 2020~ Radiation
Filter Wainwright SN6 ) Jul. 03, 2020 Jul. 02, 2021
750-18000-40ST Pass Filter Sep. 12, 2020 (03CH15-HY)
_ o WHKX12-2700-3 3GHz High Pass Sep. 09, 2020~ Radiation
Filter Wainwright SN4 Sep. 17, 2019 Sep. 16, 2020
000-18000-60ST Filter Sep. 12, 2020 (03CH15-HY)
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Instrument Brand Name [ Model No. [ Serial No.|Characteristics Cal:)b;etlon Test Date Due Date Remark
<CDD Mode>
Aug. 12, 2020~ Conducted
Hygrometer Testo HTC-1 2 N/A Mar. 02, 2020 Mar. 01, 2021
Sep. 14, 2020 (THO5-HY)
17100015S Aug. 12, 2020~ Conducted
Power Sensor DARE RPR3006W 10MHz~6GHz | Jan. 22, 2020 Jan. 21, 2021
NO36 Sep. 14, 2020 (THO5-HY)
Spectrum Rohde & Aug. 12, 2020~ Conducted
FSP30 101067 9kHz-30GHz | Nov. 26, 2019 Nov. 25, 2020
Analyzer Schwarz Sep. 14, 2020 (THO5-HY)
Switch Control . Aug. 12, 2020~ Conducted
EM Electronics| EMSW18SE [SW200302 N/A Mar. 17, 2020 Mar. 16, 2021
Manframe Sep. 14, 2020 (THO5-HY)
<TXBF Mode>
Aug. 14, 2020~ Conducted
Hygrometer Testo HTC-1 2 N/A Mar. 02, 2020 Sep. 13, 2020 Mar. 01, 2021 (THOS5-HY)
17100015S Aug. 14, 2020~ Conducted
Power Sensor DARE RPR3006W NO36 10MHz~6GHz | Jan. 22, 2020 Sep. 13, 2020 Jan. 21, 2021 (THOS5-HY)
Spectrum Rohde & Aug. 14, 2020~ Conducted
Analyzer Schwarz FSP30 101067 9kHz-30GHz | Now. 26, 2019 Sep. 13, 2020 Nov. 25, 2020 (THO5-HY)
Switch Control . Aug. 14, 2020~ Conducted
Manframe EM Electronics| EMSW18SE |SW200302 N/A Mar. 17, 2020 Sep. 13, 2020 Mar. 16, 2021 (THO5-HY)
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5 Uncertainty of Evaluation

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

5.0

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

5.4

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 50
of 95% (U = 2Uc(y)) '
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Appendix A. Radiated Spurious Emission

Temperature : 22.1~23.1°C
Test Engineer : Leo Lee, Mancy Chou, and Bigshow Wang
Relative Humidity : 48~58%
<CDD Mode>
Band 1 - 5150~5250MHz
WIFI 802.11n HT20 (Band Edge @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5132.08 59 -15 74 46.48 32.06 10.47 | 30.01 100 174 P H
5150 46.82 -7.18 54 34.24 321 10.49 | 30.01 100 174 A H
* 5180 114.52 - - 102.07 31.92 10.54 | 30.01 100 174 P H
* 5180 106.64 - - 94.19 31.92 10.54 | 30.01 100 174 A H
802.11n H
HT20 H
CH 36 5138.58 56.57 -17.43 74 44.02 32.08 10.48 | 30.01 | 286 284 P \Y
5180MHz 5145.6 4437 | -9.63 54 31.8 32.09 | 1049 | 30.01 | 286 | 284 | A | V
* 5180 109.98 - - 97.53 31.92 10.54 | 30.01 | 286 284 P \Y
* 5180 102.21 - - 89.76 31.92 10.54 | 30.01 | 286 284 A \Y
5430.32 52.84 -21.16 74 40.43 31.7 10.7 29.99 | 286 284 P \Y
5412.12 42.44 -11.56 54 30.06 31.7 10.68 30 286 284 A \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 1 5150~5250MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10360 48.9 -19.3 68.2 55.49 39.9 14.41 60.9 100 0 P H
15540 47.04 -26.96 74 54.47 38 17.28 62.71 100 0 P H
802.11n H
HT20 H
CH 36 10360 48.07 |-20.13 68.2 54.66 39.9 14.41 60.9 100 0 P |V
5180MHz 15540 47.01 | -26.99 74 54.44 38 17.28 | 62.71 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 1 5150~5250MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5150 58.69 -15.31 74 46.11 321 10.49 30.01 100 176 P H
5148.98 48.92 -5.08 54 36.34 321 10.49 30.01 100 176 A H
5190 111.42 - - 99.02 31.86 10.55 | 30.01 | 100 | 176 P H
5190 103.26 - - 90.86 31.86 10.55 | 30.01 | 100 | 176 A | H
802.11n 5412.68 56.19 -17.81 74 43.81 31.7 10.68 30 100 176 P H
HT40 5412.68 48.02 -5.98 54 35.64 31.7 10.68 30 100 176 A H
CH 38 5141.18 55.44 -18.56 74 42.89 32.08 10.48 30.01 288 284 P \%
5190MHz 5149.5 46.08 | -7.92 54 335 32.1 10.49 | 3001 | 288 | 284 | A | V
5190 107.11 - - 94.71 31.86 10.55 30.01 288 284 P \%
5190 99.13 - - 86.73 31.86 10.55 | 30.01 | 288 | 284 A |V
5412.96 55.14 |-18.86 74 42.76 31.7 10.68 30 288 | 284 P |V
5412.96 46.86 -7.14 54 34.48 31.7 10.68 30 288 284 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 1 5150~5250MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10380 48.24 -19.96 68.2 54.76 40 14.41 60.93 100 0 P H
15570 47.41 -26.59 74 54.83 37.85 17.29 62.56 100 0 P H
802.11n H
HT40 H
CH 38 10380 47.66 |-20.54 68.2 54.18 40 14.41 | 60.93 | 100 0 P |V
5190MHz 15570 47.02 |-26.98 74 5444 | 37.85 | 17.29 | 62.56 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 1 5150~5250MHz
WIFI 802.11ac VHTS0 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5148.98 68.63 -5.37 74 56.05 321 10.49 | 30.01 | 100 | 150 P H
5149.76 52.27 -1.73 54 39.69 321 10.49 30.01 100 150 A H
* 5210 106.78 - - 94.48 31.74 10.57 30.01 100 150 P H
* 5210 99.15 - - 86.85 31.74 10.57 30.01 100 150 A H
802.11ac 5360.32 52.62 |-21.38 74 40.52 31.46 10.64 30 100 | 150 P H
VHT80 5376 44.97 -9.03 54 32.76 31.56 10.65 30 100 | 150 A | H
CH 42 5147.16 63.82 | -10.18 74 51.25 32.09 10.49 | 30.01 | 268 | 280 P |V
5210MHz 5150 4849 | 551 54 35.91 32.1 10.49 | 3001 | 268 | 280 | A | V
* 5210 103.09 - - 90.79 31.74 10.57 | 30.01 | 268 | 280 P |V
* 5210 95.6 - - 83.3 31.74 10.57 | 30.01 | 268 | 280 AV
5370.96 51.8 -22.2 74 39.62 31.53 10.65 30 268 | 280 P |V
5429.2 43.8 -10.2 54 31.39 31.7 10.7 29.99 268 280 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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FAX : 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FR072904-01E

Band 1 5150~5250MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10420 48.51 -19.69 68.2 54.99 40.1 14.41 60.99 100 0 P H
15630 46.27 | -27.73 74 53.59 37.64 17.32 | 62.28 | 100 0 P H
802.11ac H
VHT80 H
CH 42 10420 48.62 | -19.58 68.2 55.1 40.1 14.41 | 60.99 | 100 0 P |V
5210MHz 15630 47.01 | -26.99 74 54.33 | 37.64 | 17.32 | 62.28 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 Al-6 of A19

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072904-01E

Band 2 - 5250~5350MHz

WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5147.9 53.06 -20.94 74 40.48 321 10.49 30.01 100 145 P H
5145.52 43.13 -10.87 54 30.56 32.09 10.49 30.01 100 145 A H
* 5300 114.39 - - 102.38 314 10.61 30 100 | 145 P H
* 5300 106.42 - - 94.41 314 10.61 30 100 145 A H
802.11n 5353.44 60.1 -13.9 74 48.04 31.42 10.64 30 100 145 P H
HT20 5352.72 46.07 -7.93 54 34.01 31.42 10.64 30 100 145 A H
CH 60 5136.68 54.14 -19.86 74 41.61 32.07 10.47 30.01 312 284 P \%
5300MHz 5145.52 42.38 | -11.62 54 29.81 | 32,09 | 1049 | 3001 | 312 | 284 | A | V
* 5300 111.22 - - 99.21 314 10.61 30 312 284 P \%
* 5300 102.92 - - 90.91 314 10.61 30 312 284 A \%
5354.64 56.69 -17.31 74 44.62 31.43 10.64 30 312 284 P \%
5350.8 43.78 -10.22 54 31.74 314 10.64 30 312 284 A Vv
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 Al-7 of A19

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072904-01E

Band 2 5250~5350MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
10600 48.09 -25.91 74 54.59 40.2 14.4 61.1 100 0 P H
15900 46.2 -27.8 74 52.92 36.8 17.46 | 60.98 | 100 0 P H
802.11n H
HT20 H
CH 60 10600 48.81 -25.19 74 55.31 40.2 14.4 61.1 100 0 P \Y
5300MHz 15900 4591 | -28.09 74 52.63 36.8 17.46 | 60.98 | 100 0 P |V
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 Al-8 of A19
FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072904-01E

Band 2 5250~5350MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5085.34 53.55 -20.45 74 41.19 31.97 104 30.01 100 144 P H
5087.72 44.84 -9.16 54 32.47 31.98 10.4 30.01 100 144 A H
* 5310 110.35 - - 98.33 314 10.62 30 100 | 144 P H
* 5310 102.3 - - 90.28 314 10.62 30 100 | 144 A | H
802.11n 5354.16 60.53 |-13.47 74 4847 | 3142 | 10.64 30 100 | 144 | P | H
HT40 5350.08 51.15 -2.85 54 39.11 314 10.64 30 100 144 A H
CH 62 5125.46 53.07 | -20.93 74 40.57 32.05 10.46 | 30.01 | 258 | 286 P |V
5310MHz 5086.36 43.33 | -10.67 54 30.97 | 31.97 10.4 | 30.01 | 258 | 286 | A | V
* 5310 106.38 - - 94.36 31.4 10.62 30 258 | 286 P |V
* 5310 98.86 - - 86.84 31.4 10.62 30 258 | 286 A |V
5350.8 57.98 |-16.02 74 45.94 314 10.64 30 258 | 286 P |V
5350.32 47.97 -6.03 54 35.93 31.4 10.64 30 258 | 286 AV
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 Al-9 of A19

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072904-01E

Band 2 5250~5350MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) [(cm)|(deg)|(P/A)|(H/V)
10620 48.89 -25.11 74 55.42 40.18 14.39 61.1 100 0 P H
15930 4573 | -28.27 74 52.23 36.86 17.48 | 60.84 | 100 0 P H
802.11n H
HT40 H
CH 62 10620 48.56 -25.44 74 55.09 40.18 14.39 61.1 100 0 P \%
5310MHz 15930 45.7 -28.3 74 52.2 36.86 | 17.48 | 60.84 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A1-10 of A19

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072904-01E

Band 2 5250~5350MHz
WIFI 802.11ac VHTS0 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5140.76 53.06 |-20.94 74 40.51 32.08 10.48 | 30.01 | 100 | 146 P H
5145.52 44.74 -9.26 54 32.17 32.09 10.49 30.01 100 146 A H
* 5290 105.26 - - 93.23 31.42 10.61 30 100 | 146 P H
* 5290 97.81 - - 85.78 31.42 10.61 30 100 | 146 A | H
802.11ac 5360.4 59.8 -14.2 74 47.7 31.46 10.64 30 100 146 P H
VHT80 5350.56 50.75 -3.25 54 38.71 314 10.64 30 100 146 A H
CH 58 5138.04 52.21 -21.79 74 39.66 32.08 10.48 30.01 264 282 P \%
5290MHz 5111.86 43.71 | -10.29 54 3126 | 32,02 | 1044 | 3001 | 264 | 282 | A |V
* 5290 100.78 - - 88.75 31.42 10.61 30 264 282 P \%
* 5290 93.38 - - 81.35 31.42 10.61 30 264 | 282 A |V
5375.76 55.64 -18.36 74 43.44 31.55 10.65 30 264 282 P \%
5358.72 47.17 -6.83 54 35.08 31.45 10.64 30 264 | 282 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 Al-11 of A19

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072904-01E

Band 2 5250~5350MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10580 47.27 -20.93 68.2 53.79 40.18 14.4 61.1 100 0 P H
15870 45.92 -28.08 74 52.64 36.95 17.45 61.12 100 0 P H
802.11ac H
VHT80 H
CH 58 10580 46.92 | -21.28 68.2 53.44 40.18 144 61.1 100 0 P |V
5290MHz 15870 46.38 | -27.62 74 53.1 36.95 | 17.45 | 61.12 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 Al1-12 of A19

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072904-01E

Band 3 - 5470~5725MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 5700 109.51 - - 96.77 32 10.87 30.13 100 154 P H
* 5700 101.91 - - 89.17 32 10.87 30.13 100 154 A H
5733.48 57.76 -10.44 68.2 45.05 32 10.87 30.16 100 154 P H
H
802.11n H
HT20 H
CH 140 * 5700 106.24 - - 93.5 32 10.87 | 30.13 | 265 | 289 P |V
5700MHz | * 5700 98.35 - - 85.61 32 10.87 | 30.13 | 265 | 289 | A | V
5751.72 55.83 -12.37 68.2 43.13 32.01 10.86 30.17 265 289 P \%
\%
\%
Vv
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 Al-13 of A19

FAX : 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FR072904-01E

Band 3 - 5470~5725MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11400 48.07 -25.93 74 53.92 40.3 14.79 60.94 100 0 P H
17100 51.16 |-17.04 68.2 50.52 40.8 18.82 | 58.98 | 100 0 P H
802.11n H
HT20 H
CH 140 11400 48.63 -25.37 74 54.48 40.3 14.79 60.94 100 0 P \%
5700MHz 17100 51.31 |-16.89| 68.2 50.67 40.8 18.82 | 58.98 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 Al-14 of A19

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072904-01E

Band 3 - 5470~5725MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5447.65 53.79 -20.21 74 41.36 31.7 10.72 29.99 100 148 P H
5467.25 51.47 -16.73 68.2 38.92 31.8 10.74 29.99 100 148 P H
5447.3 46.27 -7.73 54 33.84 31.7 10.72 29.99 100 148 A H
5670 111.53 - - 98.88 31.88 10.88 | 30.11 | 100 | 148 P H
802.11n 5670 103.42 - - 90.77 31.88 10.88 30.11 100 148 A H
HT40 5725.45 63.07 -5.13 68.2 50.35 32 10.87 30.15 100 148 P H
CH 134 5447.65 51.79 -22.21 74 39.36 31.7 10.72 29.99 235 289 P \%
5670MHz 5465.85 50.14 | -18.06 68.2 37.59 31.8 10.74 | 2999 | 235 | 289 | P | V
5447.3 44.29 -9.71 54 31.86 31.7 10.72 29.99 235 289 A \%
5670 108.73 - - 96.08 31.88 10.88 | 30.11 | 235 | 289 P |V
5670 100.63 - - 87.98 31.88 10.88 | 30.11 | 235 | 289 A |V
5725.8 60.79 -7.41 68.2 48.07 32 10.87 | 30.15 | 235 | 289 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A1-15 of A19

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072904-01E

Band 3 - 5470~5725MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBupV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11340 48.72 -25.28 74 54.77 40.18 14.73 60.96 100 0 P H
17010 51.8 -16.4 68.2 51.54 40.62 18.73 | 59.09 | 100 0 P H
802.11n H
HT40 H
CH 134 11340 47.37 |-26.63 74 53.42 40.18 14.73 | 60.96 | 100 0 P |V
5670MHz 17010 50.55 |-17.65| 68.2 50.29 | 40.62 | 18.73 | 59.09 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 Al-16 of A19

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072904-01E

Band 3 - 5470~5725MHz
WIFI 802.11ac VHTS0 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5456.65 56.12 -17.88 74 43.64 31.74 10.73 29.99 100 156 P H
5465.02 57.09 -11.11 68.2 44.55 31.79 10.74 29.99 100 156 P H
5457.46 47.85 -6.15 54 35.37 31.74 10.73 29.99 100 156 A H
* 5530 105.69 - - 93.01 31.88 10.81 | 30.01 | 100 | 156 P H
802.11ac * 5530 98.29 - - 85.61 31.88 10.81 | 30.01 | 100 | 156 A | H
VHT80 5736.02 53.97 |-14.23 68.2 41.26 32 10.87 | 30.16 | 100 | 156 P H
CH 106 5447.2 54.76 -19.24 74 42.33 31.7 10.72 29.99 271 287 P \%
5530MHz 5463.67 55.42 | -12.78 68.2 4289 | 3178 | 10.74 | 29.99 | 271 | 287 | P | V
5459.08 46.08 -7.92 54 33.59 31.75 10.73 29.99 271 287 A \%
* 5530 102.39 - - 89.71 31.88 10.81 30.01 271 287 P \%
* 5530 94.59 - - 81.91 31.88 10.81 | 30.01 | 271 | 287 A |V
5753.03 52.86 -15.34 68.2 40.16 32.01 10.86 30.17 271 287 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A1-17 of A19

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072904-01E

Band 3 5470~5725MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11060 49.56 -24.44 74 55.73 40.48 14.43 61.08 100 0 P H
16590 48.01 | -20.19 68.2 50.25 38.89 18.22 | 59.35 | 100 0 P H
802.11ac H
VHT80 H
CH 106 11060 50.23 | -23.77 74 56.4 40.48 14.43 | 61.08 | 100 0 P |V
5530MHz 16590 48.44 |-19.76 | 68.2 50.68 | 38.89 | 18.22 | 59.35 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A1-18 of A19

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072904-01E

Emission below 1GHz

WIFI 802.11ac VHT80 (LF @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBupV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)

30.97 21.08 -18.92 40 30.84 21.85 0.72 32.33 - - P H
102.75 27.47 -16.03 43.5 41.89 16.49 1.38 32.29 - - P H
438.37 28.08 -17.92 46 35.04 22.7 2.83 32.49 - - P H
480.08 29.64 -16.36 46 35.67 23.44 3.02 32.49 - - P H
817.64 36.49 -9.51 46 36.77 27.6 4.03 3191 | 100 0 P H
894.27 36.43 -9.57 46 35.52 28.57 4.28 31.94 - - P H
H

802.11ac
H

VHT80
39.7 25.86 -14.14 40 37.86 19.53 0.81 32.34 - - P \Y

LF
102.75 28.42 -15.08 43.5 42.84 16.49 1.38 32.29 - - P \Y
109.54 29.17 -14.33 435 43.17 16.93 1.42 32.35 - - P \Y
294.81 24.17 -21.83 46 35.3 19.01 2.37 3251 - - P \Y
473.29 28.71 -17.29 46 34.89 23.35 2.99 32.52 - - P \Y
817.64 36.69 -9.31 46 36.97 27.6 4.03 31.91 | 100 0 P \Y
\Y
\Y
1. No other spurious found.
Remark
2. All results are PASS against limit line.
TEL : 886-3-327-3456 Page Number 1 A1-19 of A19

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072904-01E

Band 1 - 5150~5250MHz

WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5149.5 55.65 -18.35 74 43.07 321 10.49 30.01 146 244 P H
5150 45.63 -8.37 54 33.05 321 10.49 30.01 146 244 A H
5180 111.13 - - 98.68 31.92 10.54 30.01 146 244 P H
5180 103.33 - - 90.88 31.92 10.54 | 30.01 | 146 | 244 A | H
802.11n H
HT20 H
CH 36 5073.84 53.25 -20.75 74 40.94 31.95 10.38 30.02 149 191 P \%
5180MHz 5149.5 4538 | -8.62 54 32.8 32.1 10.49 | 3001 | 149 | 191 | A | V
5180 109.96 - - 97.51 31.92 10.54 30.01 149 191 P \%
5180 102.39 - - 89.94 31.92 10.54 30.01 149 191 A \%
\%
Vv
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A2-10f 19

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072904-01E

Band 1 5150~5250MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10360 48.62 -19.58 68.2 55.21 39.9 14.41 60.9 100 0 P H
15540 46.85 -27.15 74 54.28 38 17.28 62.71 100 0 P H
802.11n H
HT20 H
CH 36 10360 48.07 |-20.13 68.2 54.66 39.9 14.41 60.9 100 0 P |V
5180MHz 15540 47.41 | -26.59 74 54.84 38 17.28 | 62.71 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A2-2 of 19

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072904-01E

Band 1 5150~5250MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5144.04 56.66 |-17.34 74 44.09 32.09 10.49 | 30.01 | 137 | 238 P H
5149.5 47.03 -6.97 54 34.45 321 10.49 30.01 137 238 A H
* 5190 107.07 - - 94.67 31.86 10.55 | 30.01 | 137 | 238 P H
* 5190 99.27 - - 86.87 31.86 10.55 | 30.01 | 137 | 238 A | H
802.11n 5415.2 54.35 -19.65 74 41.97 31.7 10.68 30 137 238 P H
HT40 5412.4 46.17 -7.83 54 33.79 31.7 10.68 30 137 238 A H
CH 38 5149.76 55.08 -18.92 74 42.5 321 10.49 30.01 152 191 P \%
5190MHz 5149.5 46.2 -7.8 54 33.62 32.1 10.49 | 3001 | 152 | 191 | A | V
* 5190 106.04 - - 93.64 31.86 1055 | 30.01 | 152 | 191 P |V
* 5190 97.9 - - 85.5 31.86 1055 | 30.01 | 152 | 191 A |V
5413.52 53.72 -20.28 74 41.34 31.7 10.68 30 152 191 P \%
5412.96 45.46 -8.54 54 33.08 31.7 10.68 30 152 | 191 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A2-3 of 19

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072904-01E

Band 1 5150~5250MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) [(cm)|(deg)|(P/A)|(H/V)
10380 47.48 -20.72 68.2 54 40 14.41 60.93 100 0 P H
15570 47.49 -26.51 74 54.91 37.85 17.29 62.56 100 0 P H
802.11n H
HT40 H
CH 38 10380 48.06 |-20.14 68.2 54.58 40 14.41 | 60.93 | 100 0 P |V
5190MHz 15570 47.02 |-26.98 74 5444 | 37.85 | 17.29 | 62.56 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A2-4 of 19

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072904-01E

Band 1 5150~5250MHz
WIFI 802.11ac VHTS0 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5149.24 67.35 -6.65 74 54.77 321 10.49 30.01 147 239 P H
5149.5 51.35 -2.65 54 38.77 321 10.49 30.01 147 239 A H
* 5210 103.95 - - 91.65 31.74 10.57 30.01 147 239 P H
* 5210 96.66 - - 84.36 31.74 10.57 | 30.01 | 147 | 239 A | H
802.11ac 5405.96 52.68 |-21.32 74 40.31 317 10.67 30 147 | 239 | P | H
VHT80 5428.08 43.64 | -10.36 54 31.24 31.7 10.69 | 29.99 | 147 | 239 A | H
CH 42 5149.5 66.44 -7.56 74 53.86 321 10.49 30.01 147 192 P \%
5210MHz 5150 50.52 | -3.48 54 37.94 32.1 10.49 | 30.01 | 147 | 192 | A | V
* 5210 102.6 - - 90.3 31.74 10.57 30.01 147 192 P \%
* 5210 95.16 - - 82.86 31.74 10.57 30.01 147 192 A \%
5381.04 51.36 |-22.64 74 39.12 31.59 10.65 30 147 | 192 P |V
5402.88 43.72 -10.28 54 31.36 31.7 10.66 30 147 192 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A2-5 0of 19

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072904-01E

Band 1 5150~5250MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10420 46.72 -21.48 68.2 53.2 40.1 14.41 60.99 100 0 P H
15630 4591 | -28.09 74 53.23 37.64 17.32 | 62.28 | 100 0 P H
802.11ac H
VHT80 H
CH 42 10420 47.5 -20.7 68.2 53.98 40.1 14.41 | 60.99 | 100 0 P |V
5210MHz 15630 46.18 | -27.82 74 53.5 37.64 | 17.32 | 62.28 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A2-6 of 19

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072904-01E

Band 2 - 5250~5350MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 5320 109.16 - - 97.14 314 10.62 30 150 | 243 P H
* 5320 101.49 - - 89.47 314 10.62 30 150 243 A H
5353.92 53.75 |-20.25 74 41.69 31.42 10.64 30 150 | 243 P H
5351.84 44.65 -9.35 54 32.6 31.41 10.64 30 150 243 A H
802.11n H
HT20 H
CH 64 * 5320 108.77 - - 96.75 314 10.62 30 137 194 P \%
5320MHz | 5320 101.37 - - 89.35 31.4 10.62 30 137 | 194 | A | V
5366.08 54.44 | -19.56 74 42.29 315 10.65 30 137 | 194 P |V
5355.2 44.56 -9.44 54 32.49 31.43 10.64 30 137 194 A \%
\%
Vv
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A2-7 of 19

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072904-01E

Band 2 5250~5350MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10640 49.45 -24.55 74 56 40.16 14.39 61.1 100 0 P H
15960 4597 | -28.03 74 52.25 36.92 17.49 | 60.69 | 100 0 P H
802.11n H
HT20 H
CH 64 10640 48.23 -25.77 74 54.78 40.16 14.39 61.1 100 0 P \%
5320MHz 15960 45.46 | -28.54 74 51.74 | 36.92 | 17.49 | 60.69 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A2-8 of 19

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072904-01E

Band 2 5250~5350MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5093.84 52.31 |-21.69 74 39.92 31.99 10.41 | 30.01 | 140 | 241 P H
5087.04 44.15 -9.85 54 31.79 31.97 10.4 30.01 140 241 A H
* 5310 106.42 - - 94.4 314 10.62 30 140 241 P H
* 5310 98.38 - - 86.36 314 10.62 30 140 | 241 A | H
802.11n 5351.76 55.82 |-18.18 74 4377 | 3141 | 10.64 30 140 | 241 | P | H
HT40 5350.08 47.94 -6.06 54 35.9 314 10.64 30 140 241 A H
CH 62 5085.34 52.33 -21.67 74 39.97 31.97 10.4 30.01 140 192 P \%
5310MHz 5087.72 43.79 | -10.21 54 31.42 | 31.98 10.4 | 30.01 | 140 | 192 | A | V
* 5310 105.11 - - 93.09 31.4 10.62 30 140 | 192 P |V
* 5310 97.18 - - 85.16 31.4 10.62 30 140 | 192 A |V
5351.28 57.18 -16.82 74 45.13 31.41 10.64 30 140 192 P \%
5350.08 47.49 -6.51 54 35.45 31.4 10.64 30 140 | 192 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A2-9 of 19

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072904-01E

Band 2 5250~5350MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10620 48.47 -25.53 74 55 40.18 14.39 61.1 100 0 P H
15930 4593 | -28.07 74 52.43 36.86 17.48 | 60.84 | 100 0 P H
802.11n H
HT40 H
CH 62 10620 48.06 |-25.94 74 54.59 40.18 14.39 61.1 100 0 P |V
5310MHz 15930 4591 | -28.09 74 52.41 | 36.86 | 17.48 | 60.84 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A2-10 of 19

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072904-01E

Band 2 5250~5350MHz
WIFI 802.11ac VHTS0 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5012.92 52.44 | -21.56 74 40.42 31.75 10.29 | 30.02 | 149 | 243 P H
5128.18 43.77 -10.23 54 31.26 32.06 10.46 30.01 149 243 A H
* 5290 102.48 - - 90.45 31.42 10.61 30 149 | 243 P H
* 5290 95.03 - - 83 31.42 10.61 30 149 | 243 A | H
802.11ac 5354.88 66.74 | -7.26 74 54.67 | 31.43 | 10.64 30 149 | 243 | P | H
VHT80 5353.68 50.78 -3.22 54 38.72 31.42 10.64 30 149 | 243 A | H
CH 58 5148.92 53.61 -20.39 74 41.03 321 10.49 30.01 145 191 P \%
5290MHz 5103.02 4359 |-10.41 54 31.16 | 3201 | 1043 | 3001 | 145 | 191 | A | V
* 5290 101.26 - - 89.23 31.42 10.61 30 145 191 P \%
* 5290 93.72 - - 81.69 31.42 10.61 30 145 191 A \%
5353.2 65.18 -8.82 74 53.12 31.42 10.64 30 145 191 P \%
5350.32 49.56 -4.44 54 37.52 314 10.64 30 145 191 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A2-11 of 19

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072904-01E

Band 2 5250~5350MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10580 47.42 -20.78 68.2 53.94 40.18 14.4 61.1 100 0 P H
15870 46.21 -27.79 74 52.93 36.95 17.45 61.12 100 0 P H
802.11ac H
VHT80 H
CH 58 10580 47.23 |-20.97 68.2 53.75 40.18 144 61.1 100 0 P |V
5290MHz 15870 46.18 | -27.82 74 52.9 36.95 | 17.45 | 61.12 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A2-12 of 19

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072904-01E

Band 3 - 5470~5725MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 5700 111.14 - - 98.4 32 10.87 | 30.13 | 306 | 181 P H
* 5700 103.71 - - 90.97 32 10.87 30.13 306 181 A H
5725 57.47 -10.73 68.2 44.75 32 10.87 30.15 306 181 P H
H
802.11n H
HT20 H
CH 140 * 5700 109.29 - - 96.55 32 10.87 | 30.13 | 351 90 P |V
5700MHz | * 5700 101.75 - - 89.01 32 10.87 | 30.13 | 351 | 90 AV
5725.72 55.14 -13.06 68.2 42.42 32 10.87 30.15 351 90 P \%
\%
\%
Vv
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A2-13 of 19

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072904-01E

Band 3 - 5470~5725MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
11400 48.16 -25.84 74 54.01 40.3 14.79 | 60.94 | 100 0 P H
17100 50.5 -17.7 68.2 49.86 40.8 18.82 | 58.98 | 100 0 P H
802.11n H
HT20 H
CH 140 11400 47.65 -26.35 74 53.5 40.3 1479 | 60.94 | 100 0 P \Y
5700MHz 17100 50.9 -17.3 68.2 50.26 40.8 18.82 | 58.98 | 100 0 P |V
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A2-14 of 19
FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072904-01E

Band 3 - 5470~5725MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5458.48 61 -13 74 48.51 31.75 10.73 29.99 202 240 P H
5469.76 65.3 -2.9 68.2 52.73 31.82 10.74 29.99 202 240 P H
5459.68 51.39 -2.61 54 38.89 31.76 10.73 | 29.99 | 202 | 240 A | H
* 5510 108.7 - - 95.95 31.96 10.79 30 202 | 240 P H
802.11n * 5510 100.55 - - 87.8 31.96 10.79 30 202 240 A H
HT40 5731.925 54.18 -14.02 68.2 41.47 32 10.87 30.16 202 240 P H
CH 102 5457.76 60.58 | -13.42 74 48.09 31.75 10.73 | 29.99 | 130 | 195 P |V
5510MHz 5469.76 65.97 | -2.23 68.2 53.4 31.82 | 10.74 | 29.99 | 130 | 195 | P | V
5459.44 50.85 -3.15 54 38.35 31.76 10.73 | 29.99 | 130 | 195 AV
* 5510 108.43 - - 95.68 31.96 10.79 30 130 | 195 P |V
* 5510 100.12 - - 87.37 31.96 10.79 30 130 | 195 A |V
5732.555 5455 | -13.65 68.2 41.84 32 10.87 | 30.16 | 130 | 195 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A2-15 of 19

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072904-01E

Band 3 - 5470~5725MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) [(dBupV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11020 48.42 -25.58 74 54.56 40.56 14.39 61.09 100 0 P H
16530 48.33 | -19.87 68.2 50.74 38.83 18.14 | 59.38 | 100 0 P H
802.11n H
HT40 H
CH 102 11020 48.37 -25.63 74 54.51 40.56 14.39 61.09 100 0 P \%
5510MHz 16530 4794 |-20.26| 68.2 50.35 | 38.83 | 18.14 | 59.38 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A2-16 of 19

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072904-01E

Band 3 - 5470~5725MHz
WIFI 802.11ac VHTS0 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5459.35 65.47 -8.53 74 52.97 31.76 10.73 29.99 344 180 P H
5466.64 67.07 -1.13 68.2 54.52 31.8 10.74 29.99 344 180 P H
5455.84 48.71 -5.29 54 36.23 31.74 10.73 29.99 344 180 A H
* 5530 102.84 - - 90.16 31.88 10.81 | 30.01 | 344 | 180 P H
802.11ac * 5530 95.19 - - 82.51 31.88 10.81 | 30.01 | 344 | 180 A | H
VHT80 5731.295 52.47 |-15.73 68.2 39.76 32 10.87 | 30.16 | 344 | 180 P H
CH 106 5459.08 60.85 | -13.15 74 48.36 31.75 10.73 | 29.99 | 355 | 270 P |V
5530MHz 5468.53 63.94 | -4.26 68.2 51.38 | 31.81 | 10.74 | 29.99 | 355 | 270 | P | V
5459.08 46.17 -7.83 54 33.68 31.75 10.73 | 29.99 | 355 | 270 A |V
* 5530 99.19 - - 86.51 31.88 10.81 | 30.01 | 355 | 270 P |V
* 5530 91.41 - - 78.73 31.88 10.81 | 30.01 | 355 | 270 A |V
5762.48 52.86 |-15.34 68.2 40.13 32.05 10.86 | 30.18 | 355 | 270 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A2-17 of 19

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072904-01E

Band 3 5470~5725MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11060 48.88 -25.12 74 55.05 40.48 14.43 61.08 100 0 P H
16590 48.1 -20.1 68.2 50.34 38.89 18.22 | 59.35 | 100 0 P H
802.11ac H
VHT80 H
CH 106 11060 49.04 |-24.96 74 55.21 40.48 14.43 | 61.08 | 100 0 P |V
5530MHz 16590 48.36 |-19.84| 68.2 50.6 38.89 | 18.22 | 59.35 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : A2-18 of 19

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072904-01E

Emission below 1GHz

WIFI 802.11n HT40 (LF @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBupV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
87.23 22.61 -17.39 40 39.2 14.53 1.27 32.39 - - P H
101.78 27.16 -16.34 43.5 41.7 16.37 1.37 32.28 - - P H
121.18 25.66 -17.84 435 38.94 17.64 1.52 32.44 - - P H
473.29 28.6 -17.4 46 34.78 23.35 2.99 32.52 - - P H
716.76 32.38 -13.62 46 34.34 26.73 3.73 32.42 - - P H
817.64 36.93 -9.07 46 37.21 27.6 4.03 31.91 | 100 0 P H
H
802.11n
H
HT40
39.7 25.32 -14.68 40 37.32 19.53 0.81 32.34 - - P \Y
LF
110.51 29.23 -14.27 43.5 43.08 17.06 1.44 32.35 - - P \Y
162.89 27.54 -15.96 435 41.69 16.49 1.77 3241 - - P \Y
334.58 29.61 -16.39 46 39.81 19.76 25 32.46 - - P \Y
657.59 33.02 -12.98 46 36.11 25.88 3.57 32.54 - - P \Y
817.64 36.58 -9.42 46 36.86 27.6 4.03 31.91 | 100 0 P \Y
\Y
\Y
1. No other spurious found.
Remark
2. All results are PASS against limit line.
TEL : 886-3-327-3456 Page Number 1 A2-19 of 19
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072904-01E

Band 1 - 5150~5250MHz

WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5147.94 57.67 -16.33 74 45.09 321 10.49 30.01 100 181 P H
5145.6 46.76 -7.24 54 34.19 32.09 10.49 30.01 100 181 A H
* 5180 115.4 - - 102.95 31.92 10.54 30.01 100 181 P H
* 5180 107.69 - - 95.24 31.92 10.54 | 30.01 | 100 | 181 A | H
802.11n H
HT20 H
CH 36 5126.88 54.47 |-19.53 74 41.97 32.05 10.46 | 30.01 | 304 | 303 P |V
5180MHz 5145.6 4469 | -9.31 54 3212 | 3209 | 1049 | 3001 | 304 | 303 | A |V
* 5180 111.7 - - 99.25 31.92 10.54 | 30.01 | 304 | 303 P |V
* 5180 103.95 - - 91.5 31.92 10.54 | 30.01 | 304 | 303 AV
\%
Vv
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A3-10f 19

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072904-01E

Band 1 5150~5250MHz

WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10360 49.57 -18.63 68.2 56.16 39.9 14.41 60.9 100 0 P H
15540 47.42 -26.58 74 54.85 38 17.28 62.71 100 0 P H
802.11n H
HT20 H
CH 36 10360 49.15 | -19.05 68.2 55.74 39.9 14.41 60.9 100 0 P |V
5180MHz 15540 46.64 | -27.36 74 54.07 38 17.28 | 62.71 | 100 0 P |V
\%
\%
No other spurious found.
Remark
All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A3-2 of 19

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072904-01E

Band 1 5150~5250MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5146.12 57.1 -16.9 74 44.53 32.09 10.49 30.01 100 175 P H
5149.5 48.75 -5.25 54 36.17 321 10.49 30.01 100 175 A H
* 5190 113.39 - - 100.99 | 31.86 10.55 | 30.01 | 100 | 175 P H
* 5190 105.39 - - 92.99 31.86 10.55 | 30.01 | 100 | 175 A | H
802.11n 5412.12 57.29 |-16.71 74 44.91 317 10.68 30 100 | 175 | P | H
HT40 5412.4 49.28 -4.72 54 36.9 31.7 10.68 30 100 175 A H
CH 38 5149.24 56.25 -17.75 74 43.67 321 10.49 30.01 258 304 P \%
5190MHz 5146.12 46.04 | -7.96 54 3347 | 3209 | 1049 | 3001 | 258 | 304 | A |V
* 5190 109.8 - - 97.4 31.86 10.55 | 30.01 | 258 | 304 P |V
* 5190 101.9 - - 89.5 31.86 10.55 | 30.01 | 258 | 304 AV
5412.12 53.51 -20.49 74 41.13 31.7 10.68 30 258 304 P \%
5412.68 44.52 -9.48 54 32.14 31.7 10.68 30 258 304 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A3-3 0of 19

FAX : 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FR072904-01E

Band 1 5150~5250MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10380 48.34 -19.86 68.2 54.86 40 14.41 60.93 100 0 P H
15570 48.14 -25.86 74 55.56 37.85 17.29 62.56 100 0 P H
802.11n H
HT40 H
CH 38 10380 49.08 | -19.12 68.2 55.6 40 14.41 | 60.93 | 100 0 P |V
5190MHz 15570 46.93 | -27.07 74 54.35 | 37.85 | 17.29 | 62.56 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A3-4 of 19

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072904-01E

Band 1 5150~5250MHz
WIFI 802.11ac VHTS0 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5148.46 60.21 -13.79 74 47.63 321 10.49 30.01 100 187 P H
5146.12 51.53 -2.47 54 38.96 32.09 10.49 30.01 100 187 A H
* 5210 109.96 - - 97.66 31.74 10.57 | 30.01 | 100 | 187 P H
* 5210 101.9 - - 89.6 31.74 10.57 30.01 100 187 A H
802.11ac 5400.36 52.57 -21.43 74 40.21 31.7 10.66 30 100 187 P H
VHT80 5398.68 44.45 -9.55 54 32.1 31.69 10.66 30 100 | 187 A | H
CH 42 5143 56.63 -17.37 74 44.07 32.09 10.48 30.01 316 275 P \%
5210MHz 5142.74 4843 | -5.57 54 35.87 | 32,09 | 1048 | 3001 | 316 | 275 | A | V
* 5210 108.31 - - 96.01 31.74 10.57 30.01 316 275 P \%
* 5210 100.02 - - 87.72 31.74 10.57 30.01 316 275 A \%
5351.92 52.56 -21.44 74 40.51 31.41 10.64 30 316 275 P \%
5397.84 44.2 -9.8 54 31.85 31.69 10.66 30 316 | 275 AV
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A3-50f 19

FAX : 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT

Report No. : FR072904-01E

Band 1 5150~5250MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10420 47.99 -20.21 68.2 54.47 40.1 14.41 60.99 100 0 P H
15630 4595 | -28.05 74 53.27 37.64 17.32 | 62.28 | 100 0 P H
802.11ac H
VHT80 H
CH 42 10420 47.79 -20.41 68.2 54.27 40.1 14.41 60.99 100 0 P \%
5210MHz 15630 46.58 | -27.42 74 53.9 37.64 | 17.32 | 62.28 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A3-6 of 19

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072904-01E

Band 2 - 5250~5350MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBupV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 5320 116.68 - - 104.66 314 10.62 30 100 128 P H
* 5320 108.85 - - 96.83 314 10.62 30 100 128 A H
5356.96 58.3 -15.7 74 46.22 31.44 10.64 30 100 128 P H
5350.08 47.42 -6.58 54 35.38 314 10.64 30 100 128 A H
H
802.11a
H
CH 64
* 5320 114.65 - - 102.63 31.4 10.62 30 270 16 P \Y
5320MHz
* 5320 107.08 - - 95.06 314 10.62 30 270 16 A |V
5350.56 59.08 -14.92 74 47.04 31.4 10.64 30 270 16 P \Y
5350.08 47.88 -6.12 54 35.84 314 10.64 30 270 16 A |V
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A3-7 of 19

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072904-01E

Band 2 5250~5350MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
10640 49.22 -24.78 74 55.77 40.16 14.39 61.1 100 0 P H
15960 45.54 -28.46 74 51.82 36.92 17.49 | 60.69 | 100 0 P H
H
802.11a
H
CH 64
10640 49.61 -24.39 74 56.16 40.16 14.39 61.1 100 0 P \Y
5320MHz
15960 46.02 -27.98 74 52.3 36.92 17.49 | 60.69 | 100 0 P \%
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A3-8 of 19

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072904-01E

Band 2 5250~5350MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5087.38 53.77 -20.23 74 41.41 31.97 104 30.01 100 128 P H
5087.04 45.68 -8.32 54 33.32 31.97 10.4 30.01 100 128 A H
* 5310 111.54 - - 99.52 314 10.62 30 100 | 128 P H
* 5310 103.87 - - 91.85 314 10.62 30 100 | 128 A | H
802.11n 5373.6 67 -7 74 54.81 31.54 10.65 30 100 128 P H
HT40 5350.08 52.07 -1.93 54 40.03 314 10.64 30 100 | 128 A | H
CH 62 5086.02 53.16 -20.84 74 40.8 31.97 10.4 30.01 285 15 P \%
5310MHz 5087.38 4431 | -9.69 54 3195 | 31.97 10.4 | 30.01 | 285 | 15 AV
* 5310 109.62 - - 97.6 31.4 10.62 30 285 15 P |V
* 5310 101.55 - - 89.53 31.4 10.62 30 285 15 A |V
5350.32 60.4 -13.6 74 48.36 314 10.64 30 285 15 P |V
5350.08 50.7 -3.3 54 38.66 31.4 10.64 30 285 15 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A3-9 of 19

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072904-01E

Band 2 5250~5350MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10620 49.31 -24.69 74 55.84 40.18 14.39 61.1 100 0 P H
15930 4588 | -28.12 74 52.38 36.86 17.48 | 60.84 | 100 0 P H
802.11n H
HT40 H
CH 62 10620 48.81 -25.19 74 55.34 40.18 14.39 61.1 100 0 P \%
5310MHz 15930 46.17 | -27.83 74 52.67 | 36.86 | 17.48 | 60.84 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A3-10 of 19

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072904-01E

Band 2 5250~5350MHz
WIFI 802.11ac VHTS0 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5120.02 53.38 |-20.62 74 40.9 32.04 10.45 | 30.01 | 359 | 170 P H
5144.84 43.82 -10.18 54 31.25 32.09 10.49 30.01 359 170 A H
* 5290 106.79 - - 94.76 31.42 10.61 30 359 | 170 P H
* 5290 99.25 - - 87.22 31.42 10.61 30 359 | 170 A | H
802.11ac 5353.2 59.95 | -14.05 74 47.89 31.42 10.64 30 359 | 170 P H
VHT80 5354.16 51.94 -2.06 54 39.88 31.42 10.64 30 359 | 170 A | H
CH 58 5149.6 53.38 -20.62 74 40.8 321 10.49 30.01 274 17 P \%
5290MHz 5110.84 43.72 |-10.28 54 3127 | 32,02 | 10.44 | 30.01 | 274 | 17 AV
* 5290 104.58 - - 92.55 31.42 10.61 30 274 17 P \%
* 5290 97 - - 84.97 31.42 10.61 30 274 17 A \%
5366.4 59 -15 74 46.85 315 10.65 30 274 17 P \%
5362.08 49.59 -4.41 54 37.48 31.47 10.64 30 274 17 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A3-11 of 19

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072904-01E

Band 2 5250~5350MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10580 47.74 -20.46 68.2 54.26 40.18 14.4 61.1 100 0 P H
15870 46.64 -27.36 74 53.36 36.95 17.45 61.12 100 0 P H
802.11ac H
VHT80 H
CH 58 10580 4751 | -20.69 68.2 54.03 40.18 144 61.1 100 0 P |V
5290MHz 15870 46.09 |-27.91 74 5281 | 36.95 | 17.45 | 61.12 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A3-12 of 19

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072904-01E

Band 3 - 5470~5725MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBupV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5453.52 55.32 -18.68 74 42.87 31.72 10.72 | 29.99 | 372 156 P H
5469.52 56.29 -11.91 68.2 43.72 31.82 10.74 | 29.99 | 372 156 P H
5460 45.07 -8.93 54 32.57 31.76 10.73 | 29.99 | 372 156 A H
* 5500 117.5 - - 104.71 32 10.78 | 29.99 | 372 156 P H
* 5500 109.94 - - 97.15 32 10.78 | 29.99 | 372 156 A H
802.11a
H
CH 100
5457.04 56 -18 74 43.52 31.74 10.73 | 29.99 | 283 286 P \Y
5500MHz
5467.28 55.51 -12.69 68.2 42.96 31.8 10.74 | 29.99 | 283 286 P \Y
5460 44.16 -9.84 54 31.66 31.76 10.73 | 29.99 | 283 286 A \Y
* 5500 116.05 - - 103.26 32 10.78 | 29.99 | 283 286 P \Y
* 5500 108.25 - - 95.46 32 10.78 | 29.99 | 283 286 A \Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A3-13 of 19

FAX : 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT

Report No. : FR072904-01E

Band 3 - 5470~5725MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
11000 49.77 -24.23 74 55.9 40.6 14.37 61.1 100 0 P H
16500 48.42 -19.78 68.2 50.91 38.8 18.11 59.4 100 0 P H
H
802.11a
H
CH 100
11000 49.01 -24.99 74 55.14 40.6 14.37 61.1 100 0 P \Y
5500MHz
16500 48.81 -19.39 68.2 51.3 38.8 18.11 59.4 100 0 P \%
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A3-14 of 19

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072904-01E

Band 3 - 5470~5725MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5447.65 54.87 -19.13 74 42.44 31.7 10.72 29.99 329 162 P H
5466.9 51.89 -16.31 68.2 39.34 31.8 10.74 29.99 329 162 P H
5447.65 46.68 -7.32 54 34.25 31.7 10.72 | 29.99 | 329 | 162 A | H
* 5670 113.54 - - 100.89 | 31.88 10.88 | 30.11 | 329 | 162 P H
802.11n * 5670 105.45 - - 92.8 31.88 10.88 | 30.11 | 329 | 162 A | H
HT40 5727.025 61.53 -6.67 68.2 48.81 32 10.87 | 30.15 | 329 | 162 P H
CH 134 5398.3 52.19 |-21.81 74 39.84 31.69 10.66 30 294 | 286 P |V
5670MHz 5470.05 50.96 | -99.04 150 3839 | 31.82 | 10.74 | 2999 | 294 | 286 | P | V
5447.65 44.21 -9.79 54 31.78 31.7 10.72 29.99 294 286 A \%
* 5670 112.31 - - 99.66 31.88 10.88 | 30.11 | 294 | 286 P |V
* 5670 104.2 - - 91.55 31.88 10.88 | 30.11 | 294 | 286 A |V
5725 58.8 -9.4 68.2 46.08 32 10.87 | 30.15 | 294 | 286 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A3-15 of 19

FAX : 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FR072904-01E

Band 3 - 5470~5725MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11340 48.02 -25.98 74 54.07 40.18 14.73 60.96 100 0 P H
17010 51.28 |-16.92 68.2 51.02 40.62 18.73 | 59.09 | 100 0 P H
802.11n H
HT40 H
CH 134 11340 48.43 -25.57 74 54.48 40.18 14.73 60.96 100 0 P \%
5670MHz 17010 50.87 |-17.33| 68.2 50.61 | 40.62 | 18.73 | 59.09 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A3-16 of 19

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072904-01E

Band 3 - 5470~5725MHz
WIFI 802.11ac VHTS0 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5452.33 57.46 -16.54 74 45.02 31.71 10.72 29.99 134 156 P H
5465.83 58.52 -9.68 68.2 45.98 31.79 10.74 29.99 134 156 P H
5457.19 49.14 -4.86 54 36.66 31.74 10.73 29.99 134 156 A H
* 5530 109.56 - - 96.88 31.88 10.81 | 30.01 | 134 | 156 P H
802.11ac * 5530 102.2 - - 89.52 31.88 10.81 | 30.01 | 134 | 156 A | H
VHT80 5754.92 53.37 |-14.83 68.2 40.66 32.02 10.86 | 30.17 | 134 | 156 P H
CH 106 5455.84 56.05 -17.95 74 43.57 31.74 10.73 29.99 276 288 P \%
5530MHz 5469.61 55.42 | -12.78 68.2 4285 | 31.82 | 10.74 | 29.99 | 276 | 288 | P | V
5459.35 47.05 -6.95 54 34.55 31.76 10.73 | 29.99 | 276 | 288 A |V
* 5530 107.48 - - 94.8 31.88 10.81 | 30.01 | 276 | 288 P |V
* 5530 100.24 - - 87.56 31.88 10.81 | 30.01 | 276 | 288 A |V
5728.145 52.98 -15.22 68.2 40.26 32 10.87 30.15 276 288 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A3-17 of 19

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072904-01E

Band 3 5470~5725MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11340 48.7 -25.3 74 54.75 40.18 14.73 60.96 100 0 P H
17010 50.92 |-17.28 68.2 50.66 40.62 18.73 | 59.09 | 100 0 P H
802.11ac H
VHT80 H
CH 106 11340 47.76 | -26.24 74 53.81 40.18 14.73 | 60.96 | 100 0 P |V
5530MHz 17010 50.52 |-17.68| 68.2 50.26 | 40.62 | 18.73 | 59.09 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A3-18 of 19
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072904-01E

Emission below 1GHz

WIFI 802.11ac VHT80 (LF @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBupV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
30.97 20.53 -19.47 40 30.29 21.85 0.72 32.33 - - P H
102.75 27.22 -16.28 43.5 41.64 16.49 1.38 32.29 - - P H
122.15 25.23 -18.27 435 38.47 17.68 1.52 32.44 - - P H
438.37 28.41 -17.59 46 35.37 22.7 2.83 32.49 - - P H
473.29 28.52 -17.48 46 34.7 23.35 2.99 32.52 - - P H
817.64 37.67 -8.33 46 37.95 27.6 4.03 31.91 | 100 0 P H
H
802.11ac
H
VHT80
41.64 26.09 -13.91 40 38.82 18.77 0.83 32.33 - - P \Y
LF
108.57 28.74 -14.76 43.5 42.78 16.88 1.42 32.34 - - P \Y
221.09 27.68 -18.32 46 42.77 15.18 2.12 32.39 - - P \Y
441.28 29.08 -16.92 46 36.01 22.74 2.84 3251 - - P \Y
473.29 29.25 -16.75 46 35.43 23.35 2.99 32.52 - - P \Y
817.64 36.49 -9.51 46 36.77 27.6 4.03 31.91 | 100 0 P \Y
\Y
\Y
1. No other spurious found.
Remark
2. All results are PASS against limit line.
TEL : 886-3-327-3456 Page Number 1 A3-19 of 19

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072904-01E

<TXBF Mode>

Band 1 5150~5250MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5146.38 55.58 |-18.42 74 43.01 32.09 10.49 | 30.01 | 100 | 110 P H
5148.72 46.03 -7.97 54 33.45 321 10.49 30.01 100 110 A H
* 5180 111.56 - - 99.11 31.92 10.54 30.01 100 110 P H
* 5180 102.52 - - 90.07 31.92 10.54 | 30.01 | 100 | 110 A | H
802.11ac H
VHT20 H
CH 36 5134.16 61.58 -12.42 74 49.05 32.07 10.47 30.01 190 206 P \%
5180MHz 5145.86 4754 | -6.46 54 3497 | 3209 | 1049 | 3001 | 190 | 206 | A | V
* 5180 114.93 - - 102.48 31.92 10.54 30.01 190 206 P \%
* 5180 106.38 - - 93.93 31.92 10.54 | 30.01 | 190 | 206 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A4-10f 19

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072904-01E

Band 1 5150~5250MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10360 47.88 -20.32 68.2 54.47 39.9 14.41 60.9 100 0 P H
15540 46.6 -27.4 74 54.03 38 17.28 62.71 100 0 P H
802.11ac H
VHT20 H
CH 36 10360 48.03 |-20.17 68.2 54.62 39.9 14.41 60.9 100 0 P |V
5180MHz 15540 47.78 | -26.22 74 55.21 38 17.28 | 62.71 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A4-2 of 19

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072904-01E

Band 1 5150~5250MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5055.64 52.93 |-21.07 74 40.68 31.91 10.36 | 30.02 | 100 | 106 P H
5145.86 431 -10.9 54 30.53 32.09 10.49 30.01 100 106 A H
* 5230 105.42 - - 93.23 31.62 10.58 | 30.01 | 100 | 106 P H
* 5230 98 - - 85.81 31.62 10.58 | 30.01 | 100 | 106 A | H
802.11ac 5455.24 54.88 -19.12 74 42.41 31.73 10.73 29.99 100 106 P H
VHT40 5452.72 45.41 -8.59 54 32.96 31.72 10.72 29.99 100 106 A H
CH 46 5143.26 54.49 -19.51 74 41.93 32.09 10.48 30.01 183 218 P \%
5230MHz 5145.6 4439 | -9.61 54 31.82 | 3209 | 1049 | 3001 | 183 | 218 | A | V
* 5230 109.54 - - 97.35 31.62 10.58 | 30.01 | 183 | 218 P |V
* 5230 101.57 - - 89.38 31.62 10.58 | 30.01 | 183 | 218 A |V
5452.16 56.7 -17.3 74 44.26 31.71 10.72 29.99 183 218 P \%
5452.72 48.63 -5.37 54 36.18 31.72 10.72 29.99 183 218 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A4-3 of 19
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072904-01E

Band 1 5150~5250MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10460 48.6 -19.6 68.2 55.13 40.1 14.41 61.04 100 0 P H
15690 47.9 -26.1 74 55.02 37.52 17.35 61.99 100 0 P H
802.11ac H
VHT40 H
CH 46 10460 48.7 -19.5 68.2 55.23 40.1 14.41 61.04 100 0 P \%
5230MHz 15690 47.03 | -26.97 74 54.15 | 37.52 | 17.35 | 61.99 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 Ad-40of 19

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072904-01E

Band 1 5150~5250MHz
WIFI 802.11ac VHTS0 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5147.42 56.81 -17.19 74 44.24 32.09 10.49 30.01 100 105 P H
5148.46 47.46 -6.54 54 34.88 321 10.49 30.01 100 105 A H
* 5210 103.73 - - 91.43 31.74 10.57 30.01 100 105 P H
* 5210 95.65 - - 83.35 31.74 10.57 30.01 100 105 A H
802.11ac 5421.64 53.53 -20.47 74 41.13 31.7 10.69 29.99 100 105 P H
VHT80 5422.2 42.8 -11.2 54 30.4 31.7 10.69 | 29.99 | 100 | 105 A | H
CH 42 5126.62 58.85 -15.15 74 46.35 32.05 10.46 30.01 216 218 P \%
5210MHz 5149.76 50.33 | -3.67 54 37.75 32.1 10.49 | 3001 | 216 | 218 | A | V
* 5210 110.9 - - 98.6 31.74 10.57 30.01 216 218 P \%
* 5210 101.2 - - 88.9 31.74 10.57 30.01 216 218 A \%
5440.4 53.03 |-20.97 74 40.61 31.7 10.71 | 29.99 | 216 | 218 P |V
5452.72 43.83 -10.17 54 31.38 31.72 10.72 29.99 216 218 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A4-50f 19

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072904-01E

Band 1 5150~5250MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10420 47.95 -20.25 68.2 54.43 40.1 14.41 60.99 100 0 P H
15630 46.09 | -27.91 74 53.41 37.64 17.32 | 62.28 | 100 0 P H
802.11ac H
VHT80 H
CH 42 10420 48.48 |-19.72 68.2 54.96 40.1 14.41 | 60.99 | 100 0 P |V
5210MHz 15630 46.44 | -27.56 74 53.76 | 37.64 | 17.32 | 62.28 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A4-6 of 19

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072904-01E

Band 2 5250~5350MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5135.66 54.76 -19.24 74 42.23 32.07 10.47 30.01 100 105 P H
5117.3 44.36 -9.64 54 31.89 32.03 10.45 30.01 100 105 A H
* 5300 113.08 - - 101.07 314 10.61 30 100 | 105 P H
* 5300 104.07 - - 92.06 314 10.61 30 100 | 105 A | H
802.11ac 5351.28 54.88 -19.12 74 42.83 3141 10.64 30 100 105 P H
VHT20 5357.04 45.26 -8.74 54 33.18 31.44 10.64 30 100 105 A H
CH 60 5104.04 544 -19.6 74 41.97 32.01 10.43 30.01 202 216 P \%
5300MHz 5145.52 44.74 | -9.26 54 32.17 | 32,09 | 1049 | 3001 | 202 | 216 | A | V
* 5300 115.63 - - 103.62 31.4 10.61 30 202 | 216 P |V
* 5300 106.61 - - 94.6 314 10.61 30 202 216 A \%
5354.4 59.26 -14.74 74 47.19 31.43 10.64 30 202 216 P \%
5353.44 47.6 -6.4 54 35.54 31.42 10.64 30 202 216 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A4-7 of 19

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072904-01E

Band 2 5250~5350MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10600 49.78 -24.22 74 56.28 40.2 14.4 61.1 100 0 P H
15900 46.07 | -27.93 74 52.79 36.8 17.46 | 60.98 | 100 0 P H
802.11ac H
VHT20 H
CH 60 10600 48.34 | -25.66 74 54.84 40.2 144 61.1 100 0 P |V
5300MHz 15900 45.43 | -28.57 74 52.15 36.8 17.46 | 60.98 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A4-8 of 19

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072904-01E

Band 2 5250~5350MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5119.68 54.63 -19.37 74 42.15 32.04 10.45 30.01 100 108 P H
5086.36 45.71 -8.29 54 33.35 31.97 10.4 30.01 100 108 A H
5310 110.33 - - 98.31 314 10.62 30 100 | 108 P H
5310 100.41 - - 88.39 314 10.62 30 100 | 108 A | H
802.11ac 5352 60.19 |-13.81 74 48.14 | 3141 | 10.64 30 100 | 108 | P | H
VHT40 5350.08 51.59 -2.41 54 39.55 314 10.64 30 100 108 A H
CH 62 5086.36 57.15 -16.85 74 44.79 31.97 10.4 30.01 211 211 P \%
5310MHz 5086.7 46.83 | -7.17 54 34.47 | 31.97 104 | 30.01 | 211 | 211 | A | V
5310 112.93 - - 100.91 314 10.62 30 211 211 P \%
5310 104.41 - - 92.39 314 10.62 30 211 211 A \%
5356.56 62.2 -11.8 74 50.12 31.44 10.64 30 211 211 P \%
5350.08 52.49 -1.51 54 40.45 314 10.64 30 211 211 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A4-9 of 19

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072904-01E

Band 2 5250~5350MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10620 48.56 -25.44 74 55.09 40.18 14.39 61.1 100 0 P H
15930 45.17 | -28.83 74 51.67 36.86 17.48 | 60.84 | 100 0 P H
802.11ac H
VHT40 H
CH 62 10620 48.61 -25.39 74 55.14 40.18 14.39 61.1 100 0 P \%
5310MHz 15930 45.34 | -28.66 74 51.84 | 36.86 | 17.48 | 60.84 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A4-10 of 19

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072904-01E

Band 2 5250~5350MHz
WIFI 802.11ac VHTS0 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5100.3 54.07 |-19.93 74 41.66 32 10.42 | 30.01 | 100 | 108 P H
51445 44.43 -9.57 54 31.86 32.09 10.49 30.01 100 108 A H
* 5290 102.32 - - 90.29 31.42 10.61 30 100 | 108 P H
* 5290 93.68 - - 81.65 31.42 10.61 30 100 | 108 A | H
802.11ac 5355.12 58.44 | -15.56 74 46.37 31.43 10.64 30 100 | 108 P H
VHT80 5351.28 49.5 -4.5 54 37.45 31.41 10.64 30 100 108 A H
CH 58 5120.02 54.82 -19.18 74 42.34 32.04 10.45 30.01 194 220 P \%
5290MHz 5145.52 44.65 | -9.35 54 3208 | 3209 | 1049 | 3001 | 194 | 220 | A | V
* 5290 110.63 - - 98.6 31.42 10.61 30 194 220 P \%
* 5290 99.75 - - 87.72 31.42 10.61 30 194 220 A \%
5357.28 62.06 -11.94 74 49.98 31.44 10.64 30 194 | 220 P |V
5350.08 51.38 -2.62 54 39.34 31.4 10.64 30 194 | 220 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A4-11 of 19

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072904-01E

Band 3 - 5470~5725MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 5700 109.34 - - 96.6 32 10.87 | 30.13 | 217 35 P H
* 5700 100.18 - - 87.44 32 10.87 30.13 217 35 A H
5752.12 58.53 -9.67 68.2 45.83 32.01 10.86 | 30.17 | 217 35 P H
H
802.11ac H
VHT20 H
CH 140 * 5700 114.4 - - 101.66 32 10.87 30.13 199 216 P \%
5700MHz | * 5700 106.07 - - 93.33 32 10.87 | 30.13 | 199 | 216 | A | V
5725.72 61.01 -7.19 68.2 48.29 32 10.87 30.15 199 216 \%
\%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A4-12 of 19

FAX : 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FR072904-01E

Band 3 - 5470~5725MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11400 49.92 -24.08 74 55.77 40.3 14.79 60.94 100 0 P H
17100 50.85 |-17.35 68.2 50.21 40.8 18.82 | 58.98 | 100 0 P H
802.11ac H
VHT20 H
CH 140 11400 49.62 -24.38 74 55.47 40.3 14.79 60.94 100 0 P \%
5700MHz 17100 50.32 |-17.88| 68.2 49.68 40.8 18.82 | 58.98 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A4-13 of 19

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072904-01E

Band 3 - 5470~5725MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5428.24 5479 |-19.21 74 42.39 31.7 10.69 | 29.99 | 100 | 108 P H
5461.84 55.08 -13.12 68.2 42.57 31.77 10.73 29.99 100 108 P H
5457.52 45.14 -8.86 54 32.65 31.75 10.73 29.99 100 108 A H
* 5510 106.19 - - 93.44 31.96 10.79 30 100 | 108 P H
802.11ac * 5510 98.22 - - 85.47 31.96 10.79 30 100 | 108 A | H
VHT40 5735.705 54.16 -14.04 68.2 41.45 32 10.87 30.16 100 108 P H
CH 102 5457.04 59.32 -14.68 74 46.84 31.74 10.73 29.99 177 212 P \%
5510MHz 5467.12 59.59 | -8.61 68.2 47.04 31.8 10.74 | 2999 | 177 | 212 | P | V
5452.24 46.99 -7.01 54 34.55 31.71 10.72 29.99 177 212 A \%
* 5510 110.32 - - 97.57 31.96 10.79 30 177 212 P \%
* 5510 101.95 - - 89.2 31.96 10.79 30 177 | 212 A |V
5732.555 57.65 -10.55 68.2 44.94 32 10.87 30.16 177 212 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A4-14 of 19

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072904-01E

Band 3 - 5470~5725MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11020 49.63 -24.37 74 55.77 40.56 14.39 61.09 100 0 P H
16530 48.36 | -19.84 68.2 50.77 38.83 18.14 | 59.38 | 100 0 P H
802.11ac H
VHT40 H
CH 102 11020 49.44 -24.56 74 55.58 40.56 14.39 61.09 100 0 P \%
5510MHz 16530 48.46 |-19.74| 68.2 50.87 | 38.83 | 18.14 | 59.38 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A4-15 of 19

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072904-01E

Band 3 5470~5725MHz
WIFI 802.11ac VHTS0 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5422.72 54.81 -19.19 74 42.41 31.7 10.69 29.99 100 107 P H
5462.32 54.95 -13.25 68.2 42.44 31.77 10.73 29.99 100 107 P H
5459.92 45.29 -8.71 54 32.79 31.76 10.73 | 29.99 | 100 | 107 A | H
* 5530 103.08 - - 90.4 31.88 10.81 | 30.01 | 100 | 107 P H
802.11ac * 5530 95.48 - - 82.8 31.88 10.81 | 30.01 | 100 | 107 A | H
VHT80 5746.1 53.64 -14.56 68.2 40.95 32 10.86 30.17 100 107 P H
CH 106 5458 57.78 -16.22 74 45.29 31.75 10.73 29.99 204 212 P \%
5530MHz 5468.56 58.16 |-10.04| 68.2 45.6 31.81 | 10.74 | 29.99 | 204 | 212 | P | V
5458.96 48.39 -5.61 54 35.9 31.75 10.73 29.99 204 212 A \%
* 5530 110.64 - - 97.96 31.88 10.81 30.01 204 212 P \%
* 5530 101.02 - - 88.34 31.88 10.81 | 30.01 | 204 | 212 A |V
5738.225 54.54 -13.66 68.2 41.83 32 10.87 30.16 204 212 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A4-16 of 19

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072904-01E

Band 3 5470~5725MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11060 49.21 -24.79 74 55.38 40.48 14.43 61.08 100 0 P H
16590 48.17 | -20.03 68.2 50.41 38.89 18.22 | 59.35 | 100 0 P H
802.11ac H
VHT80 H
CH 106 11060 48.96 |-25.04 74 55.13 40.48 14.43 | 61.08 | 100 0 P |V
5530MHz 16590 48.09 |-20.11| 68.2 50.33 | 38.89 | 18.22 | 59.35 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A4-17 of 19
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ssamonias. FCC RADIO TEST REPORT Report No. : FR072904-01E

Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A Peak or Average

HIV Horizontal or Vertical

TEL : 886-3-327-3456 Page Number 1 A4-18 of 19
FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072904-01E

A calculation example for radiated spurious emission is shown as below:

FAX : 886-3-328-4978

WIFI Note | Frequency Level Over Limit Read |Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
802.11b 2390 55.45 |-1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)
=55.45 (dBpV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBuVv/m)
= -18.55(dB)
For Average Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBpV/m)
2. Over Limit(dB) = Level(dBpV/m) — Limit Line(dBuV/m)
= 43.54(dBpV/m) — 54(dBuV/m)
= -10.46(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
TEL : 886-3-327-3456 Page Number 1 A4-19 of 19




ssamonias. FCC RADIO TEST REPORT Report No. : FR072904-01E

Appendix B. Radiated Spurious Emission

Temperature : 22.1~23.1°C

Test Engineer : Leo Lee, Mancy Chou, and Bigshow Wang
Relative Humidity : 48~58%

Note symbol

-L Low channel location

-R | High channel location

TEL : 886-3-327-3456 Page Number : B1-1 of B43
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR072904-01E

<CDD Mode>

Band 1 - 5150~5250MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11n HT20 CH36 5180MHz

1 Horizontal Fundamental

) @Buvim) Date: 20200809 ol 0B Date: 20200909

1300 1300

1200 1200) .

1109 09

s00 90|

m ]

700) 70| pEAKUND
0 i m‘/ LT ool it Y
50,0 ANt 504 e

pe P

300 300

200 20|

100 00|

5030, 5050 5070, 5090, 510 1305150 5170 5190 5210 5230 52 00 7000 3000 000 5000 5000 7000
Frequency (WHz) Frequency (WH2)
site $03CHIS-HY site 03CHI5-HY
Condition :PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL Condition PEAK(UNT) 3m 9120D_15_1620 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project +072904-01 Project 072904-01
) (@Buvim) Date: 20200909

1309

1200

1100

1009

500

500

0 v

600 /

500 = R

s0gf— T -

300

200

100

05030, 5050 5070, 5090, 50 5130 Eis0. 5170, 5io0 Eat0 5230 5260
Frequency (Miz)

site $03CHIS-HY
Condition + AV6_BE_54 3m 9120D_15_1620 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto
Detector +Peak

Avg . Project +072904-01 Left blan k

TEL : 886-3-327-3456 Page Number : B1-2 of B43
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR072904-01E

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11n HT20 CH36 5180MHz
1 Vertical Fundamental
00
i
700| qoof T TLLL W . Prakuum
504 MMI«M
400 PRSP S
o
Site :03CHI5-HY Site. 03CH15-HY
Condition : PEAK_BE_74 3m 9120D_15_1620 VERTICAL Condition PEAK(UNIT) 3m 9120D_15_1620 VERTICAL
RBWI0030000t4z VOWH3000000KHz SWTAuto REWI00000042 VBW-3000000K 7 SWTAuto
Detector : Peak Detector Peak
Peak Project :072904-01 Project 072904-01
.
wd
o
o
Condition : AV6_BE_54 3m 9120D_15_1620 VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector : Peak
Avg. o Lorasonar Left blank

TEL : 886-3-327-3456 Page Number : B1-3 of B43
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR072904-01E

Band 1 5150~5250MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11n HT40 CH38 5190MHz - L

1 Horizontal Fundamental

A 9Buvim) Date: 20200809 el (080 Date: 2020.09.09
1309 1300]
1209 1200)
1

1109 S 0,
1000 1000)

900 900

809 800

709 J L P e e E I W B E——ls PEAKUN

1 -

o IR e DY ot 609 e
[Py SRS 500 WWWW

409 400

300 300

200 200

109 109

5030 5050 5070. 5000 5110, 5130 5150 5170. 5190 5210 5230, 52 000 7000 3000, 000, 5000, 5000, 7000
Frequency (MHz) Freauency (MHD)
site +03CHI5-HY Site 03CHI5-HY
Condition +PEAK_BE_74 3m 9120D_15_1620 HORTZONTAL Condition PEAK(UNIT) 3m 91200_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto

Detector +Peak Detector Peak

Peak Project +072904-01 Project 072904-01

A (@Buvim) Date: 20200908

o 1J

5030. 5050 5070 5000, 5110, 510, 5150, 5170, 5190, 5210, 5230 52
Frequency (MH2)
Site $03CHIS-HY.
Condition + AV6_BE_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto
Detector

Avg . Project oesoaon Left blan k

TEL : 886-3-327-3456 Page Number : B1-4 of B43
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR072904-01E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT40 CH38 5190MHz - R

Horiz

ontal

Fundamental

A (@BuVim)

Date: 2020.09.09

s s ihonsssae e it et i

PERK_BE |74

180 5210, 5230 5250, 5270, 52%0.
Fr

Site +03CHIS-HY

T
requency (

10, 5330, 5350, 5370, 5390 5410, 5430 5460
y (z)

Condition +PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

Project :072904-01

Detector +Peak
Peak ot -orzs0a0n Left blan
ooy
.
6o T e BE[sE
509 e B = e L
g
sy
e oacriy
Condition : AV6_BE_54 3m 9120D_15_1620 HORIZONTAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector :Peak

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: B1-5 of B43



ssamonias. FCC RADIO TEST REPORT Report No. : FR072904-01E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11n HT40 CH38 5190MHz - L

) @Buvim) Date: 2020.09.09 evel (@Buvim) Date: 2020.09.09
1300 1304
1200 1200)
1100 1100 4
1009 ol 100.0]
909) 904
300 800
700) 700 A== ] H F————peakunn|
500 1 604
i betn, T
s00] Py s 4
40.0| 40.0) MW”MM
300 300
200 200
100 104
G0 S030. 5050, 5070, S0%0. 0. 5130 5150, 5170 5190, 210 5230, 5200 000 Z000. 3000 00, 5000, 000, 7000
Frequency (HH:) Froquency (MH:)
Site :03CH15-HY Site. 03CHI5-HY
(Condition :PEAK_BE_74 3m 9120D_15_1620 VERTICAL Condition PEAK(UNLT) 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Detector Peak Detector Peak
Peak Project :072904-01 Project 072904-01
) @Buvim) Date: 2020.08.09
1300
1200
1100
1000 -
a0
s09)
700
s00) l
50l 1 A
400
300
200
100
0 S0, 5050, 5070, S0%0. 110, 5130510, 5170 190, 6210 6230, 5200
Frequency (HHs)
site +03CHIS-HY
Condition : AV6_BE_54 3m 9120D_15_1620 VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector :Peak
Avg. Pt 07290401 Left blan

TEL : 886-3-327-3456 Page Number : B1-6 of B43
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR072904-01E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT40 CH38 5190MHz - R

Vertical

Fundamental

Peak

A (@BuVim) Date: 202009.09
1300)
1200)
109
10007 Y™
900
00 PERK_BE |74

MWMMMM

ittt

Site

T80 5210, 5200 5250, 5270, 5290, 5310. 5330, 5350, 5370, 5390. 5410,

y (z)
+03CHIS-HY

Condition +PEAK_BE_74 3m 9120D_15_1620 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector +Peak
Project :072904-01

Left blank

Avg.

A (@BuVim)

Date: 202009.09

1300
1200
1109
1000
509
500
700
500
500
400
309
200
109

5

A6 _BE[54]

-l

— It

]

Site

180 5210, 5230 5250 5270, 5290, 5310. 5330, 5350, 5370. 5390, 5410, 5430. 5460
Froquency (MHz)

)
+03CHI5-HY

Condition : AV6_BE_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Detector :Peak

Project :072904-01

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: B1-7 of B43



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072904-01E

Band 1 5150~5250MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH42 5210MHz - L

Horizontal

Fundamental

A (@Buvim)

Date: 2020-09.09

1300
1200
10|
1000

800]

/”’W”W

700
60.0]

400
s00f
200
100

D09 I P PV G A 1

1

site
Condition

Detector

Peak Project

0 5030 5050, 5070. 5090, 5110, 5130 5150 5170, 5190 5210 5230, 5260
Freaue

$03CHIS-HY
+PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
+Peak

:072904-01

ency (MHz)

A (Buvim)

Date: 2020-09.09

700] ] PEAK(UIY
500
500 WMMWW«N»M""“”J
400t
300
200
100
00 7000, ED 00, ED 000 700
Freaquency (Hr)
site £03CHIB-HY
Condition : PEAK(UNIT) 3m 9120D_15_1620 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak
Project :072904-01

A (@Buvim)

Date: 2020-09.09

1300
1200
0|
1000
0.
a0
700
509
50
409
s00f
200
100

site
Condition

Detector

Avg . Project

$03CHIS-HY
+ AV6_BE_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto

+Peak
:072904-01

0 5030 5050, 5070. 5090, 5110, 5130 5150 5170, 5190 5210 5230, 5260
Frequency (M

)

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR072904-01E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH42 5210MHz - R

1 Horizontal Fundamental

) (@Buvim) Date: 202009.09

Tonaf syt
i

00 \ otac e 74
700

- MUJ%M .

180 5210, 5230 5250 5270, 5290, 6310, 5330, 53%0. 6370, 5300. 5410, 5430, 5460
y (Mz)

Site +03CHIS-HY

Condition +PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Feal Left blank

) (@Buvim) Date: 202009.09

1300
1200
04|
1000
504 I
509
700
500

VG _BE 54|

v,
s00] e 1

400

300]
200
100]

180 5210, 5230 5250 5270, 5290, 6310, 5330, 53%0. 6370. 5300. 5410, 5430. 5460
Froquency (Hz)
Site +03CHIS-HY
Condition : AV6_BE_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg. . Left blank

TEL : 886-3-327-3456 Page Number : B1-9 of B43
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072904-01E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH42 5210MHz - L

Vertical

Fundamental

1 @BV

Avg.

Site
Condition

Detector
Project

Froquency (MHz)
+03CHIS-HY

: AV6_BE_54 3m 9120D_15_1620 VERTICAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
:Peak

:072904-01

) ot 2200508 s i) ot 2200508
w0 w0
104 10
0 10
w0 e o0
w0q w09
700 . To0f AL U T — S
s0d il 09
A VI FOPUOH AU .. 50| p——————
400 PPy e
300 309
209 209
109 109
R N o e o5 E o 70
Fecvone ) roavene )
site <03cHIs HY site <03cHIB HY
Condition :PEAK_BE_74 3m 9120D_15_1620 VERTICAL Condition : PEAK(UNIT) 3m 9120D_15_1620 VERTICAL
{RBWI000.000KHz VBW3000.000KHz SWTAuto {RBWI000.000KHz VBW:3000.000KHz SWTAuto
Detector : Peak Detector : Peak
Peak Project <o72904-01 Project 07290401
i oo 20200808
w0
104
g
w0
90| B
w0d
700
s0d
509 —
a00] T mes =
300
209
109
R E N

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No

.- FR0O72904-01E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH42 5210MHz - R

Vertical

Fundamental

Peak

) (@Buvim) Date: 202009.09

1300

1200
00|

1000) W"‘"‘"""““’V“"l
900

00| |
70|

600 \\WM -

s00)

PEAK_BE|74)

400
300
200
100

180 5210, 5230 5250 5270, 5290, 6310, 5330, 5350, 5370, 5390. 5410 5430,
y (Mz)
Site +03CHIS-HY
Condition +PEAK_BE_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak
Project :072904-01

ET

0

Left blank

Avg.

) (@Buvim) Date: 202009.09

1300
1200|
1100
1000
swgf YT
80

s00] S

700]
600 VG _BE 54|

400
304
200
100

180 5210, 5230 5250 5270, 5290, 5310, 5330, 5350, 5370, 5390. 5410 5430,
Froquency (Hz)

Site +03CHIS-HY

Condition : AV6_BE_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Detector :Peak

Project :072904-01

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No

.- FR0O72904-01E

Band 1 - 5150~5250MHz

WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11n HT20 CH36 5180MHz

Horizontal

Vertical

Date: 202009-11

oo AU e

PERK[U)

AVG 54

Site

Peak oraron

Project

Avg.

1000 4000.6000.8000.

:03CHI5-HY
+PEAK(UNIT) 3m 9120D_15_1620 HORTZONTAL
+Peak

:072904-01

2000 16000.

70000, 24000. 28000, 32000 36000, 4001
Freauency (MH2)

Date: 202009-11

1300
1200
o
1000
90
50

oo UL L FLRLL UL L .

60|

PEAK[UNID|

AVG 54

504
40
304
200

100]

site
Condition
Detector
Project

000 4000.6000.8000.

03CHI5-HY

2000, 16000 20000 24000  28000. 32000

Frequency (MHz)

PEAK(UNTI) 3m 9120D_15_1620 VERTICAL

Peak
072904-01

36000, 40000

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 B1-12 of B43



ssamonias. FCC RADIO TEST REPORT Report No

.- FR0O72904-01E

Band 1 5150~5250MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11n HT40 CH38 5190MHz

1 Horizontal Vertical

Avg.

s0d

1wog

o

800 PEAK[UNI) 00 . PEAK(UNID|

ooMWTTHL_ AW e one by oo LTI MU L T 1 E . )

809 AVG 54 09 AV 54|

50.0f 1 50,0/ 1
TS i oo T oo

Site 1 03CHI5-HY Site 03CHI5-HY

Condition : PEAK(UNIT) 3m 9120D_15_1620 HORIZONTAL Condition PEAK(UNII) 3m 9120D_15_1620 VERTICAL

Peak Doretror ek
Project :072904-01 Project 072904-01

TEL : 886-3-327-3456 Page Number
FAX : 886-3-328-4978

1 B1-13 of B43



ssamonias. FCC RADIO TEST REPORT

Report No

.- FR0O72904-01E

Band 1 5150~5250MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11ac VHT80 CH42 5210MHz

Horizontal

Vertical

Peak

Avg.

Date: 202009-11

oo AU e

PERK[U)

AVG 54

100

site
Condition
Detector
Project

1000 4000.6000.8000.

£ 03CHI5-HY
+PEAK(UNTT) 3m 9120D_15_1620 HORTZONTAL
+Peak

:072904-01

2000, 16000, 20000. 24000 28000  32000.  3000. 400

Frequency (MH2)

Date: 202009-11

1300
1200
o
1000
90
50

oo UL L FLRLL UL L .

60|

PEAK[UNID |

AVG 54

504
40
300
200

100]

Site 03CHI5-HY

000 4000.6000.8000. 12000 16000.  20000. 24000, 28000, 32000

Frequency (MHz)

Condition PEAK(UNTI) 3m 9120D_15_1620 VERTICAL

Defector
Project 072904-01

36000, 40000

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 B1-14 of B43



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072904-01E

Band 2 - 5250~5350MHz

WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT20 CH60 5300MHz - L

Horizontal

Fundamental

Date: 20200909

Site
Condition

Detector

Peak raject

5030, 5050, 5070. 5090, 5110, 5130. 51

Frequency (MH2)

$03CHIS-HY
+PEAK_BE_74 3m 9120D_15_1620 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

eak
:072904-01

50. 5170, 5190. 5210, 5230, 5250. 5270. 5290, 5310, 5340

Date: 20200909

700 h—\ PEAK(UNI)
60| n

500/ e e
N

Y R

300

200)

100]

000 2000. 3000. 4000, 5000. 5000. 7000
Frequency (MHz)

Site 03CHI5-HY

Condition PEAK(UNTI) 3m 9120D_15_1620 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector eal

Project 072904-01

A (@Buvim)

Date: 20200909

site
Condition

Detector

Avg . Project

5030, 5050. 5070. 5080, 5110, 5130,

1
Frequency (MH2)

$03CHIS-HY.
+ AV6_BE_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto
+Peak

:072904-01

50, 5170, 5190, 5210. 5230, 5250, 5270. 5290, 5310, 5340

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR072904-01E

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11n HT20 CH60 5300MHz - R

1 Horizontal Vertical

A (@BuVim) Date: 202009.09

PERK_BE 74

60.0f :

P . SA—— S
400

300

209

109

220 5250, 5270, 5290 5310, 5390, 5950 5970, 5390, 5410, 5430, 5460
Frequency (Mz)

Site +03CHIS-HY
Condition +PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak e Left blank

A (@BuVim) Date: 2020.09.09

1300)
1200)
10

r

s00)

AVG_BE_54]

500
400)

b

300
209

109

220 5250, 5270, 5290 6310, 5390, 5350 5370, 5300, 5410, 5430, 5460
Frequency (Hz)

Site +03CHI5-HY

Condition : AV6_BE_54 3m 9120D_15_1620 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. e Left blank

TEL : 886-3-327-3456 Page Number : B1-16 of B43
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR072904-01E

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11n HT20 CH60 5300MHz - L

1 Vertical Fundamental

1 (¢Buvim) Date: 2020.09.09 evel (@Buvim) Date:2020.09.09
1300 1300
1200 1200
1109 o ol
1000 1000
- ;
300 80
700 ool W P i peaun
500 60
0 504 T L
Py oo A
300 300
209 200
109 100
00 5030, 5050. 5070, 5090, 5H10. 5130. 5150. 5170, 5190, 5210, 5230, 5260. 5270, 5290, 5310, 5340 000 2000, 3000 000 5000 000, 7000
Froquency (Hz) Frequency (MHz)
site +03CHI5HY Site 03CHIS-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition PEAK(UNL) 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHzZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :072904-01 Project 072904-01
A (@Buvim) Date: 2020.09.00
1300
1200
1109
1000
509
500
700
o |

400 R

300

209

109

00 5030, 5050, 5070, 5090, 5110, 5130, 5150, 5170, 5190, 5210, 5230, 5250, 5270, 5290, 5310, 5340
Frequency (1Hz)

Site +03CHI5-HY

Condition : AV6_BE_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Detector :Peak

Avg . Project +072904-01 Left blan k

TEL : 886-3-327-3456 Page Number : B1-17 of B43
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR072904-01E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT20 CH60 5300MHz - R

Vertical Fundamental

A (@BuVim)

Date: 2020.09.09

g
800 PEAK_BE_74
\
a \,
it it S Siians i SR P RSV T |

s
g
i
site o365 Hy
Condition : PEAK_BE_74 3m 9120D_15_1620 VERTICAL
ROWI00000KH2 VOWSORO000KH s SWT st
Detector +Peak
Peak ot -orzs0a0n Left blan
wod .
70.0] a
609 AVG_BE 54|
e —— ~— L
g
e
site oscHi5 HY
Condition : AV6_BE_54 3m 9120D_15_1620 VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector : Peak
Avg. Pt 07290401 Left blan

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 B1-18 of B43



ssamonias. FCC RADIO TEST REPORT Report No. : FR072904-01E

Band 2 5250~5350MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11n HT40 CH62 5310 - L

1 Horizontal Fundamental

) @suvim) Date: 202008.09 o 0By Date: 20200908
1300 1200
1200 1200
1100 110
1000 1000
s00) 900
300 90
00 oo U Y PEAK(UMY)
500 60 .
<2 s 500 » e T
40.0| 40.0) srosmmstiloei P
200 209
200 209
100 100
5030, 5050, 070, 5090, 5110, 5130, 5150, 5170, 5150, 5710, 5730, 5350, E270, 5290, 6370, 540 00 7005 5005 00 ET o, To00
Frequency (Hr) requency ()
Site 2 03CHI5-HY Site 03CHI5-HY
Condition :PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL Condition PEAK(UNII) 3m 9120D_15_1620 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHZ SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector +Peak Detector Peak

Peak Project +072904-01 Project 072904-01

A (@Buvim) Date: 20200908

1000
900

500

700

500 {

s00) 1 A

1 Y O Y O O O e oo s
400
300
200
100
5030, 5050, 5070. 5090, 5110, 5130. 5150, 5170. 5190, 5210, 5230, 5250, 5270, 5290, 5310, 5340
Frequency (MH2)
Site $03CHIS-HY.
Condition + AV6_BE_54 3m 9120D_15_1620 HORIZONTAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto
Detector

Avg . Project oesoaon Left blan k

TEL : 886-3-327-3456 Page Number : B1-19 of B43
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR072904-01E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT40 CH62 5310 - R

Horizontal Fundamental

Peak

A (@BuVim) Date: 202009.09

oy
1000)
900
809 PERK_BE 74
709

\ 1
s00) s

P O s AN b bttt s
400)
300
209
109
20 5250, 5270, 5290 5310, 5390, 5950 5970, 5390, 5410, 5430, 5460
Frequency (Mz)
Site +03CHIS-HY
Condition +PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

pre Left blank

Avg.

A (@BuVim) Date: 2020.09.09

soo —
100 I E———— e
300
200
100
70w w0 50 B0 B0 590 S0 550 5650
Frequency (HH:)
site $03CHIS-HY
Condition + AV6_BE_54 3m 9120D_15_1620 HORTZONTAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Detector : Peak
o Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 B1-20 of B43



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072904-01E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT40 CH62 5310 - L

Vertical

Fundamental

) @Bvim) Date: 2020.09.09 evel (6B Date: 2020.09.09
1300 1304
1200 1200)
1100 1100
1000 Y- 1004)
909) 904
300 800
700) 700 A== ] H e —peakwin|
500 - ww/ U 604 =
500 500 PR r——
40.0| 4H.HM
300 300
200 200
100 104
00 5030, 5050. 5070, 5090, 5110, 5130, 5150. 5170 5190. 5210, 5230, 5250, 5270, 5290, 510, 000 Z000. 3000 00, 5000, 000, 7000
requency (HH:) Froquency (MH:)
Site :03CH15-HY Site. 03CHI5-HY
(Condition :PEAK_BE_74 3m 9120D_15_1620 VERTICAL Condition PEAK(UNLT) 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Detector :Peak Detector Peak
Peak Project :072904-01 Project 072904-01
) @Buvim) Date: 2020.09.09
1300
1200
1100
1000 .
%00 T
s09)
700
509
40.0] T
300
200
100
00 5030, 5050. 5070, 5090 5110, 5130, 5150. 5170, 5190, 5210, 5230, 5250, 5270, 5290, 5310 540
requency (HH:)
site +03CHIS-HY
Condition : AV6_BE_54 3m 9120D_15_1620 VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector :Peak
Avg. Pt 07290401 Left blan

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 B1-21 of B43



ssamonias. FCC RADIO TEST REPORT Report No. : FR072904-01E

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11n HT40 CH62 5310 - R

1 Vertical Fundamental

A (@BuVim) Date: 202009.09

1000) (-""‘v"“
900

809 PERK_BE 74
709
s00)

hidnctpirsnt S VTS VO Y |

300
209
109
220 5250, 5270, 5290 5310, 5390, 5350 5970, 5390, 5410, 5430, 5460
Frequency (Mz)
Site +03CHIS-HY
Condition +PEAK_BE_74 3m 9120D_15_1620 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak e Left blank

500 aaan &
500 J d
= ==
-
Condition : AV6_BE_54 3m 9120D_15_1620 VERTICAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg. e Left blank

TEL : 886-3-327-3456 Page Number : B1-22 of B43
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR072904-01E

Band 2 5250~5350MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH58 5290MHz - L

1 Horizontal Fundamental

A @BuVim) Date: 20200909 el (a8 Date: 20200909
1300) 1300
1200) 1200
1100) 00|

1000) S 1000

909 90|

s00) s00) I

700) oo UT I MU0 1 Ty {Iﬂ

o : -
A piborabt bt 50| T —————

400 mW
309 300
209 200
100 100

5030, 5050, 5070. 5090, 5110, 5150, 5150. 5170, 5190, 5210, 5250, 5250, 5270, 5290, 5310, 5340 000 700, 5000 000 ED 000 7000

Frequency (MHz) Freauency (MHD)
site +03CHI5-HY site 03CHIS-HY
Condition +PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL Condition PEAK(UNIT) 3m 91200_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector +Peak Detector Peak

Peak Project +072904-01 Project 072904-01

A (@Buvim) Date: 20200908

90.0 SN S
s00)
700)
509

5030, 5050, 5070. 5090, 5110, 5130. 5150, 5170. 5190, 5210, 5230, 5250, 6270, 5290, 5310, 5340
Frequency (MH2)
site $03CHIS-HY.
Condition + AV6_BE_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector

Avg . Project osoaon Left blan k

TEL : 886-3-327-3456 Page Number : B1-23 of B43
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR072904-01E

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH58 5290MHz - R

1 Horizontal Fundamental

A (@BuVim) Date: 202009.09

1000) e
900
809 \ PERK_BE 74
709
bt

Nt

50.0 wM"'"”NWMWWme

220 5250, 5270, 5290 5310, 5390, 5350 5970, 5390, 5410, 5430, 5460
Frequency (Mz)

Site +03CHIS-HY

Condition +PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak e Left blank

A (@BuVim) Date: 2020.09.09

B
\

s O
o e

220 5250, 5270, 5290 6310, 5390, 5350 5370, 5300, 5410, 5430, 5460
Frequency (Hz)

Site +03CHI5-HY

Condition : AV6_BE_54 3m 9120D_15_1620 HORIZONTAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg. e Left blank

TEL : 886-3-327-3456 Page Number : B1-24 of B43
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072904-01E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH58 5290MHz - L

Vertical

Fundamental

) @Bvim) Date: 2020.09.09 evel (6B Date: 2020.09.09
1300 1304
1200 1200)
1100 1100
1000 1004)
909) 904
300 800
700) iy 700 A== ] H e peakwin|
500 . 604
504 P——
40.0| 4H.HWM’
300 300
200 200
100 104
00 5030, 5050. 5070, 5090, 5110, 5130, 5150. 5170, 5190, 5210, 5230, 5250, 5270, 5260, 510 5940 000 Z000. 3000 00, 5000, 000, 7000
requency (HH:) Froquency (MH:)
Site :03CH15-HY Site. 03CHI5-HY
(Condition :PEAK_BE_74 3m 9120D_15_1620 VERTICAL Condition PEAK(UNLT) 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Detector :Peak Detector Peak
Peak Project :072904-01 Project 072904-01
) @Buvim) Date: 2020.09.09
1300
1200
1100
1000
s0q) e
s09)
700
509
50l
400
300
200
100
00 5030, 5050. 5070, 5090, 5110, 5130, 5150. 5170, 5190, 5210, 5230, 5250, 5270 5290, 510 5340
requency (HH:)
site +03CHIS-HY
Condition : AV6_BE_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector :Peak
Avg. Pt 07290401 Left blan

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 B1-25 of B43



ssamonias. FCC RADIO TEST REPORT

Report No. : FR072904-01E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH58 5290MHz - R

Vertical

Fundamental

00
120
s
b -
o ——
509 o T
[ w
a
g
e

e oy
(Condition :PEAK_BE_74 3m 9120D_15_1620 VERTICAL

RBWI006000KHz W 3000000z SWT-Auto
Detector +Peak

Peak ot -orzs0a0n Left blan
00
I S -
300 \
. L
609 \ AVG_BE 54|
wd B
g
e

e oacriy
Condition : AV6_BE_54 3m 9120D_15_1620 VERTICAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector :Peak

Avg. o orzonor Left blan

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 B1-26 of B43



ssamonias. FCC RADIO TEST REPORT

Report No

.- FR0O72904-01E

Band 2 - 5250~5350MHz

WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11n HT20 CH60 5300MHz

Avg.

s0d
wog
o
800 PEAK[UNI) 00 . PEAK(UNID |
ooMWTTHL_ AW e one by oo LTI MU L T 1 E . )
809 AVG 54 09 AV 54|
" > -
T TR S T e
Site 1 03CHI5-HY Site 03CHI5-HY
Condition : PEAK(UNIT) 3m 9120D_15_1620 HORIZONTAL Condition PEAK(UNII) 3m 9120D_15_1620 VERTICAL
Peak Dorecror ek
Project :072904-01 Project 072904-01

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 B1-27 of B43



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.- FR0O72904-01E

Band 2 5250~5350MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11n HT40 CH62 5310

Horizontal

Vertical

Peak

Avg.

Date: 202009-11 el (4B Date: 202009-11

1300) 1300
1200) 1200
1100) 00|
1000) 1000
909 90|
800 PERK[U) 200 - PEAK[UNID |
oo AU e oo UL L FLRLL UL L .
600 VG54 609 AVG 54
500 T 3 500) i 2
400) 400
300 300
200 200)
100 100]

000 4000.6000.8000. 12000, 16000, 70000, _ 24000,  28000. 52000 36000, 4001 000 4000.6000.8000. 12000 16000.  20000. 24000, 28000, 52000.  36000. 40000

site
Condition
Detector
Project

£ 03CHI5-HY
+PEAK(UNTT) 3m 9120D_15_1620 HORTZONTAL
+Peak

:072904-01

Frequency (MH2)

Site 03CHI5-HY
Condition

Defector

Project 072904-01

Frequency (MHz)

PEAK(UNTI) 3m 9120D_15_1620 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 B1-28 of B43



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.- FR0O72904-01E

Band 2 5250~5350MHz

WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11ac VHT80 CHS58 5290MHz

Horizontal

Vertical

Peak

Avg.

Date: 202009-11

oo AU e

PERK[U)

AVG 54

100

z

site
Condition
Detector
Project

1000 4000.6000.8000.

£ 03CHI5-HY
+PEAK(UNTT) 3m 9120D_15_1620 HORTZONTAL
+Peak

:072904-01

2000, 16000, 20000. 24000 28000  52000.  3000. 400

Frequency (MH2)

Date: 202009-11

1300
1200
o
1000
90
50

oo UL L FLRLL UL L .

60|

PEAK[UNID |

AVG 54

504
40
300
200
100

site
Condition
Detector
Project

000 4000.6000.8000.

03CHI5-HY

2000, 16000 20000 24000 28000, 52000  36000. 40000

Frequency (MHz)

PEAK(UNTI) 3m 9120D_15_1620 VERTICAL

072904-01

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 B1-29 of B43



ssamonias. FCC RADIO TEST REPORT Report No. : FR072904-01E

Band 3 - 5470~5725MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11n HT20 CH140 5700MHz

1 Horizontal Fundamental

) @Buvim) Date: 20200809 ol 0B Date: 20200909
1300 1300
1200 1200)
1109 — 09
10001/ 1000)
s00 90|
300 a0
700) PEAK_BEWM. B3] oo UT LT LA peAkuID)
4
0 oy Y A 9 Al
500 50 e h
400) a00fprrmir s
300 300
200 20|
100 00|
3 5700 w0 B 5750 57605765 00 7000 3000 000 5000 5000 7000
Frequency (WHz) Frequency (WH2)
site $03CHIS-HY site 03CHI5-HY
Condition +PEAK_BE(UNTT)_B3 3m 9120D_15_1620 HORTZONTAL Condition PEAK(UNIT) 3m 91200_15_1620 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project +072904-01 Project 072904-01

TEL : 886-3-327-3456 Page Number : B1-30 of B43
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR072904-01E

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11n HT20 CH140 5700MHz

1 Vertical Fundamental

A (6Buvim) Date: 2020.09.09 evel (@Buvim) Date:2020.09.09
1300 1300
1200 1200
1109 ol
100.0| G = 100.0/
0o s0q)
500 80
700] — e -PEAK_BE( B3, 700 A== ] H = PEAKWA)
500 60
IR NN
500 09/ oy T LT
400 200l pretoAbi
300 300
209 200
109 100
3 S0, s &0, s, 740 S50, 57605765 000 2000, 3000 000 5000 000, 7000
Froquency (MHz) Froquency (MH:)
Site :03CH15-HY Site. 03CHI5-HY
(Condition : PEAK_BE(UNIT)_B3 3m 9120D_15_1620 VERTICAL Condition PEAK(UNLT) 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHzZ SWT:Auto
Detector :Peak Detector Peak
Peak . Project :072904-01 Project 072904-01

TEL : 886-3-327-3456 Page Number : B1-31 of B43
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072904-01E

Band 3 5470~5725MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11n HT40 CH134 5670MHz - L

Horizontal

Fundamental

Avg.

Frequency (MHz)

Site $03CHIS-HY.

Condition + AV6_BE(UNIT)_B3 3m 9120D_15_1620 HORTZONTAL
+ RBW:1000.000KHZ VBW:1000KHZ SWT:Auto

Detector +Peak

Project :072904-01

Left blank

) @Buvim) Date: 20200809 ol 0B Date: 20200909
1300 1300
1200 1200)
1109 09
- il
: rr
300 / k a0
700) oo T PEAK(UN)
500 T M” il e0| = gy

e 500) e
400 400y
300 300
200 20|
100 00|
550 5360, 5400, 5420, 5440, 5450. 5480, 5500 5520, 5540. 5550, 5560, 5500, 5620, 5640, 5650, 5880.57 00 7000 3000 000 5000 5000 7000
Frequency (WHz) Frequency (WHz)
site $03CHIS-HY site 03CHI5-HY
Condition +PEAK_BE(UNTT)_B3 3m 9120D_15_1620 HORTZONTAL Condition PEAK(UNIT) 3m 9120D_15_1620 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto

Derector +Peak Detector Peak

Peak Project +072904-01 Project 072904-01

A @Bvim) Date: 2020.08.09
1300
1209
1109
1009
500
500
700)
60 /
500 T
g e
300
200
100
350 5360, 5400, 5420, 5440, 5460. 5480, 5500, 5520, 5540. 5560, 5580, 5600 620, 5540, 5660, 5680.57

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 B1-32 of B43



ssamonias. FCC RADIO TEST REPORT

Report No.

: FR0O72904-01E

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11n HT40 CH134 5670MHz - R
1 Horizontal Fundamental
o e
903 / \
e / Yo, e s o]
e T MMWW
WL
Condition : PEAK_BE(UNIT)_B3 3m 9120D_15_1620 HORIZONTAL
RO T000D00KE VoW 3000 D00k WAt
Detector : Peak
Peak oes Lorasonar Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 B1-33 of B43



ssamonias. FCC RADIO TEST REPORT Report No. : FR072904-01E

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11n HT40 CH134 5670MHz - L

1 Vertical Fundamental
o mo
- i
00—} f,/’/ \n L R L e L S S S I PEAK(UNIY,
00
‘ s 50 ETS——— —
amactstmd Aok

00| 40.0fyhes bl
oy

0S50S0 S Ak, A0 A 5520 55 A 50500 570 B8A0 5660 570 o0 o0 o0 o0

vy v ooy )
Site :03CH15-HY Site. 03CH15-HY
Condition : PEAK_BE(UNIT)_B3 3m 9120D_15_1620 VERTICAL Condition PEAK(UNIT) 3m 9120D_15_1620 VERTICAL
RBW-I000.000KH 1z VBWA3000000kHz SWT-Auto REW-L000.000KH2 VBV 3000000KHz SWT-Auto
Detector Peak Detector Peak
Peak Project :072904-01 Project 072904-01

o
%0 “VT
70.0( !
00
509 - _///
40.0[ 1
]

R S S S S S S S T
sie ocHiBHY
Condition : AV6_BE(UNIT)_B3 3m 9120D_15_1620 VERTICAL

: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector : Peak
Avg. o Lorsosor Left blank

TEL : 886-3-327-3456 Page Number : B1-34 of B43
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No.

: FR0O72904-01E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11n HT40 CH134 5670MHz - R

1 Vertical Fundamental
s0q
e
o
g e s o]
a0l i Mo
WM MM"‘&MA
s
Condition : PEAK_BE(UNIT)_B3 3m 9120D_15_1620 VERTICAL
RO T000D00KE VoW 3000 D00k WA
Detector : Peak
Peak e Lorzosor Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 B1-35 of B43



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072904-01E

Band 3 5470~5725MHz

WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH106 5530MHz - L

Horizontal

Fundamental

s oot 20200549
O
e/ \».\
RN -
W )

Site
Condi

Frequency (MHz)
:03CHIS-HY
ition +PEAK_BE(UNTT)_B3 3m 9120D_15_1620 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector +Peak

Peak o Lorshoso1

Date: 20200909

1304
1200)
1100
1004)
904
504
7o0] peakuND)
600 i
T
b A AR
Y ErmT—
304
204
100
00 7000 T 000 5000 5000 7000
Frequency (HHz)
Site 03CHI5-HY
Condition PEAK(UNII) 3m 9120D_15_1620 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak
Project 072904-01

A (@Buvim) Date: 20200908

site

350 5360, 5400, 5420 5440, 5460, 5430, 5500, 5620 5540, 5560, 5500, 5600 5620
Frequency (MH2)

$03CHIS-HY.

Condition + AV6_BE(UNIT)_B3 3m 9120D_15_1620 HORTZONTAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Detector

Avg. s Laradonan

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 B1-36 of B43



ssamonias. FCC RADIO TEST REPORT Report No. : FR072904-01E

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH106 5530MHz - R

1 Horizontal Fundamental
s0q
100.0| (ﬂm»wv*‘*w
o [
a0 1
700 | / PEAK_BE(UNI)_B3
08 ) M
s

y (hhz)

Site +03CHIS-HY

Condition + PEAK_BE(UNII)_B3 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak e Left blank

TEL : 886-3-327-3456 Page Number : B1-37 of B43
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR072904-01E

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH106 5530MHz - L

1 Vertical Fundamental

A (¢Buvim) Date: 2020.09.09 evel (Buvim) Date:2020.09.09
1300 1300
1200 1200
1109 ol
1000 — 1000
900 904
300 80
o ——f———— ool W A PrAKUN]
500 — J Lo 60
S0t 509 gt RSP B
400 Y E—
300 300
209 200
109 100
350 5300, 5400, 5420, 5440 5460, 5480, 5500, 5520, 5540 5560 5580, 5600, 5620 000 2000, 3000 000 5000 000, 7000
Frequency (MHz) Frequency (MHz)
site +03CHI5HY Site 03CHIS-HY
Condition + PEAK_BE(UNII)_B3 3m 9120D_15_1620 VERTICAL Condition PEAK(UNL) 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHzZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :072904-01 Project 072904-01
1 (@Buvim) Date: 2020.09.09
1300
1200
1109
1000
s00 e
] s
700 Y

/
" Tl L\

(1 D S Sy S

409
309
200
100
350 5300, 5400 5420 5440 5460 5480, 5500, 5520, 5540, 5560 5500 5600, 5620
Frequency (MHz)
site +03CHI5-HY
Condition + AV6_BE(UNIT)_B3 3m 9120D_15_1620 VERTICAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg. e Left blank

TEL : 886-3-327-3456 Page Number : B1-38 of B43
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR072904-01E

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH106 5530MHz - R

1 Vertical Fundamental
s0q
el
o
SERAN .
700 PEAK_BE(UNI)_B3.
- - ‘
snn“'
s

y (hhz)

Site +03CHIS-HY

Condition + PEAK_BE(UNII)_B3 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak e Left blank

TEL : 886-3-327-3456 Page Number : B1-39 of B43
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No

.- FR0O72904-01E

Band 3 - 5470~5725MHz

WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Band 3 5470~5725MHz Harmonic @ 3m

ANT 802.11n HT20 CH140 5700MHz

1 Horizontal

Vertical

A @Buvim) Date: 202009-11

PERK[U)

oo AU e

600 AVG 54

000 4000.6000.8000. 12000, 16000. 70000, _ 24000, 28000. 52000 36000, 4001
Freauency (MH2)

site £ 03CHI5-HY
Condition + PEAK(UNII) 3m 9120D_15_1620 HORIZONTAL
Peak Detector +Peak
Project :072904-01

Avg.

Date: 202009-11

1300
1200
o
1000
90
50

oo UL L FLRLL UL L .

60|

PEAK[UNID|

AVG 54

504
40
304
200
100

site
Condition
Detector
Project

000 4000.6000.8000. 12000 16000.  20000. 24000, 28000, 32000

Frequency (MHz)
03CHI5-HY

PEAK(UNTI) 3m 9120D_15_1620 VERTICAL
Peak

072904-01

36000, 40000

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 B1-40 of B43



ssamonias. FCC RADIO TEST REPORT

Report No

.- FR0O72904-01E

Band 3 5470~5725MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI

Band 3 5470~5725MHz Harmonic @ 3m

ANT

802.11n HT40 CH134 5670MHz

Horizontal

Vertical

Peak

Avg.

Date: 202009-11

oo AU e

PERK[U)

AVG 54

100

site
Condition
Detector
Project

£ 03CHI5-HY
+PEAK(UNTT) 3m 9120D_15_1620 HORTZONTAL
+Peak

:072904-01

000 4000.6000.8000. 12000, 16000. 70000, _ 24000, 28000. 52000 36000, 4001

Frequency (MH2)

Date: 202009-11

1300
1200
o
1000
90
50

oo UL L FLRLL UL L .

60|

PEAK[UNID |

AVG 54

504
40
300
200
100

Site

000 4000.6000.8000. 12000 16000.  20000. 24000, 28000, 32000
Frequency (MHz)

03CHI5-HY

Condition PEAK(UNTI) 3m 9120D_15_1620 VERTICAL

Defector
Project 072904-01

36000, 40000

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 B1-41 of B43



ssamonias. FCC RADIO TEST REPORT

Report No.

: FR0O72904-01E

Band 3 5470~5725MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI

Band 3 5470~5725MHz Harmonic @ 3m

ANT

802.11ac VHT80 CH106 5530MHz

Horizontal

Vertical

Peak

Avg.

Date: 202009-11

oo AU e

PERK[U)

AVG 54

100

site
Condition
Detector
Project

1000 4000.6000.8000.

2000 16000 70000 24000, 28000. 52000 36000 4001

Frequency (MH2)

£ 03CHI5-HY
+PEAK(UNTT) 3m 9120D_15_1620 HORTZONTAL
+Peak

:072904-01

Date: 202009-11

1300
1200
o
1000
90
50

oo UL L FLRLL UL L .

60|

PEAK[UNID |

AVG 54

504
40
300
200
100

Site 03CHI5-HY

000 4000.6000.8000. 12000, 1601

Frequency (MHz)

Condition PEAK(UNTI) 3m 9120D_15_1620 VERTICAL

Defector
Project 072904-01

20000, 24000 78000, 32000, 36000. 40000

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 B1-42 of B43



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072904-01E

Emission below 1GHz

5GHz WIFI 802.11ac VHT80 (LF)

WIFI

5GHz WIFI

ANT

802.11ac VHTS80 LF

Horizontal

Vertical

QP/
Peak

Date: 20200812

sna|—]]

285 2

EYE

S=iE

site
Condition
Detector
Project

0100, 300, 40 50 s00. 700 800. 900, 1o

:03CHI5-HY.
+ QP 3m BILOG_15_41912 HORTZONTAL

Frequency (MHz)

Date: 20200912

ap|

5

At
[WWNW
%0 T

QP 3m BILOG_15_41912 VERTICAL

ED 0. 900, 1000

Frequency (MHz)

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 B1-43 of B43



FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR072904-01E

Band 1 - 5150~5250MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11n HT20 CH36 5180MHz

2 Horizontal Fundamental

) @Buvim) Date: 20200809 ol 0B Date: 20200909
1300 1300
1200 1200)
1109 09 H
1009 1000)
s00 90|
300 a0
700) 704 peaku
609 1 o0
e L 50.0| e e
409 P i
300 300
200 20|
100 00|
5030, 5050 5070, 5090, 510 130 5150 5170 5190 5210 5230 52 00 7000 3000 000 5000 5000 7000
Frequency (WHz) Frequency (WH2)
site $03CHIS-HY site 03CHI5-HY
Condition :PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL Condition PEAK(UNT) 3m 9120D_15_1620 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Derector eak Detector eal
Peak Project +072904-01 Project 072904-01

A (@Buvim) Date: 20200908

ay o

a

S SRS e S 5 S0 S
Feaeres
e oy
Condition + AV6_BE_54 3m 9120D_15_1620 HORIZONTAL
ROV OO 000Kz VEWL000Ks SWT-Auo

Detector +Peak

Avg. poject -07250401 Left blan

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: B2-1 of 40



ssamonias. FCC RADIO TEST REPORT

Report No. : FR072904-01E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT20 CH36 5180MHz

Vertical

Fundamental

Peak

A (@BuVim) Date: 202009.09

L \WNWWM«MW

Site
Condition

Detector
Project

5030. 5050 5070 5090. 5110. 5130 5150, 5170, 5190, 5210, 5230 5260
Frequency (1Hz)
+03CHIS-HY
+PEAK_BE_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
+Peak
:072904-01

evel (@8

Date: 2020.09.09

1
1000
900
800)
00— —— Pk
s00) easd]

e
R —

- it
100t |

Site
Condition

Detector
Project

2000, 3000, 4000, 5000,
Frequency (MHz)
03CHI5-HY

PEAK(UNII) 3m 9120D_15_1620 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak

072904-01

Avg.

A (@BuVim) Date: 2020.09.09

Site
Condition

Detector
Project

5030, 5050 5070, 5090. 5110, 5130 5150, 5170, 5190, 5210, 5230 5260
Froquency (1Hz)
+03CHI5-HY
: AV6_BE_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto
:Peak
:072904-01

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: B2-2 of 40



ssamonias. FCC RADIO TEST REPORT Report No. : FR072904-01E

Band 1 5150~5250MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11n HT40 CH38 5190MHz - L

2 Horizontal Fundamental

A @BuVim) Date: 20200909 el (a8 Date: 20200909
1300) 1300
1200) 1200
1100) 00|

1000) 1000
909 90|
s00) s00)
700) ] oo UT T T L0 7 L Tl e
600)  mr e 60|

] )
0.0 bt e s00) e ——_—

00| Y, IO

300 304

200 204

100 100

030, 5050, 5070, 5090, V0. 51305150 5170 5190 6210, 5230 5a 00 7000 T 000 5000 5000 7000
Frequency (HHz) Frequency (WHn)
site +03CHIS-HY site 03CHI5-HY
Condition + PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL Condition PEAK(UNT) 3m 9120D_15_1620 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector +Peak Detector Peak

Peak Project +072904-01 Project 072904-01

A (@Buvim) Date: 20200908

s00
s00)
700)
509

500 1 B

5030 5050 5070 5000, 5110, 510, 5150, 5170, 5190, 5210, 5230 52
Frequency (MH2)
Site $03CHIS-HY.
Condition + AV6_BE_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto
Detector

Avg . Project oesoaon Left blan k

TEL : 886-3-327-3456 Page Number : B2-3 of 40
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR072904-01E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT40 CH38 5190MHz - R

Horizontal

Fundamental

A (@BuVim) Date: 202009.09
1300)
1200)
109
1000 Y™
900
00 PERK_BE |74

DN

Site

180 5210, 5230 5250, 5270, 52%0.
Fr

310 5330 5350, 5970,
requency (MHz)

)
+03CHIS-HY

Condition +PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

5390, 5410, 5430, 5460

Detector +Peak
Peak ot -orzs0a0n Left blan
i
90.0f B
g
o
b Lo -
[ L R
e —
g
e
site oscHi5 HY
Condition : AV6_BE_54 3m 9120D_15_1620 HORIZONTAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector : Peak
Avg. Pt 07290401 Left blan

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: B2-4 of 40



ssamonias. FCC RADIO TEST REPORT Report No. : FR072904-01E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11n HT40 CH38 5190MHz - L

2 Vertical Fundamental

A (6Buvim) Date: 2020.09.09 evel (Buvim) Date: 2020.09.09
1300 1300
1200 1200
1109 ol
1000 oy 100.0|
900 904
300 80
700 ool W P e peaun
500 Lol 60

500 bt
400 400
300 300
209 200
109 100
00 5030, 500. 5070. 5090, 5M0. 5130, 5150 5170, 5190, 5210 5230 5260 000 2000, 3000 000 5000 000, 7000
Freaquency (MHz) Frequency (MHz)
site +03CHI5HY Site 03CHI5-HY
Condition + PEAK_BE_74 3m 91200_15_1620 VERTICAL Condition PEAK(UNL) 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHzZ SWT:Auto

Detector Peak Detector Peak

Peak Project :072904-01 Project 072904-01

A (@Buvim) Date: 2020.09.00

1300)
1200)
10

400)
300
209
109
00 5030. 5050 5070 5090, 510, 5130, 5150 5170 5190, 5210. 5230, 5260
Froquency (1Hz)
Site +03CHI5-HY
Condition : AV6_BE_54 3m 9120D_15_1620 VERTICAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg. e Left blank

TEL : 886-3-327-3456 Page Number : B2-5 of 40
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. :

FR072904-01E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT40 CH38 5190MHz - R

Vertical

Fundamental

A (@BuVim) Date: 202009.09
1300)
1200)
109
mnnw'V”“*\
900
00 PERK_BE |74
709

500 L

500 e e SO BN DU SO OO P
400)
300
209
109

0G0 S %0 S 0. S B0 S Sn. S S0 s si

Avg.

Site
Condition

Detector
Project

+03CHI5-HY
: AV6_BE_54 3m 9120D_15_1620 VERTICAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto
:Peak
:072904-01

e oy
Condition : PEAK_BE_74 3m 9120D_15_1620 VERTICAL
RBWI006000KHz W 3000000z SWT-Auto
Detector :Peak
Peak ot -orzs0a0n Left blan
00
—
.
600 AVG_BE[54]
il
— L
g

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: B2-6 of 40



FCC RADIO TEST REPORT

Report No. : FR072904-01E

Band 1 5150~5250MHz

WIFI 802.11ac VHTS0 (Band Edge @ 3m)

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH42 5210MHz - L

Horizontal

Fundamental

Date: 20200909

ESSE

Sl " L

5030 5050 5070 5000, 5110. 510, 5150, 5170, 5190. 6210. 5230 52

Frequency (1)

Date: 20200909

o UT T ST LU

PEAKUNI

T

P e

3000. 5000.

4000,
Frequency (MHz)

site $03CHIS-HY
Condition +PEAK_BE_74 3m 91200_15_1620 HORIZONTAL PEAK(UNIT) 3m 9120D_15_1620 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Derector +Peak
Peak Project +072904-01 072904-01
Date: 20200809

1300

1209

1109

1009

a0 ——

500

700)

500

| X

500

apgfm————

300

200

100

5030, 5050 5070, 5090, 510 5130 B0 5170, 5190 E210. 5230 52
Frequency (WHz)
site $03CHIS-HY
Condition + AV6_BE_54 3m 9120D_15_1620 HORTZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector Peak
Avg. S Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: B2-7 of 40




ssamonias. FCC RADIO TEST REPORT

Report No. : FR072904-01E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH42 5210MHz - R

Horizontal

Fundamental

Peak

A (@BuVim)

Date: 2020.09.09

1000) AR

\M‘\ PEAK_BE74

Site
Condition

180 5210, 5230 5250, 5270, 52%0.
Fr

+03CHIS-HY
+PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL

10, 5330, 5350. 5370, 5390 5410, 5430 5460
y ()

T
requency (M)

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector
Project

+Peak
:072904-01

Left blank

Avg.

A (@BuVim)

Date: 202009.09

1300
1200
1109
1000

B e

s00)
700

500
400)

209
109

5

A6 _BE[54]

S ;

Site
Condition

180 5210, 5230 5250, 5270, 5290,
Fre

+03CHI5-HY
: AV6_BE_54 3m 9120D_15_1620 HORIZONTAL

10, 5330, 5350, 5370, 5390 5410 5430 5460
y ()

T
roquency (i)

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Detector
Project

:Peak
:072904-01

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: B2-8 of 40



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072904-01E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH42 5210MHz - L

Vertical

Fundamental

) @Buvim) Date: 2020.09.09 evel (@Buvim) Date: 2020.09.09
1300 1304
1200 1200)
1100 1100 ;
1000 o e — 1004)
s00 r 500
300 800
700) + 700 A== ] H [‘,W*MML
500 604
WUWWWMW 500) R et
e oA S N
prE——
40.0| 0.0} et b
300 300
200 200
100 104
00 S030. 5050, 5070, S0%0. 0. 5130 5150, 5170 5190, 210 5230, 5200 000 Z000. 3000 00, 5000, 000, 7000
Frequency (HH:) Froquency (MH:)
Site :03CH15-HY Site. 03CHI5-HY
(Condition :PEAK_BE_74 3m 9120D_15_1620 VERTICAL Condition PEAK(UNLT) 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Detector :Peak Detector Peak
Peak Project :072904-01 Project 072904-01
) @Buvim) Date: 2020.08.09
1300
1200
1100
1000
900 Y
s09)
700
509 \
50l e
U
400
300
200
100
0 S0, 5050, 5070, 5090 110, 5130150, 5170 190, 6210 6230, 5200
Frequency (HHs)
site +03CHIS-HY
Condition : AV6_BE_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector :Peak
Avg. Pt 07290401 Left blan

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: B2-9 of 40



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072904-01E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH42 5210MHz - R

Vertical

Fundamental

A (@BuVim)

Date: 2020.09.09

e M
509
500
700
500

"
50 LT R S ——"

PERK_BE |74

180 5210, 5230 5250, 5270, 5290 531
Fr

Site +03CHIS-HY

Condition +PEAK_BE_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

T
requency (

0. 5930 5350, 5370. 5390. 5410, 5430, 5460
y (z)

Avg.

Detector : Peak
Peak Project 07290401 Left blan

. oot 20200509

w0

w0

o

10

90.0f~ Ty

w00

700

509 N e Bst

500 R ey

400)

300

209

109

180 5210, 5230 5250 5270, 5290, 5310. 5330, 5350, 5370, 5390, 5A10. 5430. 5460
Froquency (MHz)
Site +03CHI5-HY
Condition : AV6_BE_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Detector :Peak

Project :072904-01

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 B2-10 of 40



ssamonias. FCC RADIO TEST REPORT Report No

.- FR0O72904-01E

Band 1 - 5150~5250MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11n HT20 CH36 5180MHz

2 Horizontal Vertical

Avg.

s0d

wog

o

800 PEAK[UNI) 00 . PEAK(UNID |

ooMWTTHL_ AW e one by oo LTI MU L T 1 E . )

809 AVG 54 09 AV 54|

g ;
TS i oo T oo

Site 1 03CHI5-HY Site 03CHI5-HY

Condition : PEAK(UNIT) 3m 9120D_15_1620 HORIZONTAL Condition PEAK(UNII) 3m 9120D_15_1620 VERTICAL

Peak Dorecror ek
Project :072904-01 Project 072904-01

TEL : 886-3-327-3456 Page Number
FAX : 886-3-328-4978

: B2-11 of 40



ssamonias. FCC RADIO TEST REPORT Report No

.- FR0O72904-01E

Band 1 5150~5250MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11n HT40 CH38 5190MHz

2 Horizontal Vertical

Avg.

s0d

1wog

o

800 PEAK[UNI) 00 . PEAK(UNID|

ooMWTTHL_ AW e one by oo LTI MU L T 1 E . )

809 AVG 54 09 AV 54|

50.0f 1 50,0/ =
TS i oo T oo

Site 1 03CHI5-HY Site 03CHI5-HY

Condition : PEAK(UNIT) 3m 9120D_15_1620 HORIZONTAL Condition PEAK(UNII) 3m 9120D_15_1620 VERTICAL

Peak Doretror ek
Project :072904-01 Project 072904-01

TEL : 886-3-327-3456 Page Number
FAX : 886-3-328-4978

1 B2-12 of 40



ssamonias. FCC RADIO TEST REPORT

Report No. : FR072904-01E

Band 1 5150~5250MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11ac VHT80 CH42 5210MHz

Horizontal

Vertical

Peak

Avg.

Date: 20200812

oo AU e

PERK[U)

AVG 54

100

T 2

site
Condition
Detector
Project

000 4000.6000.8000. 12000, 16000, 70000 _ 24000,  28000. 52000 36000, 4001

Frequency (MH2)

£ 03CHI5-HY
+PEAK(UNTT) 3m 9120D_15_1620 HORTZONTAL
+Peak

:072904-01

el (4B Date: 20200812

1300
1200
o
1000
90
50

oo UL L FLRLL UL L .

60|

PEAK[UNID |

AVG 54

504
40
300
200
100

Site

Condition PEAK(UNTI) 3m 9120D_15_1620 VERTICAL

Defector
Project 072904-01

000 4000.6000.8000. 12000 16000.  20000. 24000, 28000, 52000.  36000. 40000
Frequency (MHz)

03CHI5-HY

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : B2-13 of 40



ssamonias. FCC RADIO TEST REPORT

Report No. : FR072904-01E

Band 2 - 5250~5350MHz

WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11n HT20 CH64 5320MHz

2 Horizontal

Fundamental

A @Buvim) Date: 20200909

909 /
s00) PERK_BE 74

300 5330, 5350. B 5430, 5450, 54

B 5390,
Frequency (H2)
Site $03CHIS-HY
Condition +PEAK_BE_74 3m 9120D_15_1620 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector

+Peak
Peak Project +072904-01

Date: 20200909

1300
1200
o
1000
90
50

700 UL T 1 PEAK(UNI)
60| s
s00]

400)

300

200)

100]

000 2000. 3000. 4000, 5000. 5000. 7000
Frequency (MHz)
Site 03CHI5-HY
Condition PEAK(UNTI) 3m 9120D_15_1620 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector eal
Project 072904-01

. oo 20200808
1500
1200
109
1000 e
90.0f [
w0}
700/

/
won) / e i 54
500
1
300
209
109

o T I I TR T

easency i)
site 03cHIs Y
Condition : AV6_BE_54 3m 9120D_15_1620 HORIZONTAL
{ RBWHI000.000KHz VBW:LOOOKHz SWT:Auto

Detector +Peak

Avg . Project :072904.01

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 B2-14 of 40



ssamonias. FCC RADIO TEST REPORT Report No. : FR072904-01E

WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11n HT20 CH64 5320MHz
2 Vertical Fundamental
00 PEAK_BE 74 809
ool Y roof =R seuu)
s00)/ Y, 604 -
50.0) ’M"”“‘M“ i = 50,0 T ——— e o
40.0| 4n.nM
s
I - T
Site :03CH15-HY Site. 03CHI5-HY
(Condition :PEAK_BE_74 3m 9120D_15_1620 VERTICAL Condition PEAK(UNLT) 3m 9120D_15_1620 VERTICAL
ROWH00000KH VOWS030000KHs SWT Ao ROWH000000kH VBVEG00000KH: SWT Auto
Detector Peak Detector Peak
Peak Project :072904-01 Project 072904-01
o]
sog
s00) /
600 AVG_BE 54
500/ T
g
T v 1
Condition : AV6_BE_54 3m 9120D_15_1620 VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector :Peak
Avg. o Lorsosor Left blank

TEL : 886-3-327-3456 Page Number : B2-15 of 40
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR072904-01E

Band 2 5250~5350MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11n HT40 CH62 5310 - L

2 Horizontal Fundamental

A @BuVim) Date: 20200909 el (a8 Date: 20200909
1300) 1300
1200) 1200
1100) 00|
1000) e 1000
909 90|
s00) s00)

700) m.n‘!.l_!_!ﬂ_l'\'u_l_\_u_l—u—l#,_lw
600) 609 I e

o4 T
400 Y F———
309 300
209 200
100 100
5030, 5050, 5070. 5090, 5110, 5150, 5150. 5170, 5190, 5210. 5230, 5250, 5270, 5290, 5310, 5340 000 700, 5000 000 ED 000 7000
Frequency (HHz) Frequency (WHn)

site +03CHI5-HY site 03CHIS-HY
Condition +PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL Condition PEAK(UNT) 3m 9120D_15_1620 HORTZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector +Peak Detector Peak

Peak Project +072904-01 Project 072904-01

A (@Buvim) Date: 20200908

5030, 5050, 5070. 5090, 5110, 5130. 5150, 5170. 5190, 5210, 5230, 5250, 6270, 5290, 5310, 5340
Frequency (MH2)
Site $03CHIS-HY.
Condition + AV6_BE_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto
Detector

Avg . Project oesoaon Left blan k

TEL : 886-3-327-3456 Page Number : B2-16 of 40
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR072904-01E

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11n HT40 CH62 5310 - R

2 Horizontal Fundamental

A (@BuVim) Date: 202009.09

1000) e,

900
809 PERK_BE 74
709
s00) 1
et SN RN I S|

220 5250, 5270, 5290 5310, 5390, 5350 5970, 5390, 5410, 5430, 5460
Frequency (Mz)

Site +03CHIS-HY
Condition +PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak e Left blank

A (@BuVim) Date: 2020.09.09

1300
1200
1109
1000

s00) !
s00)
700
600 AVG_BE_54]
500
e N

400)
300
209
109
20 5250, 5270, 5290 6310, 5390, 5350 5370, 5300, 5410, 5430, 5460
Frequency (Hz)
Site +03CHI5-HY
Condition : AV6_BE_54 3m 9120D_15_1620 HORIZONTAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg. e Left blank

TEL : 886-3-327-3456 Page Number : B2-17 of 40
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR072904-01E

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11n HT40 CH62 5310 - L

) @Bvim) Date: 2020.08.09 evel(Buvim) Date: 2020.09.09
1300 1304
1200 1200)
1100 1100
1000 1004)
909) 904
300 800
700) 700 A== ] H et —peakwin|
500 604
S00hhrs r 509 TS I—— L
40.0| 40.0| WM
300 300
200 200
100 104
00 5030, 5050. 5070, 5090 5110, 5130, 5150. 5170, 5190. 5210, 5230, 5250, 5270, 5260, 510 5940 000 Z000. 3000 00, 5000, 000, 7000
requency (HH:) Frequency (H)
Site :03CH15-HY Site. 03CHI5-HY
(Condition :PEAK_BE_74 3m 9120D_15_1620 VERTICAL Condition PEAK(UNLT) 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Detector :Peak Detector Peak
Peak Project :072904-01 Project 072904-01
) @Buvim) Date: 2020.09.09
1300
1200
1100
1000
900 —
s09)
700
509
50l —
400
300
200
100
00 5030, 5050. 5070, 500, 110, 5130, 5150. 5170, 5190, 5210, 5230, 5250, 5270 5290, 510 540
requency (HH:)
site +03CHIS-HY
Condition : AV6_BE_54 3m 9120D_15_1620 VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector :Peak
Avg. o orzonor Left blan

TEL : 886-3-327-3456 Page Number : B2-18 of 40
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR072904-01E

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11n HT40 CH62 5310 - R

2 Vertical Fundamental

A (@BuVim) Date: 202009.09

1000) P
o v\
809 PERK_BE 74

Lz LY PP

220 5250, 5270, 5290 5310, 5390, 5350 5970, 5390, 5410, 5430, 5460
Frequency (Mz)

Site +03CHIS-HY

Condition +PEAK_BE_74 3m 9120D_15_1620 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak e Left blank

A (@BuVim) Date: 2020.09.09

1300
1200
1109
1000

oy ——
s00)
700
600 AVG_BE_54]

500 - L

P — [

300
209
109

20 5250, 5270, 5290 6310, 5390, 5350 5370, 5300, 5410, 5430, 5460
Frequency (Hz)

Site +03CHI5-HY

Condition : AV6_BE_54 3m 9120D_15_1620 VERTICAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg. e Left blank

TEL : 886-3-327-3456 Page Number : B2-19 of 40
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR072904-01E

Band 2 5250~5350MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH58 5290MHz - L

2 Horizontal Fundamental

1By bate: 20200809 e Date: 20200008
1304 1304
1204 1204
g 10
100 N —— 1004
%0 %0
: |k |
70.0| 700 PEAK(UNI |
o M/WW ! wd
ol 500] R
10 PPy B—r
304 30d
204 20d
100 10d
5055 5050 5976 5090 50 5150 5150 5110 5190 5240 5250, 260, 570 5290, 905540 0 F oo Tt o0 oo )
reauencs M recuency k)
Site 1 03CH15-HY Site 03CHI5-HY
Condition : PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL Condition PEAK(UNII) 3m 9120D_15_1620 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector +Peak Detector Peak

Peak Project +072904-01 Project 072904-01

A (@Buvim) Date: 20200908

%09 R BB
700
w / \

I .
509 7 ]

100

5030, 5050, 5070. 5090, 5110, 5130. 5150, 5170. 5190, 5210, 5230, 5250, 62710, 5290, 5310, 5340
Frequency (MH2)
Site $03CHIS-HY.
Condition + AV6_BE_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector

Avg . Project oesoaon Left blan k

TEL : 886-3-327-3456 Page Number : B2-20 of 40
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR072904-01E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH58 5290MHz - R

Horizontal

Fundamental

Peak

A (@BuVim)

Date: 2020.09.09

e

1000) e
i FM
s00)

PERK_BE 74

'

WMMWW

Site
Condition

+03CHIS-HY
+PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL

220 5250, 5270, 5290 5310, 5390, 5350 5970, 5390, 5410, 5430, 5460

Frequency (Mz)

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector
Project

+Peak
:072904-01

Left blank

Avg.

A (@BuVim)

Date: 202009.09

\

e

AVG_BE_54]

Site
Condition

Detector
Project

+03CHI5-HY
: AV6_BE_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
:Peak
:072904-01

20 5250, 5270, 5290 6310, 5390, 5350 5370, 5390 5410,
Froquency (MHz)

()

S0 5460

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 B2-21 of 40



ssamonias. FCC RADIO TEST REPORT Report No. : FR072904-01E

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH58 5290MHz - L

) @Bvim) Date: 2020.09.09 evel (@Buvim) Date: 2020.09.09
1300 1304
1200 1200)
1100 1100
1000 e 1004)
909) 904
300 800
700) 700 A== ] H e ——eeakuun
500 Y 604
e =9 RO e
40.0| 4n.nWM
300 300
200 200
100 104
00 5030, 5050. 5070, 5090, 5110, 5130, 5150. 5170, 5190, 5210, 5230, 5250, 5270, 5260, 510 5940 000 Z000. 3000 00, 5000, 000, 7000
requency (HH:) Froquency (MH:)
Site :03CH15-HY Site. 03CHI5-HY
(Condition :PEAK_BE_74 3m 9120D_15_1620 VERTICAL Condition PEAK(UNLT) 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Detector :Peak Detector Peak
Peak Project :072904-01 Project 072904-01
) @Buvim) Date: 2020.09.09
1300
1200
1100
1000
a0 R e
w00 }
700
- ]
50l roreet.
e |
300
200
100
00 5030, 5050. 5070, 5090, 110, 5130, 5150. 5170, 5190, 5210, 5230, 5250, 5270, 5290, 510 540
requency (HH:)
site +03CHIS-HY
Condition : AV6_BE_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector :Peak
Avg. Pt 07290401 Left blan

TEL : 886-3-327-3456 Page Number 1 B2-22 of 40
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR072904-01E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH58 5290MHz - R

Vertical

Fundamental

Peak

A (@BuVim)

Date: 2020.09.09

PERK_BE 74

S==E

iy G,

Site

Condition

220 5250, 5270, 5290 5310, 5390, 5350 5970, 5390, 5410, 5430, 5460

Froquency (MHz)

+03CHIS-HY

+PEAK_BE_74 3m 9120D_15_1620 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak
Project :072904-01

Left blank

Avg.

A (@BuVim)

Date: 202009.09

EE=S

AVG_BE_54]

220 5250, 5270, 5290 6310, 5330, 5350
Froquency (M

()

5370 590, SAM0. 540 5460

Site +03CHI5-HY
Condition : AV6_BE_54 3m 9120D_15_1620 VERTICAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector :Peak
Project :072904-01

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 B2-23 of 40



ssamonias. FCC RADIO TEST REPORT

Report No

.- FR0O72904-01E

Band 2 - 5250~5350MHz

WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11n HT20 CH64 5320MHz

Vertical

Peak

Avg.

Date: 20200812 el (080 Date: 2020.08-12
1309 1300]
1209 1200)
1109 0,
1000 1000]
900 900
809 PEAK[UNI) 00 - PEAK(UNID |
200 I AR e e e A X LT e SRl Rl B E ) ESSNEm.
609 AVG 54 600 AVG 54
500 1 500 7
409 400)
300 300
200 200
109 109
1000 4000.6000.8000. 17000, 16000, 20000, 24000 28000, 32000 36000, 400 000 4000.6000.8000. 12000, 16000 70000, 24000, 78000, 32000 36000 40000
Freauency (MHD)
site +03CHI5-HY Site 03CHI5-HY
Condition +PEAK(UNTT) 3m 9120D_15_1620 HORTZONTAL Condition PEAK(UNIT) 3m 9120D_15_1620 VERTICAL
Detector +Peak Detector peak
Project :072904-01 Project 072904-01

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 B2-24 of 40



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR0O72904-01E

Band 2 5250~5350MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11n HT40 CH62 5310

Horizontal

Vertical

Peak

Avg.

Date: 20200812 el (4B Date: 20200812

1300) 1300
1200) 1200
1100) 00|
1000) 1000
909 90|
800 PERK[U) 200 - PEAK[UNID |
oo AU e oo UL L FLRLL UL L .
600 VG54 609 AVG 54
50 T = 500) E
400) 400
300 300
200 200)
100 100]

000 4000.6000.8000. 12000, 16000, 70000, _ 24000,  28000. 52000 36000, 4001 000 4000.6000.8000. 12000 16000.  20000. 24000, 28000, 52000.  36000. 40000

site
Condition
Detector
Project

£ 03CHI5-HY
+PEAK(UNTT) 3m 9120D_15_1620 HORTZONTAL
+Peak

:072904-01

Frequency (MH2)

Site 03CHI5-HY
Condition

Defector

Project 072904-01

Frequency (MHz)

PEAK(UNTI) 3m 9120D_15_1620 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 B2-25 of 40



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR0O72904-01E

Band 2 5250~5350MHz

WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11ac VHT80 CHS58 5290MHz

Horizontal

Vertical

Peak

Avg.

Date: 20200812

oo AU e

PERK[U)

AVG 54

100

2

site
Condition
Detector
Project

1000 4000.6000.8000.

£ 03CHI5-HY
+PEAK(UNTT) 3m 9120D_15_1620 HORTZONTAL
+Peak

:072904-01

2000, 16000, 20000. 24000 28000  52000.  3000. 400

Frequency (MH2)

Date: 20200812

1300
1200
o
1000
90
50

oo UL L FLRLL UL L .

60|

PEAK[UNID |

AVG 54

504
40
300
200
100

site
Condition
Detector
Project

000 4000.6000.8000.

03CHI5-HY

2000, 16000 20000 24000 28000, 52000  36000. 40000

Frequency (MHz)

PEAK(UNTI) 3m 9120D_15_1620 VERTICAL

072904-01

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 B2-26 of 40



ssamonias. FCC RADIO TEST REPORT Report No. : FR072904-01E

Band 3 - 5470~5725MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11n HT20 CH140 5700MHz

2 Horizontal Fundamental

) @Buvim) Date: 20200809 ol 0B Date: 20200909
1300 1300
1200 1200)
1109 e 09
1000/ 1000)
90.0) / 90.0)
800) a0
700) s o———— oo T REA(IME)
609 w”wgy 60 5
500 b ey 50 L
e
400) A00] o
300 1 300
200 1 20|
100 1 00|
3 5700 w0 5720 5730 5740 5750 57605765 00 7000 3000 000 5000 5000 7000
Frequency (WHz) Frequency (WH2)
site $03CHIS-HY site 03CHI5-HY
Condition +PEAK_BE(UNTT)_B3 3m 9120D_15_1620 HORTZONTAL Condition PEAK(UNIT) 3m 91200_15_1620 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project +072904-01 Project 072904-01

TEL : 886-3-327-3456 Page Number 1 B2-27 of 40
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR072904-01E

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11n HT20 CH140 5700MHz

2 Vertical Fundamental

A (6Buvim) Date: 2020.09.09 evel (@Buvim) Date:2020.09.09
1300 1300
1200 1200
1109 - ol
P
100.0| / ey 100.0|
" &
o
700 e PEAKBEWN.B)) 700 A== ] L = PEAKWA)
500 v 60
509 Al =0 PR ——ET L
00| Iy e
300 300
209 200
109 100
3 S0, s e s, 740 S50, 57605765 000 2000, 3000 000 5000 000, 7000
Froquency (MHz) Froquency (MH:)
Site :03CH15-HY Site. 03CHI5-HY
(Condition : PEAK_BE(UNIT)_B3 3m 9120D_15_1620 VERTICAL Condition PEAK(UNLT) 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHzZ SWT:Auto
Detector :Peak Detector Peak
Peak . Project :072904-01 Project 072904-01

TEL : 886-3-327-3456 Page Number : B2-28 of 40
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR072904-01E

Band 3 5470~5725MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11n HT40 CH102 5510MHz - L

2 Horizontal Fundamental

J By vate: 20200809 o g vate 20200809
1300 1304
1200 1200
10 10
1000) fanas 1000
a0 / 904
a00) w00l
P e e aNy, b, 700 e
500 X MM 600 {
[ U PR ARVARITS 500) e —
100 P Eee—
300 300
200 200
100 100
NN T o0 o0 o0 oo E oo Toto
Freqvency (M) frequency ()
Site 1 03CH15-HY Site 03CHI5-HY
Condition : PEAK_BE(UNII)_B3 3m 9120D_15_1620 HORIZONTAL Condition PEAK(UNII) 3m 9120D_15_1620 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector Peak

Peak Project +072904-01 Project 072904-01

A (@Buvim) Date: 20200908

500 E—— |
g
300
200
100
350 5360, 5400, 5420 5440, 5460, 5480 5500 5620, 5540, 5560 5o¢
Frequency (MH2)
Site $03CHIS-HY.
Condition + AV6_BE(UNIT)_B3 3m 9120D_15_1620 HORTZONTAL

+ RBW:1000.000KHZ VBW:1000KHZ SWT:Auto
Detector

Avg . Project oesoaon Left blan k

TEL : 886-3-327-3456 Page Number 1 B2-29 of 40
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR072904-01E

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11n HT40 CH102 5510MHz - R

2 Horizontal Fundamental
00
1000 r«”’lf'”“
o |
w .
o

y (hhz)

Site +03CHIS-HY

Condition + PEAK_BE(UNII)_B3 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak e Left blank

TEL : 886-3-327-3456 Page Number : B2-30 of 40
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR072904-01E

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11n HT40 CH102 5510MHz - L
2 Vertical Fundamental
100.0| jmakl 100.0|
i
700 b WJ L LY, e S e 1 L L v
09 1 WMM o .
50,0 bt A s0.0| e M«MMWM""M“"”M
o
Site :03CH15-HY Site. 03CH15-HY
Condition : PEAK_BE(UNIT)_B3 3m 9120D_15_1620 VERTICAL Condition PEAK(UNIT) 3m 9120D_15_1620 VERTICAL
RBWI000000K12 VOW-3000000k: SWT-Auto REWI00000042 VBW-3000000K 7 SWTAuto

Detector Peak Detector Peak

Peak Project :072904-01 Project 072904-01
. L
/
a0l A -
40.0| / 1
o
Condition : AV6_BE(UNIT)_B3 3m 9120D_15_1620 VERTICAL

: RBW:1000.000KHz VBW:1.000KHz SWT:Auto

Detector : Peak

Avg. o Lorsosor Left blank

TEL : 886-3-327-3456 Page Number : B2-31 of 40
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No.

: FR0O72904-01E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11n HT40 CH102 5510MHz - R

Vertical

Fundamental

Peak

Date: 2020.09.09

5
%WWM«. ST

PEAK_BE(N)_ B3

Site
Condition

Detector
Project

+03CHIS-HY
+ PEAK_BE(UNII)_B3 3m 9120D_15_1620 VERTICAL

5450 5480, 5500, 5520, 5540, 5560, 5580, 5600, 5620, 5640, 5660, 5680, 5700, 5720, 5740, 5765

y (hhz)

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
+Peak
:072904-01

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR072904-01E

Band 3 5470~5725MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11ac VHT80 CH106 5530MHz - L
2 Horizontal Fundamental
o
wog
e
wd
700| 1 1 PEAKUNI]
s00) B et :
PN
g
Condition : PEAK_BE(UNII)_B3 3m 9120D_15_1620 HORIZONTAL Condition : PEAK(UNIT) 3m 9120D_15_1620 HORIZONTAL
B ToON00KS VW S0 Bo0Rs Wty Ao 100000k Az Y5300 000K S Ao
Detector :Peak Detector :Peak
Peak Project 07290401 broject 07290401
00| [_AMT'
|
700 7
y \E
50.0| T 1. ' |
400 =
o T
Condition : AV6_BE(UNIT)_B3 3m 9120D_15_1620 HORIZONTAL
S RBVEL000000KHs VoW S 000K WAt
Detector : Peak
Avg. e omeoon Left blank
Setting 118

TEL : 886-3-327-3456 Page Number : B2-33 of 40
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR072904-01E

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH106 5530MHz - R

2 Horizontal Fundamental

A (BuVim) Date: 202009-10

900 [ \
it N

o
sie oy
Condition : PEAK_BE(UNIT)_B3 3m 9120D_15_1620 HORTZONTAL
R I000000K T VEW00000080s SWT Ava
Detector :Peak
Peak ot Lorasoacr Left blank

Setting 118

TEL : 886-3-327-3456 Page Number : B2-34 of 40
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR072904-01E

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH106 5530MHz - L

2 Vertical Fundamental

) (@Buvim) Date: 202009-10 ) (@BuVim) Date: 2020-09-10
1300 1300

1200 1200

00| 00|

1000

90.0/ Sesas s 90.0/

04 504

700) 700 T =T L = PEAK(U)
1

609) Ry 609

P DA P ! s00) e ——
00| 40.0] et

309 300

200 200

100 100

350 5300, 5400 5420 540 5460 5480, 5500, 5520, 5540, 5660 5500 5600, 5620 000 2000. 3000. 2000, 5000, 000, 7000
Froquency (MHz) Frequency (MHz)
Site +03CHI5HY Site +03CHI5-HY
Condition +PEAK_BE(UNIT)_B3 3m 9120D_15_1620 VERTICAL Condition +PEAK(UNIT) 3m 91200_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector : Peak Detector : Peak
Peak Project 07290401 Project 07290401
Setting 18 Setting 18
i et 2020010

w00

120

nd

100

X 1
T
400
309
209
100
350 5300, 5400 5420 540 5460 5480, 5500, 5520, 5540, 5660 5500 5600, 5620
Froquency (MHz)
Site +03CHI5-HY
Condition + AV6_BE(UNIT)_B3 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHZ SWT:Auto

Detector :Peak

Avg . Zre?:;; 07290401 Left blan k

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : B2-35 of 40



ssamonias. FCC RADIO TEST REPORT Report No. : FR072904-01E

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH106 5530MHz - R

2 Vertical Fundamental

el (dBuvim) Date: 20200910

1300
1200
o)
1000

PRSRES
900 7

300]

700/ PEAR_BE(U,_ 83,

s00] B RTINS S W
400
300]
200)
100]

5450 5400, 5500, 5520, 5540, 5560, 5500, 5600, 5620. 5640, 5660. 5600, 5700, 5720, 5740, 5765
Frequency (MHz)

Site 03CHI5-HY

Condition +PEAK_BE(UNIT)_B3 3m 9120D_15_1620 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Frinal Left blank

Setting 118

TEL : 886-3-327-3456 Page Number : B2-36 of 40
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No

.- FR0O72904-01E

Band 3 - 5470~5725MHz

WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Band 3 5470~5725MHz Harmonic @ 3m

ANT 802.11n HT20 CH140 5700MHz

2 Horizontal

Vertical

A @Buvim) Date: 20200812

PERK[U)

oo AU e

600 AVG 54

000 4000.6000.8000. 12000, 16000. 70000, _ 24000, 28000. 52000 36000, 4001
Freauency (MH2)

site £ 03CHI5-HY

Condition + PEAK(UNII) 3m 9120D_15_1620 HORIZONTAL
Peak Detector +Peak

Project :072904-01

Avg.

Date: 20200812

1300
1200
o
1000
90
50

oo UL L FLRLL UL L .

60|

PEAK[UNID|

AVG 54

504
40
304
200
100

site
Condition
Detector
Project

000 4000.6000.8000. 12000 16000.  20000. 24000, 28000, 32000

Frequency (MHz)
03CHI5-HY

PEAK(UNTI) 3m 9120D_15_1620 VERTICAL
Peak

072904-01

36000, 40000

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No.

: FR0O72904-01E

Band 3 5470~5725MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI

Band 3 5470~5725MHz Harmonic @ 3m

ANT

802.11n HT40 CH102 5510MHz

Horizontal

Vertical

Peak

Avg.

Date: 20200812

oo AU e

PERK[U)

AVG 54

100

site
Condition
Detector
Project

1000 4000.6000.8000.

2000 16000 70000 24000, 28000. 52000 36000 400}

Frequency (MH2)

£ 03CHI5-HY
+PEAK(UNTT) 3m 9120D_15_1620 HORTZONTAL
+Peak

:072904-01

Date: 20200812

1300
1200
o
1000
90
50

oo UL L FLRLL UL L .

60|

PEAK[UNID |

AVG 54

504
40
300
200
100

Site

000 4000.6000.8000. 12000 16000.  20000. 24000, 28000, 52000.  36000. 40000

Frequency (MHz)
03CHI5-HY

Condition PEAK(UNTI) 3m 9120D_15_1620 VERTICAL

Defector
Project 072904-01

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No

.- FR0O72904-01E

Band 3 5470~5725MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI

Band 3 5470~5725MHz Harmonic @ 3m

ANT

802.11ac VHT80 CH106 5530MHz

Avg.

g
800 PEAK(UD| 00 PERKIUNI|
70.0{TL T AU T T T v . o b 7o.|TLL] L AU T T T
o4l AVG 54 o0l AV 54|
50,0/ T 50,0/ T
Condition PEAK(UNII) 3m 9120D_15_1620 HORIZONTAL Condition : PEAK(UNIT) 3m 9120D_15_1620 VERTICAL
Peak
e Lorssonon e Lorssonon

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 B2-39 of 40



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072904-01E

Emission below 1GHz

5GHz WIFI 802.11n HT40 (LF)

WIFI

5GHz WIFI

ANT

802.11n HT40 LF

Horizontal

Vertical

QP/
Peak

Date: 20200812 el

Date: 20200912

sna|—]]

T

5

soof—T

0100,

site
Condition
Detector
Project

2 4 e
20—} NW
AT
14
571
o 0 a8 S0 G 70

2
Frequency (MHz)

:03CHI5-HY.

+ QP 3m BILOG_15_41912 HORTZONTAL

+Peak

:072904-01

site
Condition
Detector
Project

JF ATMW ﬂ‘ ket

T
0 100, 200,

03CHI5HY

QP 3m BILOG_15_41912 VERTICAL

Peak
072904-01

0. 700 80. 900, 1000
Frequency (MHz)

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : B2-40 of 40



ssamonias. FCC RADIO TEST REPORT Report No. : FR072904-01E

Band 1 - 5150~5250MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11n HT20 CH36 5180MHz

1+2 Horizontal Fundamental

) @Buvim) Date: 2020.08-10 ol 0B Date: 20200810
1300 1300
1200 1200) 4
1109 09
1009 1000)
: A
500 : e0| i\
P VU FOOVE PO A P RS, 7 AL 504 G s
100 g
300 300 1
200 20| 1
100 00|
5030, 5050 5070, 5090, 510 130 5150 5170, 5190 5210 5230 52 00 7000 3000 000 5000 5000 7000
Frequency (WHz) Frequency (WH2)
site $03CHIS-HY site 03CHI5-HY
Condition :PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL Condition PEAK(UNIT) 3m 91200_15_1620 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project +072904-01 Project 072904-01
A @Bvim) Date: 2020.08-10
1300

509 [ e
a0gf=T—
300
200
100
5030 5050 5070 5090, 5110, 510, 5150 5170, 5190, 5210, 5230 52
Frequency (MH2)
site $03CHIS-HY.
Condition + AV6_BE_54 3m 9120D_15_1620 HORIZONTAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg. - Left blank

TEL : 886-3-327-3456 Page Number : B3-1 of 40
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR072904-01E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11n HT20 CH36 5180MHz

1+2 Vertical Fundamental

) By Date: 20200810 - Date 20200810
130 1300
1200 1200
110.0f 10,0 H
100 1000
s00) s0q)
a00) s00)
700 ; \ Y e BN T B — I I — T
509 . / 60 o
g R D O S VO NP O S o Vel T e e B
40.0| 80, pferrt ™ 1
200 s00)
200 200
100 100
G Su0. Boso. S0, Bo%. 5o, 5130, 510, 5170, 510, Eio. %0 5280 o0 2000, D 000 ED oo 7o
roauoncy () Froquoncy i)
Site :03CH15-HY Site. 03CH15-HY
Condition : PEAK_BE_74 3m 9120D_15_1620 VERTICAL Condition PEAK(UNIT) 3m 9120D_15_1620 VERTICAL
 RBW-1000.000KHz VBW:3000.000KHz SWT:Auto RBW:000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector Peak
Peak Project :072904-01 Project 072904-01
) aBovim) vate: 20200810
130
1200
10g
100
\
700

T
s RS
300
209
109

00 5030. 5050 5070 5090, 510, 5130, 5150 5170 5190, 5210. 5230, 5260
Froquency (1Hz)

Site +03CHI5-HY
Condition : AV6_BE_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg. e Left blank

TEL : 886-3-327-3456 Page Number : B3-2 of 40
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR072904-01E

Band 1 5150~5250MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11n HT40 CH38 5190MHz - L

1+2 Horizontal Fundamental

) aBovim) Date: 2020.09-10 el Date: 2020.09-10
1300 1300
1200 1200 ;
Y 10g)
1000 1000
%09 a0
a0 500
700) L T e | e e | . | = m—— 1T}
o — - w00 y
50,0 bk 500 T ———————
M

409 a0l
300 300
209 200
109 100

. S0 5070 508 W0 51 S0 Ga G0 0 50 6 a0 700 E 000 ED D a0

Frequency (uHz) Freauency (Hi)

Site 2 03CHI5-HY Site 03CHI5-HY
Condition :PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL Condition PEAK(UNII) 3m 9120D_15_1620 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector Peak

Peak Project +072904-01 Project 072904-01

oy Y
:
!
m S
500 X ]
agof— T
:

S R S
Condition : AVG_BE_54 3m 9120D_15_1620 HORIZONTAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto
Detector

Avg . Project oesoaon Left blan k

TEL : 886-3-327-3456 Page Number : B3-3 of 40
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR072904-01E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT40 CH38 5190MHz - R

1+2

Horizontal

Fundamental

A (@BuVim)

Date: 20200910

1

\

PERK_BE |74

N .

Nttt b bt st st

Macshencn s

Site

180 5210, 5230 5250, 5270, 52%0.
Fr

310 5330 5350, 570, 5390, 54
requency (MHz)

)
+03CHIS-HY

Condition +PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

0. 5430, 5450

Detector +Peak
Peak ot -orzs0a0n Left blan
1000 //Y\
g
o
AN .
4 — SN S N
g
e
site oscHi5 HY
Condition : AV6_BE_54 3m 9120D_15_1620 HORIZONTAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector : Peak
Avg. Pt 07290401 Left blan

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR072904-01E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT40 CH38 5190MHz - L

1+2

Vertical

Fundamental

) @Buvim) Date: 2020.09.10 evel Date: 20200910
1300 1304
1200 1200)
1100 = 10.0| !
100.0| i 100.0|
909) 904
300 800
700) 700 A== ] H F————peakunn|
500 1 604
= 509 Prapmem——————
40.0| 400, M’”‘W
300 300
200 200
100 104
G0 S030. 5050, 5070, S0%0. 0. 5130 5150, 5170 5190, 210 5230, 5200 000 Z000. 3000 00, 5000, 000, 7000
Frequency (HH:) Frequency (WH)
Site :03CH15-HY Site. 03CHI5-HY
(Condition :PEAK_BE_74 3m 9120D_15_1620 VERTICAL Condition PEAK(UNLT) 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Detector :Peak Detector Peak
Peak Project :072904-01 Project 072904-01
) @Buvim) Date: 2020.08.10
1300
1200
1100
1000 ﬂ
o N/
s09)
700
509
50l -
g
300
200
100
0 S0, 5050 5070, 5090 110, 51305150, 5170 190, 6210 6230, 5200
Frequency (HHs)
site +03CHIS-HY
Condition : AV6_BE_54 3m 9120D_15_1620 VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector :Peak
Avg. Pt 07290401 Left blan

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : B3-5 of 40



ssamonias. FCC RADIO TEST REPORT

Report No. : FR072904-01E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT40 CH38 5190MHz - R

1+2

Vertical

Fundamental

Peak

. s 020.00-10
1300
1200
o
so0af Y4
%09
00 PEAK_BE[74
700
Py
e " . :

500
Py
300
200
100

oo s2io, szn Ea60 S S0 oo, Saon Ssea G o o S0 im0

S
site {03CHISHY
(Condition :PEAK_BE_74 3m 9120D_15_1620 VERTICAL
RBW-I000.000KHz VBW3000.000KHz SWT-Auto

Detector :Peak
Project <072904-01

Left blank

Avg.

A (@BuVim)

Date: 20200910

1300)
1200)
10

509
500
700
500
500
400
309
200
109

W

A6 _BE[54]

Site

T80 5210, 5230 5250 5270, 5290, 5310, 5330, 5350, 5370, 5390. 5410,
Froquency (MHz)

)
+03CHI5-HY

Condition : AV6_BE_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Detector :Peak

Project :072904-01

)

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR072904-01E

Band 1 5150~5250MHz
WIFI 802.11ac VHTS0 (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11ac VHT80 CH42 5210MHz - L
1+2 Horizontal Fundamental
w0
110, Y 100 1
1009 P I T 1000
%09
w00 / I
700 1 700) PEAK(UNI)
. ] \ mw—ﬁn_rm_t—\_u_l—u—hﬂ—
= A,
P T e et 500] e
40.0| ma,,,:wuww bt
o30S o e S S G e B e e w7 o o0 o 7200
eavoney i) recusney )
Site 1 03CH15-HY Site 03CHI5-HY
Condition : PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL Condition PEAK(UNII) 3m 9120D_15_1620 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector Peak
Peak Project +072904-01 Project 072904-01
o
1009 a
o Zaavas
P / \
-
500 T
00T
309
T T T
eavoney i)
site <03cHIHY
Condition : AV6_BE_54 3m 9120D_15_1620 HORIZONTAL
{RBWEIO00 000Kz VBW:3 000KHz SWT-Auto
Detector :Peak
Avg. b omeon Left blank

TEL : 886-3-327-3456 Page Number : B3-7 of 40
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR072904-01E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH42 5210MHz - R

1+2

Horizontal Fundamental

Peak

A (@BuVim)

Date: 20200910

mw/ﬂ/”‘\

PERK_BE |74

1
ettt

Site
Condi

180 5210, 5230, 5250,

+03CHIS-HY
ition +PEAK_BE_74

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector +Peak

Proje

ct :072904-01

5270, 5290, 5310, 5390, 5350. 5370, 5390 5410 5430 5460
y (z)

3m 9120D_15_1620 HORIZONTAL

Left blank

Avg.

A (@BuVim)

Date: 20200910

ok

180 5210, 5230 5250,

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Site +03CHI5-HY
Condition : AV6_BE_54
Detector :Peak
Project :072904-01

5270, 5290, 5310, 5330, 5350, 5370, 5390 5410 5430 5460
Froquency (MHz)

3m 9120D_15_1620 HORIZONTAL

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: B3-8 of 40



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072904-01E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH42 5210MHz - L

1+2

Vertical

Fundamental

v bt 20200010 s i) o 200810
w0 w0
104 1200
o 10
1000) AW 1000)
w00 %00
500 w09
109 To0f AL U R
00 ; 09 L
O APPSR AP AT AP i 50| e ——————
40.0| tnnwwww
309 309
209 209
109 109
N e o e o5 E o 70
Mecvone ) roavene )
site <03cHIs HY site <03cHIB HY
Condition : PEAK_BE_74 3m 9120D_15_1620 VERTICAL Condition : PEAK(UNIT) 3m 9120D_15_1620 VERTICAL
{RBWI000.000KHz VBW3000.000KHz SWTAuto {RBWI000.000KHz VBW:3000.000KHz SWTAuto
Detector : Peak Detector : Peak
Peak roject ;07290401 Project 07290401
. oo 20200810
w0
104
0o
o0
%09 Tl e
w00
709
600
50.0 1
40.0| T
309
209
109
R N L Y
Fecvene
site <03cHI HY
Condition : AV6_BE_54 3m 9120D_15_1620 VERTICAL
: RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector : Peak
Avg. o Lorasonar Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: B3-9 of 40



ssamonias. FCC RADIO TEST REPORT

Report No. : FR072904-01E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH42 5210MHz - R

1+2

Vertical

Fundamental

Peak

A (@BuVim)

Date: 20200910

PERK_BE |74

”\M\Mkvw

Site

180 5210, 5230 5250, 5270, 5290, 5310. 530, 5350, 5370, 5390, 5410, 5430. 5460

Frequency (MHz)
+03CHIS-HY

Condition +PEAK_BE_74 3m 9120D_15_1620 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector +Peak
Project :072904-01

Left blank

Avg.

A (@BuVim)

Date: 20200910

v”w”\,q

|

1

A6 _BE[54]

TN

Site

180 5210, 5230 5250 5270, 5290, 5310. 5330, 5350, 5370, 5390. 5410, 5430. 5460
Froquency (MHz)

)
+03CHI5-HY

Condition : AV6_BE_54 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Detector :Peak

Project :072904-01

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 B3-10 of 40



ssamonias. FCC RADIO TEST REPORT Report No. : FR072904-01E

Band 1 - 5150~5250MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11n HT20 CH36 5180MHz

1+2 Horizontal Vertical

s0d

wog

o

800 PEAK[UNI) 00 . PEAK(UNID |

ooMWTTHL_ AW e one by oo LTI MU L T 1 E . )

809 AVG 54 09 AV 54|

g ;
TS i oo T oo

Site 1 03CHI5-HY Site 03CHI5-HY

Condition : PEAK(UNIT) 3m 9120D_15_1620 HORIZONTAL Condition PEAK(UNII) 3m 9120D_15_1620 VERTICAL

Peak Dorecror ek
Project :072904-01 Project 072904-01

Avg.

TEL : 886-3-327-3456 Page Number : B3-11 of 40
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072904-01E

Band 1 5150~5250MHz

WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11n HT40 CH38 5190MHz

1+2

Horizontal

Vertical

Peak

Avg.

Date: 2020-08-10 el (4B Date: 20200810

1300) 1300
1200) 1200
1100) 00|
1000) 1000
909 90|
800 PERK[U) 200 - PEAK[UNID |
oo AU e oo UL L FLRLL UL L .
600 VG54 609 AVG 54
500 : s00] 1 2
400) 400
300 300
200 200)
100 100]

000 4000.6000.8000. 12000, 16000, 70000 _ 24000,  28000. 52000 36000, 4001 000 4000.6000.8000. 12000 16000.  20000. 24000, 28000, 52000.  36000. 40000

site
Condition
Detector
Project

Frequency (MH2)

£ 03CHI5-HY Site 03CHI5-HY
+PEAK(UNTT) 3m 9120D_15_1620 HORTZONTAL Condition

+Peak Defector

:072904-01 Project 072904-01

Frequency (MHz)

PEAK(UNTI) 3m 9120D_15_1620 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 B3-12 of 40



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072904-01E

Band 1 5150~5250MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11ac VHT80 CH42 5210MHz

1+2

Horizontal

Vertical

Peak

Avg.

Date: 2020-08-10

oo AU e

PERK[U)

AVG 54

100

2

site
Condition
Detector
Project

1000 4000.6000.8000.

£ 03CHI5-HY
+PEAK(UNTT) 3m 9120D_15_1620 HORTZONTAL
+Peak

:072904-01

2000, 16000, 20000. 24000 28000  32000.  3000. 400

Frequency (MH2)

Date: 20200810

1300
1200
o
1000
90
50

oo UL L FLRLL UL L .

60|

PEAK[UNID |

AVG 54

504
40
300
200
100

000 4000.6000.8000. 12000 16000.  20000. 24000, 28000, 52000.  36000. 40000

Site 03CHI5-HY
Condition

Defector

Project 072904-01

Frequency (MHz)

PEAK(UNTI) 3m 9120D_15_1620 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: B3-13 of 40



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072904-01E

Band 2 - 5250~5350MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH64 5320MHz

1+2

Horizontal

Fundamental

Date: 2020-08-10

PERK_BE 74

300

Site
Condition

Detector

Peak raject

5330, 5350. B 5430, 5450, 54

B 5390,
Frequency (H2)

$03CHIS-HY
+PEAK_BE_74 3m 9120D_15_1620 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

+Peak
:072904-01

Date: 20200810

1300
1200
o
1000

90

504
704 = peaumn)
o0l =
<00 A
PP IR s
30
200
100
o0 7000 006 000 ED £ Taco
frequency (b
Site 03CHI5-HY
Condition PEAK(UNII) 3m 9120D_15_1620 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector eal
Project 072904-01

A (@Buvim)

Date: 2020-08-10

8 ks

300

site
Condition

Detector

Avg . Project

530, 5350, a0, 5430, 5450, 54t

570, 5390
Frequency (MH2)

$03CHIS-HY.
+ AV6_BE_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto
+Peak

:072904-01

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 B3-14 of 40



ssamonias. FCC RADIO TEST REPORT Report No. : FR072904-01E

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11a CH64 5320MHz

1+2 Vertical Fundamental

) aBovim) Date: 20200810 o, Date: 20200010
1300 1300
1200 1200
110.0| A 10,0
soof s0q]
sl PEAK BE 74 a0
T00p” \W [ e | S S o H T s e e EE—_ v
s — sodl
50 B e B PO il
109 104
209 200
200 209
100 10
= CEOR ) : EIRE T o0 7000, £ 005 ED D )
Hrocuency (i) roquency (i)
Site :03CH15-HY Site. 03CH15-HY
Condition : PEAK_BE_74 3m 9120D_15_1620 VERTICAL Condition PEAK(UNIT) 3m 9120D_15_1620 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector Peak
Peak Project :072904-01 Project 072904-01
) @govim) Date: 20200810

1009 NavA
=
30.0) / N

a0l AVG_BE 54|

—

400)
300
209
109
300 5330, 5350, 370, 5390, ED 5430, 5450, 5460
Froquency (Hz)
Site +03CHI5-HY
Condition : AV6_BE_54 3m 9120D_15_1620 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. e Left blank

TEL : 886-3-327-3456 Page Number : B3-15 of 40
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR072904-01E

Band 2 5250~5350MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11n HT40 CH62 5310 - L

1+2 Horizontal Fundamental

o
: g

o

700 \ qof UT T UL LW T 1 T4 PEAK(UNI)
“ o ! —

s00) AT
40,0 400} M
g
e a0
Site 1 03CHI5-HY Site 03CHI5-HY
Condition : PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL Condition PEAK(UNII) 3m 9120D_15_1620 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector +Peak Detector Peak

Peak Project +072904-01 Project 072904-01

A (@Buvim) Date: 202009-10

100.0 7Y
o ,w
I J

5030, 5050, 5070. 5090, 5110, 5130. 5150, 5170. 5190, 5210, 5230, 5250, 6270, 5290, 5310, 5340
Frequency (MH2)
Site $03CHIS-HY.
Condition + AV6_BE_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto
Detector

Avg . Project oesoaon Left blan k

TEL : 886-3-327-3456 Page Number : B3-16 of 40
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR072904-01E

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11n HT40 CH62 5310 - R

1+2 Horizontal Fundamental

A (@BuVim) Date: 20200910

900

809 PERK_BE 74
709 .

500 e

P e M e NS ORI
400)
300
209
109
220 5250, 5270, 5290 5310, 5390, 5350 5970, 5390, 5410, 5430, 5460
Frequency (Mz)
Site +03CHIS-HY
Condition +PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak e Left blank

A (@BuVim) Date: 20200910

1300)
1200)
10

1000 -
%09

s

700 /

L AVG_BE 54|
509

e o S N

400)
300
209
109
20 5250, 5270, 5290 6310, 5390, 5350 5370, 5300, 5410, 5430, 5460
Frequency (Hz)
Site +03CHI5-HY
Condition : AV6_BE_54 3m 9120D_15_1620 HORIZONTAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg. e Left blank

TEL : 886-3-327-3456 Page Number : B3-17 of 40
FAX : 886-3-328-4978



SPORTON LAB. FCC

RADIO TEST REPORT

Report No. : FR072904-01E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT40 CH62 5310 - L

1+2

Vertical

Fundamental

A (@BuVim)

Date: 20200910

evel(Buvim) Date: 20200910
1300 1304
1200 1200)
1100 1100
100.0| oy 100.0|
909) 904
300 800
700) 700 A== ] H et peakwin|
500 - 604 i
504 ————— e R
400 400 guebirsanin
300 300
200 200
100 104
00 5030, 5050. 5070, 500, 5110, 5130, 5150. 5170, 5190. 5210, 5230, 5250, 5270, 5260, 510 5940 000 Z000. 00, 5000, 000, 7000
requency (HH:) Froquency (MH:)
Site :03CH15-HY Site. 03CHI5-HY
(Condition :PEAK_BE_74 3m 9120D_15_1620 VERTICAL Condition PEAK(UNLT) 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Detector :Peak Detector Peak
Peak Project :072904-01 Project 072904-01
) @Buvim) Date: 2020.08.10
1300
1200
1100
1000
Vi
a0
s09)
700
509
50l J
N O . O A S P
400
300
200
100
00 5030, 5050. 5070, 500, 110, 5130, 5150. 5170, 5190, 5210, 5230, 5250, 5270 5290, 510 540
requency (HH:)
site +03CHIS-HY
Condition : AV6_BE_54 3m 9120D_15_1620 VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector :Peak
Avg. Pt 07290401 Left blan

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: B3-18 of 40



ssamonias. FCC RADIO TEST REPORT Report No. : FR072904-01E

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11n HT40 CH62 5310 - R

1+2 Vertical Fundamental

A (@BuVim) Date: 20200910

1000) N
900
809 PERK_BE 74
709
s00) P,
[P— TG P O AR WY

220 5250, 5270, 5290 5310, 5390, 5350 5970, 5390, 5410, 5430, 5460
Frequency (Mz)

Site +03CHIS-HY
Condition +PEAK_BE_74 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak e Left blank

A (@BuVim) Date: 20200910

1300)
1200)
10

EEEE
/ :

609 /

We_BE 54|
500 RN
P ——— [

400
309
200
109

20 5250, 5270, 5290 6310, 5390, 5350 5370, 5300, 5410, 5430, 5460
Frequency (Hz)

Site +03CHI5-HY

Condition : AV6_BE_54 3m 9120D_15_1620 VERTICAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg. e Left blank

TEL : 886-3-327-3456 Page Number : B3-19 of 40
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR072904-01E

Band 2 5250~5350MHz

WIFI 802.11ac VHTS0 (Band Edge @ 3m)

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH58 5290MHz - L

1+2

Horizontal

Fundamental

Date: 2020-08-10

/ww\

j \
; T

Site
Condition

Detector

Peak praject

5030, 5050, 5070. 5090, 5110, 5130, 5150. 5170. 5190, 5210. 5230, 5260, 6270, 5290, 5310. 5340

Frequency (MH2)

:03CHIS-HY
+PEAK_BE_74 3m 9120D_15_1620 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
+Peak

:072904-01

Date: 20200810

1300
1200
o
1000
90
50

oo UT T[T s === L-\ PEAKUN
o WV

p———
o4 e
Y —"
300
200
100
000 700, 5000 000 ED 000 7000
Frequency (WHn)
site 03CHIS-HY
Condition PEAK(UNT) 3m 9120D_15_1620 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak
Project 072904-01

A (@Buvim)

Date: 2020-08-10

site
Condition

Detector

Avg . Project

5030, 5050, 5070. 5090, 5110, 5130. 5150, 5170. 5190, 5210, 5230, 5250, 6270, 5290, 5310, 5340

Frequency (MH2)

$03CHIS-HY.
+ AV6_BE_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

+Peak
:072904-01

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: B3-20 of 40



ssamonias. FCC RADIO TEST REPORT

Report No. : FR072904-01E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH58 5290MHz - R

1+2

Horizontal

Fundamental

00
120
1000) /ﬁv\/\r\ww\
s i
209 PEAK BE 74
oo A
500 W N
s ]
g

e
e oy
(Condition :PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL

RBWI006000KHz EW 30000004z SWT-Auto
Detector +Peak
Peak ot -orzs0a0n Left blan
00 -
e

ey
300 \
. \
a0 \
500] ST
40.0| =1
g

e
e oacriy
Condition : AV6_BE_54 3m 9120D_15_1620 HORIZONTAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector :Peak
Avg. o orzonor Left blan

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 B3-21 of 40



ssamonias. FCC RADIO TEST REPORT Report No. : FR072904-01E

WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11ac VHT80 CH58 5290MHz - L
1+2 Vertical Fundamental
i
700 B e e | = eEE VT
m —7
50.0| - P T
00 PRSI S ™
o
Site :03CH15-HY Site. 03CH15-HY
Condition : PEAK_BE_74 3m 9120D_15_1620 VERTICAL Condition PEAK(UNIT) 3m 9120D_15_1620 VERTICAL
RBWI0030000t4z VOWH3000000KHz SWTAuto REWI00000042 VBW-3000000K 7 SWTAuto
Detector : Peak Detector Peak
Peak Project :072904-01 Project 072904-01
.
909 W
wd /
500 . 4
o
Condition : AV6_BE_54 3m 9120D_15_1620 VERTICAL
: RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector : Peak
Avg. o Lorsosor Left blank

TEL : 886-3-327-3456 Page Number : B3-22 of 40
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR072904-01E

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH58 5290MHz - R

1+2 Vertical Fundamental

A (@BuVim) Date: 20200910

1000 Y
%09
I
800 f_\ PEAK_BE_74
00
]
““WAJ \er

500 B s e

300
209
109
220 5250, 5270, 5290 5310, 5390, 5350 5070, 5390, 5410, 5430, 5460
Frequency (Mz)
Site +03CHIS-HY
Condition +PEAK_BE_74 3m 9120D_15_1620 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak e Left blank

A (@BuVim) Date: 20200910

904 (\r N
I

700 7
/

600 / AVG_BE 54
S0/

220 5250, 5270, 5290 6310, 5390, 5350 5370, 5300, 5410, 5430, 5460
Frequency (Hz)

Site +03CHI5-HY

Condition : AV6_BE_54 3m 9120D_15_1620 VERTICAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg. e Left blank

TEL : 886-3-327-3456 Page Number : B3-23 of 40
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR072904-01E

Band 2 - 5250~5350MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT 802.11a CH64 5320MHz

1+2 Horizontal Vertical

s0d
wog
o
800 PEAK[UNI) 00 . PEAK(UNID |
ooMWTTHL_ AW e one by oo LTI MU L T 11 S S S o
809 AVG 54 09 AV 54|
50.0f T 7 50.0| T ES
T TR Tt TS T e
Site 1 03CHI5-HY Site 03CHI5-HY
Condition : PEAK(UNIT) 3m 9120D_15_1620 HORIZONTAL Condition PEAK(UNII) 3m 9120D_15_1620 VERTICAL
Peak Dorecror ek
Project :072904-01 Project 072904-01

Avg.

TEL : 886-3-327-3456 Page Number : B3-24 of 40
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072904-01E

Band 2 5250~5350MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11n HT40 CH62 5310

1+2

Horizontal

Vertical

Peak

Avg.

Date: 2020-08-10 el (4B Date: 20200810

1300) 1300
1200) 1200
1100) 00|
1000) 1000
909 90|
800 PERK[U) 200 - PEAK[UNID |
oo AU e oo UL L FLRLL UL L .
600 VG54 609 AVG 54
50 T = 500) i E
400) 400
300 300
200 200)
100 100]

000 4000.6000.8000. 12000, 16000, 70000, _ 24000,  28000. 52000 36000, 4001 000 4000.6000.8000. 12000 16000.  20000. 24000, 28000, 52000.  36000. 40000

site
Condition
Detector
Project

£ 03CHI5-HY
+PEAK(UNTT) 3m 9120D_15_1620 HORTZONTAL
+Peak

:072904-01

Frequency (MH2)

Site 03CHI5-HY
Condition

Defector

Project 072904-01

Frequency (MHz)

PEAK(UNTI) 3m 9120D_15_1620 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 B3-25 of 40



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072904-01E

Band 2 5250~5350MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11ac VHT80 CHS58 5290MHz

1+2

Horizontal

Vertical

Peak

Avg.

Date: 2020-08-10

oo AU e

PERK[U)

AVG 54

100

2

site
Condition
Detector
Project

1000 4000.6000.8000.

£ 03CHI5-HY
+PEAK(UNTT) 3m 9120D_15_1620 HORTZONTAL
+Peak

:072904-01

2000, 16000, 20000. 24000 28000  52000.  3000. 400

Frequency (MH2)

Date: 20200810

1300
1200
o
1000
90
50

oo UL L FLRLL UL L .

60|

PEAK[UNID |

AVG 54

504
40
300
200
100

000 4000.6000.8000. 12000 16000.  20000. 24000, 28000, 52000.  36000. 40000

Site 03CHI5-HY
Condition

Defector

Project 072904-01

Frequency (MHz)

PEAK(UNTI) 3m 9120D_15_1620 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 B3-26 of 40



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR0O72904-01E

Band 3 - 5470~5725MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11a CH100 5500MHz

1+2

Horizontal

Fundamental

Date: 20200909

350

Site
Condition

Detector

Peak raject

5360, 5400. 5460, ED 5500, 5510

420, 5440,
Frequency (MH2)

$03CHIS-HY
+PEAK_BE(UNTT)_B3 3m 9120D_15_1620 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

+Peak
:072904-01

Date: 20200909

1300
1200
o
1000
90
50
704
60

PEAK(UNI)

|

s00]

40 0ot

300
200)

100]

T ———

000

Site
Condition

Detector
Project

2000. 3000. 4000, 5000. 5000.
Frequency (MHz)

03CHI5-HY

PEAK(UNTI) 3m 9120D_15_1620 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

eal
072904-01

A (@Buvim)

Date: 20200909

350

site
Condition

Detector

Avg . Project

5360, 5400, 54 B 5500, 5510

420, 5440,
Frequency (MH2)

$03CHIS-HY.
+ AV6_BE(UNIT)_B3 3m 9120D_15_1620 HORTZONTAL
+ RBW:1000.000KHZ VBW:0.010KHzZ SWT:Auto

+Peak

:072904-01

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR072904-01E

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11a CH100 5500MHz

1+2 Vertical Fundamental

A (6Buvim) Date: 2020.09.09 evel (Buvim) Date: 2020.09.09
1300 1300
1200 1200
1109 ol
1000 1000
900 904
300 80
700 = ool W A PEAKIUMI]
500 B 60
504
400 A0
300 300
209 200
109 100
350 ET X 5460 80 56005510 000 2000, 3000 000 5000 000, 7000
Frequency (MHz) Frequency (MHz)
site +03CHI5HY Site 03CHI5-HY
Condition + PEAK_BE(UNII)_B3 3m 9120D_15_1620 VERTICAL Condition PEAK(UNL) 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHzZ SWT:Auto
Detector Peak Detector Peak
Peak Project :072904-01 Project 072904-01
A (@Buvim) Date: 2020.09.09

1300)
1200)
10

1000 f/\/\ﬂ\

700
s00)
500 i

350 5360, E 460, E 5500, 5510

E
Froquency (MHz)
site +03CHI5-HY
Condition + AV6_BE(UNIT)_B3 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:0010KHz SWT:Auto

Avg. e Left blank

TEL : 886-3-327-3456 Page Number : B3-28 of 40
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR072904-01E

Band 3 5470~5725MHz

WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11n HT40 CH134 5670MHz - L

1+2

Horizontal

Fundamental

Peak

A @BuVim) Date: 2020-08-10

il

i

Site

350 5360, 5400, 5420, 5440, 5460. 5480, 5500, 5520, 5540, 5560, 580. 5500, 5620. 5640, 5660. 5580.57
Freauency (MH2)

:03CHIS-HY

Condition +PEAK_BE(UNTT)_B3 3m 9120D_15_1620 HORTZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector +Peak
Project :072904-01

Date: 20200810

PEAK(UNI)

MWWAM&W

2000. 3000.

4000, 5000.
Frequency (MHz)
03CHI5-HY

PEAK(UNTI) 3m 9120D_15_1620 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak

072904-01

Avg.

A (@Buvim) Date: 20200910

.
o,

o

R o B

Site

350 5360, 5400, 5420, 5440, 5460, 5430, 5500, 5520, 5540, 5560, 560, 5600, 5620, 5640, 5660, 5630.57
Frequency (MHz)

$03CHIS-HY.

Condition + AV6_BE(UNIT)_B3 3m 9120D_15_1620 HORTZONTAL
+ RBW:1000.000KHZ VBW:1000KHZ SWT:Auto

Detector +Peak

Project :072904-01

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR072904-01E

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11n HT40 CH134 5670MHz - R

1+2 Horizontal Fundamental
00
o
A
o
sagfe i
o
Condition : PEAK_BE(UNIT)_B3 3m 9120D_15_1620 HORIZONTAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak e Left blank

TEL : 886-3-327-3456 Page Number : B3-30 of 40
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR072904-01E

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11n HT40 CH134 5670MHz - L

1+2 Vertical Fundamental

1 (¢Buvim) Date: 2020.09-10 evel (Buvim) Date: 2020.09-10
1300 1300
1200 1200
1109 ol
1000 1000
900 904
300 80
700) = ool W P 4 S PEAKIUMI]
500 M 60 -
" b
" 500 " p———T
100 D PO
300 300
209 200
109 100
350 5360, 5400, 5420, 5440, 5460. 5430, 5500, 5520. 5540, 5350, 5560, 5600, 5620. 5540, 5660, 5680.5700 000 2000, 3000 000 5000 000, 7000
Frequency (MHz) Frequency (MHz)
site +03CHI5HY Site 03CHI5-HY
Condition + PEAK_BE(UNII)_B3 3m 9120D_15_1620 VERTICAL Condition PEAK(UNL) 3m 9120D_15_1620 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHzZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :072904-01 Project 072904-01
1 (@Buvim) Date: 2020.09-10

409
309
200
100
350 5300, 5400, 5420, 5440, 5460, 5480, 5500, 5520, 5540. 5560, 5580, 5600, 5620. 5640, 5660, 5680.5700
Freaquency (MHz)
site +03CHI5-HY
Condition + AV6_BE(UNIT)_B3 3m 9120D_15_1620 VERTICAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg. e Left blank

TEL : 886-3-327-3456 Page Number : B3-31 of 40
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR072904-01E

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11n HT40 CH134 5670MHz - R

1+2 Vertical Fundamental

Date: 20200910

= Rl
f=—

PEAK_BE(UNI)_ B3

700 o g
500 jamrtiott .
o

sngf ey
109

209

200

100

= Sm e e s o0 o o7 s7es

roquency (iz

site £03CHI5-HY
Condition  +PEAK_BE(UNIT)_B3 3m 9120D_15_1620 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
+Peak

Peak e Left blank

TEL : 886-3-327-3456 Page Number : B3-32 of 40
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR072904-01E

Band 3 5470~5725MHz

WIFI 802.11ac VHTS0 (Band Edge @ 3m)

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH106 5530MHz - L

1+2

Horizontal

Fundamental

Date: 2020-08-10

42
S0 0ttt

400

309

209

100

[P
i
/

/ e

Site
Condition

Detector

Peak praject

350 5360, 5400. 5420, 5440, 5460. 54%0. 5500. 5620, 5540 5560. 5580, 5600 5620

Frequency (MHz)

:03CHIS-HY
+PEAK_BE(UNTT)_B3 3m 9120D_15_1620 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

+Peak

:072904-01

Date: 20200810

1300
1200
00|
1000
90|
s00)
700 PEAKUNI
60| Yo
s00] WWWW
40.0fpomimedont
300
200)
100]
000 2000. 3000. 4000, 5000. 5000. 7000
Frequency (MHz)
Site 03CHI5-HY
Condition PEAK(UNTI) 3m 9120D_15_1620 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak
Project 072904-01

A (@Buvim)

Date: 2020-08-10

e

site
Condition

Detector

Avg . Project

350 5360, 5400, 5420 5440, 5460, 5430, 5500, 5620 5540, 5560, 5500, 5600 5620

Frequency (MH2)

$03CHIS-HY.
+ AV6_BE(UNIT)_B3 3m 9120D_15_1620 HORTZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

+Peak
:072904-01

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR072904-01E

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH106 5530MHz - R

1+2 Horizontal Fundamental

Date: 20200910

i
100.0| Ll St L
s0d

w09 /

700} / N PEAK_BE(NI) B3

5450 5480, 5500, 5520, 5540, 5560, 5580, 5600, 5620, 5640, 5660, 5680, 5700, 5720, 5740, 5765
y (hhz)

Site +03CHIS-HY

Condition + PEAK_BE(UNII)_B3 3m 9120D_15_1620 HORIZONTAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak e Left blank

TEL : 886-3-327-3456 Page Number : B3-34 of 40
FAX : 886-3-328-4978





